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SCOPE

Tests have been performed on Nokia Solutions and Networks product Flexi Multiradio
BTS RFM Model FXCA, pursuant to the relevant requirements of the following
standard(s) in order to obtain device certification against the regulatory requirements of
the Federal Communications Commission and Industry Canada.

Code of Federal Regulations (CFR) Title 47 Part 2
CFR Title 47 Part 22 Subpart H

CFR Title 47 Part 90 Subpart S

RSS-Gen Issue 4 November 2014

RSS-132 Issue 3 January 2013

Conducted and radiated emissions data has been collected, reduced, and analyzed within
this report in accordance with measurement guidelines set forth in the following reference
standards:

ANS] C63.4-2009
ANSI TIA-603-C
FCC KDB 971168 D01 v02r02

The intentional radiator above has been tested in a simulated typical installation to
demonstrate compliance with the relevant FCC requirements.

Every practical effort was made to perform an impartial test using appropriate test
equipment of known calibration. All pertinent factors have been applied to reach the
determination of compliance.

The test results recorded herein are based on a single type test of Nokia Solutions and
Networks product Flexi Multiradio BTS RFM Model FXCA and therefore apply only to
the tested sample. The sample was selected and prepared by Hobert Smith of Nokia
Solutions and Networks.
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OBJECTIVE

The primary objective of the manufacturer is compliance with the regulations outlined in
the previous section. This Testing was performed in order to obtain a Class Il permissive
change to add LTE modulation Types.

Prior to marketing in the USA, the device requires certification. Prior to marketing in
Canada, Class I transmitters, receivers and transceivers require certification.

Certification is a procedure where the manufacturer submits test data and technical
information to a certification body and receives a certificate or grant of equipment
authorization upon successful completion of the certification body’s review of the
submitted documents. Once the equipment authorization has been obtained, the label
indicating compliance must be attached to all identical units, which are subsequently
manufactured.

Maintenance of compliance is the responsibility of the manufacturer. Any modification of
the product which may result in increased emissions should be checked to ensure
compliance has been maintained (i.e., printed circuit board layout changes, different line
filter, different power supply, harnessing or 1/0 cable changes, etc.).

Testing was performed only on Model FXCA. No additional models were described or
supplied for testing.

STATEMENT OF COMPLIANCE

The tested sample of Nokia Solutions and Networks product Flexi Multiradio BTS RFM
Model FXCA complied with the requirements of the standards and frequency bands
declared in the scope of this test report.

Maintenance of compliance is the responsibility of the manufacturer. Any modifications
to the product should be assessed to determine their potential impact on the compliance
status of the device with respect to the standards detailed in this test report.

DEVIATIONS FROM THE STANDARDS

No deviations were made from the published requirements listed in the scope of this
report.
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TEST RESULTS
FCC Part 22 Subpart H and RSS-132 Issue 3 (Base Stations Operating in 869MHz-894MHz band)
FCC | Canada | Description | Measured | Limit | Result
Transmitter Modulation, output power and other characteristics
869.7-893.3 (L.4AM-LTE)
) 870.5-892.5 (3M-LTE)
§22.905 oo :ﬁqg(esr;cy 871.5-891.5 (5M-LTE) 869-894 MHz | Pass
: 9 874.0-889.0 (10M-LTE)
876.5-886.5 (15M-LTE)
RSS-132 Modulation QPSK, 16QAM, 64QAM .
§2.1047 Section 5.2 | Type (1.4M, 3M, 5M, 10M, 15M for each) Digital Pass
Conducted Output Power
RSS-132 (Highest on Port 1)
8§22.913 . Output Power | RMS: 49.71Bm 1000W ERP Pass
Section 5.4 . .
ERP will depend on antenna gain
(unknown)
RSS-132 Peak to . _
NIA-— Section 5.4 | Average Ratio 9.6dB highest <=13dB Pass
Informational
1.290MHz (1.4M-LTE)
Emission 2.922MHz (3M-LTE) Remain in
822.917(b) - Bandwidth 4.868MHz (5M-LTE) Block Pass
(26dB) 9.735MHz (10M-LTE)
14.580MHz (15M-LTE)
1.121MHz (1.4M-LTE)
Emission 2.712MHz (3M-LTE) o
- Escst'i';eg s | Bandwidth 4.502MHz (5M-LTE) Reé?ggl‘('” Pass
' (99%) 9.009MHz (10M-LTE)
13.502MHz (15M-LTE)
Transmitter spurious emissions’
At th_e antenna | _ -19.03dBm -19.03 dBm Pass
§22.917 RSS-132 terminals (per TX chain)
' Section 5.5 Field strength | 41-063dBUV/m at 3m -13 dBm Pass
g Eq. to -54.137dBm EIRP EIRP
Other details
RSS-132 Frequency 2
§2.1057 Section 5.3 | stability NIA 1.5ppm Pass
§1.1310 RSS-102 RF Exposure | N/A Pass®
Issue 5
Notes
Note 1 — Based on 100kHz RBW. In 1MHz bands immediately outside and adjacent to the frequency block an RBW of at
least 1% of the emission bandwidth has been used.
Note 2 — Not Required per TCB guidance. Testing performed in original FXCA certification.
Note 3 — Applicant’s declaration on a separate exhibit based on hypothetical antenna gains.
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Emission Designators
LTE-QPSK LTE-16QAM LTE-64QAM
FCC IC FCC IC FCC IC
1.4M 1M29FOW | IM13FOW | IM27FOW | 1M11FOW | 1M26FOW | 1M12F9W
3M 2MO3FOW | 2M71FOW | 2M92FOW | 2M71FOW | 2M92FOW | 2M72F9W
5M 4AM8BTFOW | 4M50FOW | 4M85FOW | 4M49FOW | 4M87FOW | 4M51FOW
10M 9M70FOW | 9MOOFOW | 9M70FOW | 9MO1FOW | 9M74FOW | 9MO1FOW

15M 14M54F9W | 13M49F9W | 14M51F9W | 13M51FOW | 14M58F9W | 13M50F9W
Note: FCC based on 26dB emissions bandwidth, IC based on 99% emissions bandwidth
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FCC Part 90 Subpart S (Base Stations Operating in 852MHz-869MHz band)

FCC | Canada | Description | Measured Limit | Result
Transmitter Modulation, output power and other characteristics
852.7MHz - 868.3MHz (1.4M LTE)
Frequency 853.5MHz - 867.5MHz (3M LTE)
§90.617 N/A range(s) 854.5MHz - 866.5MHz (5M LTE) 852-869 MHz Pass
857.0MHz — 864.0MHz (10M LTE)
859.5MHz - 861.5MHz (15M LTE)
N/A Modulation QPSK, 16QAM, 64QAM L
§90.207 Type (1.4M, 3M, 5M, 10M, 15M for each) Digital Pass
N/A Conducted Output Power
(Highest on Port 1)
890.635 Output Power | RMS: 49.70Bm 1000W ERP Pass
ERP will depend on antenna gain
(unknown)
N/A N/A Peak to .
Informational Average Ratio 10.04dB highest <=13dB Pass
1.288MHz (1.4M-LTE)
Emission 2.921MHz (3M-LTE) Remain in
§2.1049 - Bandwidth 4.871MHz (5M-LTE) Block Pass
(26dB) 9.717MHz (10M-LTE)
14.588MHz (15M-LTE)
1.120MHz (1.4M-LTE)
N/A Emission 2.714MHz (3M-LTE) Remain in
informational | /A Bandwidth 4.502MHz (5M-LTE) Block Pass
(99%) 9.001MHz (10M-LTE)
13.513MHz (15M-LTE)
Transmitter spurious emissions’
At the antenna -19.03 dBm
terminals <-19.03dBm (per TX chain) Pass
§90.691 N/A
Field strength 39.072dBuV/m at 3m -13 dBm Pass
Eq. to -56.128dBm EIRP EIRP
Other details
Frequency 2
§90.213 N/A stability N/A 1.5ppm Pass
§1.1310 N/A RF Exposure | N/A Pass’
Notes

Note 1 — Based on 100kHz RBW. In 1MHz bands immediately outside and adjacent to the frequency block an RBW of at
least 1% of the emission bandwidth has been used.
Note 2 — Not Required per TCB guidance.

Note 3 — Applicant’s declaration on a separate exhibit based on hypothetical antenna gains.

Emission Designators

LTE-QPSK LTE-16QAM LTE-64QAM

FCC IC FCC IC FCC IC
1.4M 1M29FOW | 1M12FOW | 1M27F9W | 1M11FOW | 1M26F9W | 1M11FOW
3M 2M92F9W | 2M71FOW | 2M92FOW | 2M71FOW | 2M9O2FOW | 2M71F9W
5M 4AMBTFOW | 4M49FOW | 4M85FOW | 4M48FOW | 4M86FOW | 4M50F9W
10M 9M70F9W | 9MOOFOW | 9M70FOW [ 9MO1FOW | 9M72F9W | 9MOOFOW
15M 14M54FOW | 13M50FOW | 14M52F9W [ 13M52F9W | 14M59FOW | 13M50FOW
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Note: FCC based on 26dB emissions bandwidth, IC based on 99% emissions bandwidth
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EXTREME CONDITIONS

Frequency stability is determined over extremes of temperature and voltage. The

extremes of voltage were 85 to 115 percent of the nominal value.

Extreme Temperature was not tested per TCB Guidance. Testing for frequency stability
was performed in the original FXCA certification.

MEASUREMENT UNCERTAINTIES

Measurement uncertainties of the test facility based on a 95% confidence level are as

follows,

Test Uncertainty
Radio frequency + 0.2ppm
RF power conducted +1.2dB
RF power radiated +3.3dB
RF power density conducted +1.2 dB
Spurious emissions conducted +1.2 dB
Adjacent channel power +0.4 dB
Spurious emissions radiated +4 dB
Temperature +1°C
Humidity +1.6 %
Voltage (DC) +0.2 %
Voltage (AC) +0.3%
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EQUIPMENT UNDER TEST (EUT) DETAILS

GENERAL

The equipment under test (EUT) is a Nokia Solutions and Networks Flexi
Multiradio Base Transceiver Station (BTS) Radio Frequency Module (RFM)
module, model FXCA which operates over 3GPP frequency band 5 (869 - 894
MHz) and band 27 (BTS transmit: 852 - 869 MHz). The FXCA has three co-
located transmitters, with the option of being operated in a 4X4 MIMO
configuration; with each transmit port supporting 60 watts maximum rated RF
output power. The FXCA can be operated as MIMO or as non-MIMO. Multi-
carrier operation is supported.

The FXCA is multi-standard capable (GSM/EDGE/WCDMAVJ/LTE), but for this
effort only the LTE mode will be tested. The FXCA supports three downlink
modulation types for LTE (QPSK, 16QAM and 64QAM). The FXCA supports
four LTE channel bandwidths (1.4, 3, 5, 10, and 15 MHz).

The FXCA has external interfaces including DC power, ground, Antenna (TX/RX
and RX), RX monitor (RXO), external alarm (EAC), and optical OBSAI (OPT).
The FXCA with applicable installation kit may be pole, wall, cabinet or stack
mounted.

FXCA radio certification testing is required because of extended frequency range
and added LTE bandwidths (does not include any GSM or WCDMA changes)
from the original certification testing. FXCA was not tested to MIMO emission
levels in the original test effort. There are no hardware changes (only software
changes) from the original radio certification hardware.

The FXCA channel numbers and frequencies are as follows:
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Downlink Downlink LTE Channel Bandwidth
EARFCN | Frequency [14MHz | 30MHz | 5MHz 10MHz | 15MHz
Band 5 (MH2z)

2400 869.0 Bandedge Bandedge Bandedge Bandedge Bandedge

2407 869.7 Bottom Ch

2415 870.5 Bottom Ch

2425 871.5 Bottom Ch

2450 874.0 Bottom Ch
)
o L
— 2475 876.5 Bottom Ch
€
< ......
6 2525 881.5 Middle Ch Middle Ch Middle Ch Middle Ch Middle Ch
X
L\L/ ......
_'g 2575 886.5 Top Channel
c
S | ...
m

2600 889.0 Top Channel

2625 891.5 Top Channel

2635 892.5 Top Channel

2643 893.3 Top Channel

2650 894.0 Bandedge Bandedge Bandedge Bandedge Bandedge

Part 22 FXCA Downlink LTE Frequency Channels
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Downlink Downlink LTE Channel Bandwidth
EARFCN | Frequency [14MHz | 30MHz | 5MHz 10MHz | 15MHz
Band 27 (MH2z)

9040 852.0 Bandedge Bandedge Bandedge Bandedge Bandedge

9047 852.7 Bottom Ch

9055 853.5 Bottom Ch

9065 854.5 Bottom Ch

9090 857.0 Bottom Ch
)
(v)" ......
- 9115 859.5 Bottom Ch
c
< | .
ZE) 9125 860.5 Middle Ch Middle Ch Middle Ch Middle Ch Middle Ch
X
w|
~
N 9135 861.5 Top Channel
o
c
S |
m

9160 864.0 Top Channel

9185 866.5 Top Channel

9195 867.5 Top Channel

9203 868.3 Top Channel

9210 869.0 Bandedge Bandedge Bandedge Bandedge Bandedge

Part 90 FXCA Downlink LTE Frequency Channels

The sample was received on Feb 29, 2016 and tested on March 1% — March 25", 2016. The EUT
consisted of the following component(s):

Company Model Description Part/Serial Number FCC ID/IC Number
Nokia Solutions FXCA Flexi Multiradio Part#: 472142a.303 FCC ID: VBNFXCA-01
and Networks BTS RFM Serial#: K9144520089 1C: 661W-FXCA

ENCLOSURE

The EUT enclosure is made of heavy duty aluminum and measures approximately
447(W) x 422(D) x 133(H) mm.
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AUXILLARY EQUIPMENT
Company Model Description Part/Serial Number | FCC ID/IC Number
Nokia Solutions FOSH SFP Optical Module Part#: 472579A.101 N/A
and Networks (Plugs into RFM Opt (3 units per RFM)
Ports 1,2 & 3) Serial#: FR151400271,
FR151400272, and
FR151400275
SUPPORT EQUIPMENT
Company Model Description Part/Serial Number FCC ID/IC Number
Nokia Solutions FSMF Flexi System Module Part#: 472181A.103 N/A
and Networks
Nokia Solutions FBBC Baseband Extension Part#: 472797A.101 N/A
and Networks Module (2 units per FSMF)
HP Elite Laptop PC N/A N/A
Book
6930p
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EUT INTERFACE PORTS
The 1/0O cabling configuration during testing was as follows:

Cable Type Shield Length Used in Test Quantity Termination
Power Input | Power No ~3m Yes 1 Power Supply
Earth Earth No ~1m Yes 1 Lab earth ground
Antenna RF Yes ~3m Yes 3 50Q2 Load
Multimode | Optica No >6m Yes 3 System Module
Optical |

FXCA External Interfaces:

Name |Qty Connector Type Purpose (and Description)

DC In 1 Multibeam Power Input -48 VDC

GND 1 Screw lug (2xM5) Ground

ANT 6 7/16 RF signal for three Transmitter/Receiver (50 Ohm)
and three Receive Only (50 Ohm)

RXO 6 QMA RX output for monitoring/location services

Unit 1 LED Unit Status LED

EAC 1 RJ45 External Alarm Interface (4 alarms)

OPT 3 SFP+ cage Optical OBSAI Interface (3 Ghps)
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EUT OPERATION

During testing, the EUT was transmitting continuously with 100% duty-cycle at full
power on both ports.

EUT FIRMWARE/SOFTWARE

The laptop PC connects to the FSMF System Module over the LMP (Ethernet) port. The
system module controls the FXCA RFM via the optical (OBSAI) interface. The laptop is
used for changing configuration settings, monitoring tests and controlling the BTS. The
following software versions are used for the FXCA testing:

(1) RFM Unit Software: MED 26.01.R07

(2) System Module Software: FL16A FSM3 9999 160112 027599

MODIFICATIONS
No modifications were made to the EUT during testing.
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TESTING
GENERAL INFORMATION

Antenna port measurements were taken at NTS Plano branch located at 1701 E Plano
Pkwy #150 Plano, TX 75074.

Radiated spurious emissions measurements were taken at the NTS Plano Anechoic
Chamber listed below. The sites conform to the requirements of ANSI C63.4-2009
American National Standard for Methods of Measurement of Radio-Noise Emissions
from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz
and CISPR 16-1-4:2007 - Specification for radio disturbance and immunity measuring
apparatus and methods Part 1-4: Radio disturbance and immunity measuring apparatus
Ancillary equipment Radiated disturbances. They are on file with the FCC and industry

Canada.
; Registration Numbers _
Site FCC Canada Location
A2LA Accredited
Number US1077 ’ :

Considerable engineering effort has been expended to ensure that the facilities conform to
all pertinent requirements.
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MEASUREMENT PROCEDURES

Output power, emission bandwidth, conducted spurious, conducted bandedge and carrier
frequency stability measurements were all performed via a spectrum analyzer connected
to the individual RF chains via a 40dB attenuator and an RF cable. The EUT was
operating in 4x4 MIMO configuration at full power for all tests. All measurements were
corrected for the insertion loss of the attenuator and cable inserted between the RF port of
the EUT and the spectrum analyzer. Simple test diagram is shown below.

Spectrum

EUT Analyzer

Attenuator

Test Configuration for Antenna Port Measurements

26dB emission bandwidth was measured in accordance with Section 4.1 of FCC KDB
971168 D01 v02r02. 99% occupied bandwidth was measured in accordance with Section
6.6 of RSS-Gen Issue 4. For both measurements an NTS custom software tool was used.
Spectrum analyzer settings are shown on their corresponding plots in test results section.

Emissions at the band-edges were also captured with an NTS custom software tool with
settings described in the corresponding sections of the FCC and IC rules. Spectrum
analyzer settings are shown on their corresponding plots in test results section.

Peak and average output power measurements were performed in accordance with FCC
KDB 971168 D01 v02r02. An NTS custom software tool was used for power integration
to compensate for resolution bandwidth limitations of the spectrum analyzer and settings
are shown on their corresponding plots in test results section.

Peak to average power ratio was calculated in accordance with Section 5.7.2 of FCC
KDB 971168 D01 v02r02.

Conducted spurious emissions were captured with TILE6 software which corrected the
readings for cable loss and attenuator loss across the 9kHz-9GHz frequency span.
Settings of the spectrum analyzer are described in the corresponding test result section.

Transmitter radiated spurious emissions measurements were made in accordance with
ANSI C63.4-2009 by measuring the field strength of the emissions from the device at 3m
test distance. The eirp limit as specified in the relevant rule part(s) is converted to a field
strength at the test distance and the emissions from the EUT are then compared to that
limit. Only emissions within 20dB of this limit are subjected to a substitution
measurement in accordance with TIA-603-C-2004. Both preliminary and final
measurements were performed at the same FCC listed test chamber. Preliminary scans
were performed with TILE6 software. This software corrected the measurements for
antenna factors, cable losses and pre-amplifier gains. Both polarizations of the receiving
antenna were scanned from 30MHz to 9GHz with a peak detector (RBW=100kHz,
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VBW=300kHz, with trace max hold over multiple sweeps). Based on the preliminary
scan results, frequencies of interest have been maximized via rotating the EUT 360
degrees and varying the height of the test antenna (1m to 4m). Final measurements were
also taken with the peak detector as described above. A biconilog antenna was used for
30MHz-1GHz range. A double ridged waveguide horn antenna was used for 1-9GHz
range. The antennas used to measure the radiated electric field strength are mounted on a
non-conductive antenna mast equipped with a motor-drive to vary the antenna height.
EUT was placed on a non-conductive RF transparent structure to provide 80cm height
from the ground floor. A motorized turntable allowed it to be rotated during testing to
determine the angle with the highest level of emissions.
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Test Equipment

NTS Description Manufacturer | Model Calibration | Calibration

Equipment # Duration Due Date

E1345P PSA Agilent E4440A 12 Months 12/30/2016

E1554P PreAmp MITEQ JS32-00104000- 12 Months 1/27/2017
(1GHz-40GHz) 62-5P

E1148P PreAmp (30MHz- | MITEQ AM-1431-N- 12 Months 9/29/2016
1GHz) 1179WP

E1524P Biconilog ETS Lindgren 3142D 12 Months 10/28/2016
Antenna
(30MHz-1GHz)

E1149P Horn Antenna EMCO 3115 12 Months 12/16/2016

(1GHz-18GHz)
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RF Output Power

RF output power has been measured in both Peak and RMS Average terms for each transmit
chain at center channel for all modulations and bandwidth modes. Peak to average ratio (PAR)
has been calculated as described in Section 5.7.2 of KDB971168 D01 v02r02 and all results are
presented in tabular form below.

LTE - QPSK LTE - 16QAM LTE - 64QAM
Peak Average PAR Peak | Average PAR Peak | Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
1.4M 56.49 49.42 7.07 56.6 49.42 7.18 56.43 49.36 7.07
Port1 3M 57.26 49.41 7.85 57.36 49.33 8.03 57.29 49.36 7.93
Center 5M 57.7 49.52 8.18 58.31 49.41 8.9 57.47 49.43 8.04
Channel 10M 57.78 49.45 8.33 58.34 49.44 8.9 57.55 49.41 8.14
15M 57.54 49.4 8.14 58.46 49.43 9.03 57.52 49.39 8.13
1.4M 56.22 49.16 7.06 56.37 49.02 7.35 56.19 49.08 7.11
Port3 3M 57.03 49.19 7.84 57.06 49.21 7.85 57.04 49.1 7.94
Center 5M 57.39 49.2 8.19 58.11 49.29 8.82 57.21 49.24 7.97
Channel 10M 57.57 49.18 8.39 58.1 49.23 8.87 57.33 49.17 8.16
15M 57.37 49.17 8.2 58.3 49.16 9.14 57.32 49.11 8.21
1.4M 56.41 49.32 7.09 56.6 49.25 7.35 56.41 49.3 7.11
Port5 3M 57.22 47.62 9.6 57.27 49.24 8.03 57.23 49.34 7.89
Center 5M 57.6 49.45 8.15 58.35 49.38 8.97 57.44 49.41 8.03
Channel 10M 57.73 49.36 8.37 58.29 49.39 8.9 57.44 49.39 8.05
15M 57.46 49.31 8.15 58.65 49.37 9.28 57.54 49.41 8.13
1.4M 61.15 54.07 7.08 61.3 54 7.3 61.12 54.02 7.1
Combined 3M 61.94 53.58 8.36 62 54.03 7.97 61.96 54.04 7.92
Center 5M 62.34 54.16 8.18 63.03 54.13 8.9 62.15 54.13 8.02
Channel 10M 62.47 54.1 8.37 63.02 54.13 8.89 62.21 54.1 8.11
15M 62.23 54.07 8.16 63.24 54.09 9.15 62.23 54.08 8.15

Based on the results above, Port 1 had the highest RMS average power and therefore it was
selected for all the remaining LTE mode antenna port tests on the product.

Subsequently output power levels on lowest and highest channels were tested only on Port 1 and
results presented below.

LTE - QPSK LTE - 16QAM LTE - 64QAM
Peak Average PAR Peak | Average PAR Peak | Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
1.4M 56.51 49.5 7.01 56.74 49.71 7.03 56.5 49.4 7.1
Port1 3M 57.31 49.5 7.81 57.35 49.68 7.67 57.29 49.44 7.85
Low 5M 57.58 49.42 8.16 58.29 49.39 8.9 57.43 49.4 8.03
Channel 10M 57.82 49.47 8.35 58.33 49.49 8.84 57.57 49.45 8.12
15M 57.62 49.43 8.19 58.59 49.44 9.15 57.61 49.4 8.21
1.4M 56.26 49.22 7.04 56.38 49.54 6.84 56.21 49.11 7.1
Port1 3mM 57.03 49.25 7.78 57.12 49.52 7.6 57.1 49.22 7.88
High 5M 57.25 49.25 8 58.08 49.29 8.79 57.26 49.22 8.04
Channel 10M 57.64 49.35 8.29 58.26 49.34 8.92 57.39 49.25 8.14
15M 57.55 49.37 8.18 58.46 49.24 9.22 57.55 49.35 8.2
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All corresponding plots included on the following pages. Total path loss of 40.8dB accounted in
via reference level offset to the spectrum analyzer.
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Port 1 — LTE — QPSK — 1.4M — Center Channel — Peak

Port 1 — LTE — QPSK — 1.4M — Center Channel — Average

Spactrum Analyzer Sattings

99%: Bandwidth, Power Over Span and PSD

F: 831,500 MHz
SPAN: 4000 MHz 50.0+
RE: 1.000 MHz -
WE: 3.000 MH2 5.0
Detector: PK (CISPR) 40,0 i
Altn: 30 DE H
RL Offset: 40,8 DB 350 39% Foi
Sweep Time: 105 |
Ref Lul: 0.2 DBM 00 g
Max hald: 60 sweeps 25.0- 2
Amp cor: 0.0dE & i
Bir size: 500 Hz = 200 :
15.0- :
10,0+
5.0+
93% Banduwidth 0.0
2,06 MHz 50 H
Power Cver Span 10,0+ ! | ! ! ! ; ! .
SRS AT it §79.5 B8s0.0 8805 8810 8815 sB20 8325 8830 3835
5649 dpm Frequency (MHz)

[Epectrum Analyzer Settings

CF: 981500 MHz Point:
AN: 2,800 MHz 3
RE: 30,0 kH: 30.0-
B: 91,0 kHz !
Detector: RMS i |
Attn: 30 DB .0 :
RL Offset: 403 DB |
Sweep Time: 3.6ms 10.0- i
Ref Lvl: £0.8 DEM '
P awg 100 sweeps = '
Amp corrt 0.0d8 E 0.0 :
Bin size: 350 Hz = :
-10,0- :
20,0 i
993 Bandwidth 30.0-]
110 MHz -
Power Guer Span -40,0-, ! ! ! : ] \ '
TE12.794 myy 8a0.1 8306 8811 8316 g82.1 32,6 883.1
4942 dom Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 1 — LTE — 16QAM — 1.4M — Center Channel — Peak

Port 1 — LTE — 16QAM — 1.4M — Center Channel — Average

Spectrum Analyzer Settings

<F 821,500 MHz
SPAN: 4000 MHz

RE: 1,000 MHz

WE! 3.000 MHz
Detector: PK (CISPR)
Altn: 30 DB

RL Offset: 40,2 DB
Suweep Time: 1.0s

Reef Lul: 60,2 DEM
Max hold: 60 sweeps
Amp corr: 0.0dE

Bin sizet 500 Hz

£
&

99% Banduwidth
211 MHz
Power Cver Span
EIA4AEL
5660 dbm

55.0

50.0
45.0 -
40,0
35.0

3% Foints
30,0

25,0
20,0
15,0
10.0-

5.0-
0.0+

5.0+,

'
§79.5 882.5

|
8320
Frequency (MHz)

' “ ' '
g80.0 8805 881.0  881.S

99% Bandwidth, Power Over Span and PSD

' |
883.0 8835

[Spectrum Analyzer Settings
35.0 T (O T
CF1 381500 MHz f ]
SPAN: 2,000 MHz R e abibb bbbl ELELER] Bt a i
RE: 30,0 kHz |
VB: 91.0 kHe 2.0 b i
Detector: RMS 20.0- 0 i
Attn: 30 DB H h
RL Offseti 403 DB 15.0- H '
Sweep Time: 9.6ms n H i
ReFLul: 60.8 DEM 0.0 H |
P awg: 100 sweeps 5.0~ H 7
Amp corrt 0.0dB & H i
Bin sizet 350 He © 00— § :
5.0 i i
-10.0-
-15.0- : :
999 Banduwidth 20,0~ : :
140 MHz 5.0~
Power Cwer Span -30.0-] ! : | ! | ' | .
LA iy 2801 880.5 881.0 881.5 882.0 8625 883.1
942 dom Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 1 — LTE — 64QAM — 1.4M — Center Channel — Peak

Port 1 — LTE — 64QAM — 1.4M — Center Channel — Average

Spectrum Analyzer Settings

TFs 881,500 MHz
SPAN: 4000 MHz
RE: 1,000 MHz

W 3.000 MHz
Detector: PK (CISPR)
At 30 DB

RL Offsst: 40,8 DB
Sweep Tim
Ref Lul: £0.8 DEM
Max hold: 60 sweeps
Amp carr: 0.0dE
Bin size: 500 Hz

05

dBm

999 Bandwidth
206 MH:
Pawer Cver Span
39985.487
5643 dem

55.0

50,0+
45.0-|
40.0-|
35.0-

30.0 -

25,0+
20,0
15.0-
10,0+
S.0-|
0.0-

50—

P

|
#5825

'10‘07\ 1 1 1
879.5 881.0 8815  882.0

Frequency (MHz)

|
B880.5

'
8a0.0

99% Bandwidth, Power Over Span and PSD

' |
&83.0 83,5

[Epectrum Analyzer Settings

35.0-
CFi 331500 MHe
SPAM: 2,800 MHz 30.0+
RE: 30,0 kHz 25.0- !
VB: 91.0 kHz 1 i
Cetector: RMS 20.0- i i
Attr: 30 DB 15.0- f i
RL Offsst: 40.8 DB H |
Sweep Time: 9.6ms 10,0 i i
Ref Lul: 0.8 DEM 5.0- H '
Pwr awg: 100 sweeps c H H
Amp corr: 0.0dB £ 0.0- f |
Bin size: 350 Hz 5.0- : :
-10.0-| h i
-15.0- : :
-20.0- : '
99% Banduwidth 25.0- i g
110 MHz 30.0-
Pawer Over Span 350, ! ol ! It ! N
36387130 oy B80.1 A0S 881.0 881.5 a8z.0 882.5 883.1
435 dem Freguency (MHz)

93% Bandwidth, Power Over 5pan and PSD

Page 24




NTS Plano - EMC Department NTS Test Report No. PR045341 Rev. 2
Report Date: April 1%, 2016

Port 3— LTE — QPSK — 1.4M — Center Channel — Peak Port 3— LTE — QPSK — 1.4M — Center Channel — Average
Spectrum Analyzer Settings 50 m ISpectrum Anslyzer Settings 35,0
F: 831,500 MHz ' CF: 981500 MHz ’
SPAN: 4000 MHz 50.0 AN: 2,800 MHz 0.0+
RE: 1000 MHz 45.0- RE: 30,0 kHz 25.0-
WEH 3.000 MHz ' B: 91,0 kHz
Datector: PK (CISPR) 40,0 » Datector: RMS 20.0-
Altn: 30 DE B Attn: 30 DB 15.0-
RL Offset: 40,8 DB 350 39% Foi RL Offset: 40.8 DE:
Sweep Time: 105 300 Sweep Time: 9.6ms 10.0-
Ref Lvl: 60.2 DEM ' Ref Lul: 60,8 DEM 50—
Max hald: 60 sweeps 25.0- Prir g 100 sweeps
Amp corr: 0.0dE g Amp corrt 0.0d8 E 0.0-
Bin size: 500 Hz 200 Bin size: 350 Hz P co-
15.0- 0.0+
10.0+ 15.0-
5.0+ 00—
43% Bandwidth 0.0+ 999 Bandwidth z5.0-
206 MHe 504 110 MHz -30.0-
Pawer Crver Span 10,0+, ! ! ! ! ! ; ! d Power Guer Span 35,0, ! A ! ! ! ]
13408 355 it §79.5 B8s0.0 8805 8810 8815 sB20 8325 8830 3835 32346946 it 80,1 5306 881.1 8316 882.1 BEZ.6 883.1
5622 dBm Frequency (MHz) 43,16 dm, Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 3— LTE — 16QAM — 1.4M — Center Channel — Peak Port 3— LTE — 16QAM — 1.4M — Center Channel — Average
Spectrum Analyzer Settings [Fpectrum enalyzer Setings I
<F 821,500 MHz CF1 381500 MHz f
SPAMN: 4000 MHz S0.0- SPAN: 2,800 MHz o i
RE: 1,000 MHz RE: 30,0 kHz
B 3.000 MHz 45.0- VB: 31,0 kH: 3 !
Detector: PK (CISPR) 40.0- Detector: RMS 20.0- i i
£Mr: 30 DB . i Attn: 30 DB 15.0- ' i
RL Cffset: 40,3 DB 35,0 I RL Offset; 40.% DB H |
Sweep Time: 1.0s B Sweep Time: 3.6ms 10.0- 2 5
Reef Lul: 60,2 DEM 30,0+ ; Ref Lul: 60,8 DEM 5.0- f !
Max hald: €0 sweeps H Pwr awg: 100 sweeps H H
Amp corr: 0.0dE E25.0- : Amp corr: 0.0d8 E 0.0- o p
Bin siza: 500 Hz = s0.0- Ein sizet 350 He = 5.0
15.0- + -10.0- i i
| -15.0- H i
10.0- 8 3 )
: -20.0- H ;
999 Bandwidth 5.0 ! 993 Bandwidth 5.0 ! :
211 MH: 0.0- 140 MHz 30.0-
i, . UNRRENEN (NAN A NNANR NRARRNN| EAS RN T el T ‘ i ‘ .
BAIEAL §79.5 ®80.0 8805 8810 8815 SE20 8625 8830 8935 YEEELEE iy 380.1 5306 3811 3316 882.1 882.6 883.1
5637 dBm Frequency (MHz) 4902 dem Frequency (MHz)
9% Bandwidth, Power Over Span and PSD 93% Bandwidth, Pawer Over Span and PSD
Port 3 - LTE — 64QAM — 1.4M — Center Channel — Peak Port 3— LTE — 64QAM — 1.4M — Center Channel — Average
Spectrum Analyzer Settings [Epectrum Analyzer Settings
550 Zents | .0~ Sy
TFs 881,500 MHz CFi 331500 MHe i
SPANT 4000 MHz 500 SPAM: 2,800 MHz 30.0+
RE: 1,000 MHz 45,0 RE: 30,0 kHz 25.0-
W 3.000 MHz ' VE: 910 kHz
Delector: PK (CTSPR) 40.0-| Detector: RMS 20.0-
At 30 DB Attn: 30 DB 15.0-
RL Offsst: 40,8 DB 35.04 RL Offset: 409 DB
Sweep Time: 105 0.0 Sweep Time: 9.6ms 10,0
Ref Lul: £0.8 DEM ' Ref Lul: 60,3 DEM 5.0-
Max hold: 60 sweeps 25.0- Puor g 100 sweeps
Amp corr: 0,048 E Amp corr: 0.0d8 £ n.0-
Bin size: 500 Hz = 20.0- Bin size: 350 Hz P 5o
15.0-
-10.0-|
10.0 5.0+
S.0-| 20,0
999 Bandwidth 0.0+ 99% Bandwidth 250
206 MH:z 504 110 MHz 30,04
Pawer Cver Span -10,0-) ! | ! ! ! ! ! ] Pawer Over Span 350, ! ! ! ! ! i
LS853.797 i §79.5 880.0 880.5 B88L.0 8815 8820 8825 8830 8335 30842015 iy 380.1 8306 8811 8816 882.1 882.6 883.1
S6.09 dEm Frequency (MHz) 4908 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Pawer Over Span and PSD
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Port 5 - LTE — QPSK — 1.4M — Center Channel — Peak

Port 5 — LTE — QPSK — 1.4M — Center Channel — Average

Spectrum Analyzer Settings
CF: 881,500 MHz

SPAN: 4000 MHz 50.0+

RE: 1.000 MHz -

WE: 3.000 MH2 5.0

Detector: PK (CISPR) 40,0 .
Altn: 30 DE H
RL Offset: 40,8 DB 350 39% Foi
Sweep Time: 105 30,04

Ref Lvl: 60.2 DEM
Max hold: 60 sweeps = 250
Amp cor: 0.0dE

g i

Bir size: 500 Hz = 200 :

15.0- :

10,0~

5.0

93% Bandwidth 0.0-]

206 MHe 5.0 :

Power Crver Span -10.0-) ! :I ! ! ! ! ! i
SF11EETY §79.5 B8s0.0 8805 8810 8815 sB20 8325 8830 3835
5641 dprm Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

35,0 v
CF: 981500 MHz v
AN: 2,800 MHz 3007 s
RB: 20,0 kHz 25,0
VB: 91.0 kHe 3 h
Detector; RMS 20.0- H !
Attn: 30 DB 15.0-] H |
RL Offset: 403 DB H '
Sweep Time: 9.6ms 10.0- i i
Ref Lul: 60.8 DEM 5.0- H i
Py awgs 100 sweeps - H |
Amp corrt 0.0dB & 0.0- : -
Bin size: 350 Hz B 5.0- i I
-10.0- o i
-15.0- g :
-20.0-
999 Banduwidth 50— o B
140 MHz 0.0
Power Guer Span 35,0, ! A ! i ! ]
HEE19.560  in 880.1 8306 8811 8316 g82.1 32,6 883.1
4932 dom Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 5 - LTE — 16QAM — 1.4M — Center Channel — Peak

Port 5 — LTE — 16QAM — 1.4M — Center Channel — Average

Spectrum Analyzer Settings
L y: T oo

CF 821,500 MH2

SPAN; 4000 MHz 50,0~ :
RE: 1000 MHz s
WE: 3.000 MHz 45.0 | H
Detector: P (CISPR)

Atin: 30 DB 40,0 :
FL Offsel: 403 DB :
Sweeep Time: 105 35.0-

Ref Lul: 60.5 DEM 3%, Poink

Mk hold: 60 swesps 300

Amp corr: 0.0dE &
Bin sizet 500 Hz S 25.0- :
20,0 H
15.0-
999 Banduwidth 100 :
241 MH: 5.0 :
Power Crver Span 0.0- H

-0 | | ' ' | ' ' |
TR0 §79.5 ®80.0 8805 8810 8815 SE20 8625 8830 8935
5660 dEim Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

3.0
CF1 851500 MHz
SPAN: 2,800 MHz 30.0
RE: 30.0 kHz i
VB: 91.0 kHe =0
Detector: RMS 20.0-
Attn: 30 DB
RL Offset: 40.5 DB 15.0-
Sweep Time: 9.6ms 10.0-

Ref Lul: 60,8 DEM
Pur avg; 100 sweeps 5.0~

w8 oo
5.0-
-10.0-
15,0+
99%% Bandwidth -20.0-|
140 MHz 250
Power Ower Span -30.0-) ! | ! | | s
39203.108 gy 880.1 8805 881.0 8815 862.0 8625 883.1
4325 dBm Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 5 — LTE — 64QAM — 1.4M — Center Channel — Peak

Port 5 — LTE — 64QAM — 1.4M — Center Channel — Average

Spectrum Analyzer Sett
pectrum Analyzer Settings 550 m
<Fi 381,500 MHz |
SPAN: 000 MHz 50.0 :
RE: 1,000 MHz 4 |
WE: 3.000 MHz 4.0 .
Detector: PK (CISPR) 40,0+
At 30 DB
RL Offsst: 40,8 DB 35.07
Sweep Time: 105 | ;
Ref Lul: 60.2 DEM 00 i
Max hald: 60 swasps 25,0 :
Amp carr: 0.0dE & i :
Bin size: 500 Hz v 20,0 :
15.0- 1
10,0 :
S.0-| i
39% Bandwidth 0.0
206 MH: 504 !
Power Ovver Span 10,0 ! | | | | ‘1 | ]
3674 §79.5 @s0.0 @80.5 88l.0 8815 8820 8825 8830 8835
Se.dl dem Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Epactrum Analyzer Settings
2 g % as0- =
CF1 88L500 MH: %ﬁ‘

SPAM: 2,800 MHz 30.0+
RE: 30,0 kHz 25.0-
VB: 91.0 kHz i
Cetector: RMS 20.0- 1
Attr: 30 DB 15.0- |
RL Offsst: 40.8 DB |
Sweep Time: 9.6ms 10,0 i
Ref Lul: 0.8 DEM 5.0- '
Pwr awg: 100 sweeps c H
Amp corr: 0.0dB £ 0.0- v
Bin size: 350 Hz 5.0- :
-10.0-| i
-15.0- :
-20.0- '
99% Banduwidth 25.0- g
110 MHz 00—
Pawer Over Span 350, ! [l ! It ! N
028,267 oy B80.1 A0S 881.0 881.5 a8z.0 882.5 883.1
4930 dgm Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD
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Port 1 — LTE — QPSK — 3M — Center Channel — Peak Port 1 — LTE — QPSK — 3M — Center Channel — Average
Epactrum Andlyzer Setings i [Frectrum erlyzer Setings
F: 831,500 MHz H CF: 981500 MHz
SPAN;: 6000 MHz 50.0-] : AN 6,000 MHz 25,07
RE: 1,000 MHz 45.0— H RB: 30,0 kHz 20,0
WE: 3.000 MH2 : P B! 91,0 kHz I i
Datector: PK (CISPR) 40,0 . L Datector: RMS 15.0- 1 i
Altn: 30 DB I § Attn: 30 DB 10.0- f :
RL Offset: 40,8 DB 350 29 Paints 39% Poits RL Offset: 403 DB : !
Sweep Time: 105 3004 Sweep Time: 20.3ms 5.0
Ref Lvl: 60.2 DEM ' Ref Lul: 40,8 DEM 0.0- ; i
Max hold: 60 sweeps 25.0-| ' ' Prar avgi 100 sweeps | |
Amp corr: 0.0dE g : : Amp corrt 0.0d8 E -5.0- i :
Bir size: 750 Hz = 200 : : Bin size: 750 He ® 004
15.0-] ' i -15.0- ; |
10.0- 0.0 i |
50 g g 25,0~ ' |
999 Bandwidth 00+ 933 Bandwidth 30,0 2 2
343 MH: 50 H H 270 MHz 350 g i
Power Gver Span 10,0+ ! il ! ! b ! " Power Gwer Span 40,0, ! I ! ! g ! ]
220245 i §78.5 878.0 260.0 881.0 262.0 383.0 384.0 8345 TZLI0 ity 878.5 879.0 380.0 381.0 882.0 383.0 8840 884.5
57.26 dpm Frequency (MHz) 4341 dpm Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 1 — LTE — 16QAM — 3M — Center Channel — Peak Port 1 — LTE — 16QAM — 3M — Center Channel — Average
Spectrum Analyzer Sett [Spectrum Analyzer Sett
pectrum Analyzer Setings pectrum Anafyzer Setings o +ron: m
<F 821500 MHz CF1 381500 MHz 20,0 g g
SPAM: £.000 MHz 50.0 SPAN: £.000 MHz 8 T R
RE: 1,000 MHz 45,0 RE: 30,0 kHz 25.0-
WE! 3.000 MHz ' YE: 91.0 kHz 20,0 i
Detector: PK (CISPR) 40,0+ Cetector: RMS § ] |
Altn: 30 DB Attn: 30 DB 15.0- : i
EL Offset: 40,3 DB 3.0+ RL Offseti 40.% DB 10.0- . 1
Suweep Time: 1.0s 30,04 Sweep Time: 20,3ms : :
Reef Lul: 60,2 DEM ' Ref Lul: 60,6 DEM 5.0 : :
Max hold: 60 sweeps 25.0- Puor awg: 100 sweeps 0.0- : :
Amp corr: 0.0dE E Amp corr; 0.0dB & 5.0- i i
Bir size1 750 Hz = 20,0+ Bir size: 750 H o ' '
15.0- -10.0- " "
10,0 -15.0+
5.0+ -20,0-| i '
' -25.0- ; ;
9996 Bandwidth 0.0-| 999 Bandwidth 30,0~
347 MH:z 5.0 263 MHz A5.0- i ] ]
Power Over Span 10,0+ ! ! ! ! ! ! i Power Cwer Span -an.0-) ! I ! ! i ! ]
WE0.202 §78.5 §79.0 280.0 881.0 882.0 283.0 #84.0 8345 ETILIET iy 878.5 879.0 280.0 #81.0 882.0 283.0 884.0 884.5
5736 dBm Frequency (MHz) 4933 dom Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Pawer Ower Span and PSD
Port 1 — LTE — 64QAM — 3M — Center Channel — Peak Port 1 — LTE — 64QAM — 3M — Center Channel — Average
Epectrum Andyeer Setings [Epectrum Analyzer Setings
TFs 381,500 MHz CFi 331500 MHz
SPAN £.000 MHz 500 SPAN: 5000 MHz 25.0+
RE: 1,000 MHz 45,0 RE: 300 kHz 20.0- !
W 3.000 MHz ' B: 910 kHz ; p
Delector: PK (CTSPR) 40.0-| Detector: RMS 15.0- 1 H
At 30 DB i Attr: 30 DB 10,0
RL Offset: 40.9 DB 35.04 29§ Points RL Offsat: 40.8 DB H H
Sweep Time: 105 30,0 7 Sweep Time: 20.3ms 5.0 H 0
Ref Lul: 60.2 DEM : i Ref Lul: 60.8 DEM 00~ A A
Max hald: 60 sweeps 25.0- | : :
Amp corr: 0.0dE & : 5 5.0 : s
Bin size: 750 Hz © 20.04 : 1004 : :
15,0 : -15.0- i :
1084 : -20,0- ! :
5.0+ : -25.0- ; :
99% Bandwidth 0.0-] 43% Biandwidth 30.0- H i
343 MH: 5.0 270 MHz -35.0- ' H
Powsr Orver Span -10,0-) ! g ! ! ! ! " Power Over Span 40,0, ! I ! ! o ! i
276504 i 878.5 §79.0 380.0 851.0 a82.0 a83.0 84,0 534.5 IBAEEE 878.5 879.0 280.0 881.0 862.0 ag3.0 884.0 884.5
5729 dBm Frequency (MHz) 43 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
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Port 3 - LTE — QPSK — 3M — Center Channel — Peak

Port 3— LTE — QPSK — 3M — Center Channel — Average

Spactrum Analyzer Sattings

550 v
F: 831,500 MHz H
SPAN: 6.000 MHz 50.0+ i
RE: 1.000 MHz 4 H
WE: 3.000 MH2 5.0 »
Detector: PK (CISPR) 40,0 4 A
Altn: 30 DE H H
RL Cffsels 40,3 DB 35.04 29> Roinks 39% Poifs
Sweep Time: 105 30,04

Ref Lvl: 60.2 DEM
Max hold: 60 sweeps = 250
Amp cor: 0.0dE

Bi siz2! 750 Hz B 200+

15.0- E E

10.0-

5.0

99% Bandwidth 0.0+ i i

343 MHe 50 g i

Power Cver Span -10.0-) ! il ! ! b ! i
14087 436 i 878.5 879.0 830.0 8810 83z.0 883.0 8840 834.5
5703 dem Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

30,0
CF: 981500 MHz
AN: 6,000 MHz 25,07
RE: 30.0 kHz 20.0-
VB: 91.0 kHe 1 i
Detectar: RMS 15.0- ! |
Attn: 30 DB 10.0- | i
RL Offset: 403 DB i i
Sweep Time: 20.3ms 5.0 0 :
RefLul: 50.8 DEM 0.0- | i
Py awgs 100 sweeps | i
Amp corrt 0.0d8 E 5.0- ; 0
Ein size: 750 Hz T
-15.0- ; :
-20.0- : '
-25.0- : :
39% Bandwidth 30,0 i i
270 MH: 5.0
Power Guer Span 40,0, ! I ! ! o ! ]
12999.866  my 878.5879.0 &30.0 &31.0 g32.0 833.0 534.0 884.5
4319 dom Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 3— LTE — 16QAM — 3M — Center Channel — Peak

Port 3— LTE — 16QAM — 3M — Center Channel — Average

Spectrum Analyzer Settings

55.0
<F 821500 MHz
SPAN: 6.000 MHz 50.0
RE: 1,000 MHz i
W 3,000 MHz =0
Detector: PK (CISPR) 40,0+ ;
Al 30 DB |
RL Offset: 40,2 DB 350+ P 39% Polfts
Suweep Time: 1.0s | i i
Ref Lyl 60,8 DBM 00 ¢ f
Max hold: 60 sweeps 25.0- : .
Amp corr: 0.0dE & ) A
Bir size: 750 H = 200 : :
15.0- ; ;
10.0- : :
5.0+ i i
99% Banduwidth 0.0+
347 MHz 5.0 H H
Power Gver Span 10,0+ ! ol ! ! K ! "
13967.987 it §78.5 873.0 280.0 881.0 882.0 283.0 #84.0 8345
5706 dEm Frequancy (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings
35.0- GO I
CF1 381500 MHz g g
SPAl

5,000 MHz 0.0

RE: 30,0 kHz 25.0-
YE: 91.0 kHz -
Detector: RMS 0.0 i i
Attn: 30 DB 15.0- ' |
RL Offset: 403 DB 10.0- : !
Sweep Time: 20,3ms : :
ReFLvl: 50.8 DEM 5.0 i :
Puor awg: 100 sweeps 0.0- : :
Amp corr: 0.0d8 & 50— : :
Ein size: 750 Hz oo ! i
-10.0- ; ;
-15.0- : :
-20.0- : :
-25.0- ' '
99% Bandwidth 30,0~
269 MH:z aman : :
Power Cwer Span -an.0-) ! I ! ! i ! i
BRLAEE iy 878.5 879.0 280.0 #81.0 882.0 283.0 884.0 884.5
921 dom Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 3 - LTE — 64QAM — 3M — Center Channel — Peak

Port 3— LTE — 64QAM — 3M — Center Channel — Average

Spectrum Analyzer Settings

£5.0
TFs 381,500 MHz
SPAN £.000 MHz S0.04
RE: 1,000 MHz 45.0-
W 3.000 MHz
Delector: PK (CTSPR) 40,0
At 30 DB 5.0
RL Offsst: 40,8 DB
Sweep Time: 105 30,0
Ref Lul: £0.8 DEM 250
Mo hald: 60 swasps
Amp carr: 0.0dE & 200+
Bin size: 750 Hz ~ ls0-
1000+
S0
0.0+
999 Bandwidth S0
343 MH: 1004
Pawer Cver Span -15.0-) ! ! ! ! ! ! ]
15790.613 78.5 879.0 280.0 881.0 a82.0 a83.0 584.0 8845
5704 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

30.0-
CFi 381500 MHe
SPAM: 5,000 MHz 25.0+
RE: 30,0 kHz 20.0- {
VE: 910 kHz d |
Cetector: RMS 15.0- : |
Attr: 30 DB 10.0-
RL Offset: 409 DB : :
Sweep Time: 20.3ms 5.0- : :
Ref Lul: 40,3 DEM 0.0- ; :
Pur avg: 100 Twesps : :
Amp corr: 0.0d8 & 5.0- ; '
Ein size: 750 Hz = 0.0 : :
-15.0-] : :
-20.0-] : :
-25.0- : :
99% Banduwidth 30.0- ! L
270 MHz 30—
Poweer Ower Span -40.0-, 1 ! ! 1 ! ! ! ! i
31229623 oy 878.5 879.0 880.0 881.0 882.0 883.0 84.0 854.5
4910 dBm Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD
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Port 5 - LTE — QPSK — 3M — Center Channel — Peak Port 5 — LTE — QPSK — 3M — Center Channel — Average
Spectrum fnalyzar Satings i Frectrum fnalyasr Setngs - m
F: 831,500 MHz H CF: 981500 MHz
SPAN: 6.000 MHz 50.0+ 4 AM: 6,000 MHz v
RE: 1,000 MHz 45.0— H RB: 30,0 kHz 20,0
WEH 3.000 MHz ' p B: 91,0 kHz
Detector: PK (CISPR) 40,0 4 ) Detector; RMS : |
Altn: 30 DB I § Attn: 20 DB 10.0- f |
RL Offset: 40,8 DB 350 298 Points 39% Poiys RL Offset: 403 DB ] |
Sweep Time: 105 3004 Sweep Time: 448ms
Ref Lvl: 60.2 DEM ' Ref Lul: 50,8 DEM 0.0- ; i
Max hold: 60 sweeps 25.0-| ' ' Prar avgi 100 sweeps | |
Amp corr: 0.0dE g : : Amp corrt 0.0d8 g : :
Bir size: 750 Hz = 200 : : Bin size: 750 He ® 004
150+ 5 5 : :
10.0- 0.0 b i
5.0 : :
999 Bandwidth 00+ 933 Bandwidth 30,0
343 MH: 5.0 H H 263 MHz o o
Power Gver Span 10,0+ ! il ! ! b ! " Power Gwer Span 40,0 4 I | ! o " -
024226 i §78.5 878.0 260.0 881.0 262.0 383.0 384.0 8345 STERIOEY iy 878.5 879.0 380.0 381.0 882.0 383.0 8840 884.5
5722 dBm Frequency (MHz) 47EZ dBm Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 5 - LTE — 16QAM — 3M — Center Channel — Peak Port 5 — LTE — 16QAM — 3M — Center Channel — Average
Spectrum Analyzer Sett [Spectrum Analyzer Sett
pectrum Analyzer Setings pectrum Anafyzer Setings o +ron: m
<F 821500 MHz CF1 381500 MHz 20,0 g g
SPAN: 6.000 MHz 50.0 SPAN: 6,000 MHz - T
RE: 1,000 MHz 45,0 RE: 30,0 kHz 25.0-
WE! 3.000 MHz ' YE: 91.0 kHz 20,0 !
Detector: PI (CISPR) 40,0 | Detector: RMS : ' i
Abtn: 30 DB : 4 Attrn: 30 DB 15.0- : !
FL Offset: 40,9 DB =504 P 39% Pailts RL Offseti 40.8 DB 10.0- : ;
Suweep Time: 1.0s 30,04 i i Sweep Time: 20.3ms : :
Reef Lul: 60,2 DEM ' ! * Ref Lul: 40,8 DEM 5.0 : :
Max hald: 60 sweeps 25.0- k 5 Pt awg: 100 sweeps 0.0- g g
Amp corr: 0.0dE & 3 R Amp corr: 0.0d8 & 5.0- f f
Bir size1 750 Hz = 20,0+ : : Bir size: 750 H o ' '
15.0- ; ; -10.0- ; :
100 a e Iso- : 1
5.0-| : ; 20,0 i "
' H H -25.0-] i i
9936 Bandwidth 0.0 999 Bandwidth a0.0-
347 MHz 5.0 H h 263 MHz 350 i i
Power Cver Span -10.0-, ! ol ! ! K ! ] Power Guer Span 40,0, ! I ! ! v ! ]
32781380 §78.5 §79.0 280.0 881.0 882.0 283.0 #84.0 8345 B iy 878.5 879.0 280.0 #81.0 882.0 283.0 884.0 884.5
5727 dem Frequency (MHz) 4924 dgm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Pawer Ower Span and PSD
Port 5 - LTE — 64QAM — 3M — Center Channel — Peak Port 5 — LTE — 64QAM — 3M — Center Channel — Average
Epectrum Andyeer Setings i [Epectrum fndyeer Setings
TFs 381,500 MHz 0 CFi 381500 MHe
SPAN £.000 MHz 508 ; SPAN: 6,000 MHz 25.0+
RE: 1,000 MHz 45,0 i RE: 30,0 kHz 20.0-
W 3.000 MHz ' VE: 910 kHz
Delector: PK (CTSPR) 40.0-| Detector: RMS 15.0-
At 30 DB Attn: 30 DB 10.0-
RL Offsst: 40,8 DB 35.04 RL Offset: 409 DB
Sweep Time: 105 0.0 Sweep Time: 20.3ms 5.0
Ref Lul: 60.2 DEM [ Ref Lul: 40.8 DEM 0.0-
Max hold: 60 sweeps 25.0- Puor awg: 100 sweeps
Amp corr: 0,048 E : Amp corr: 0.0d8 £ -5.0-
Bin size: 750 Hz © 20.04 : Bin size: 750 He " 1004
1507 ; 15.0-
10,0 : 20.0-
S.0-| : -25.0-|
99% Bandwidth 0.0+ 3% Bandwidth 30.0-
343 MHz 5.0 263 MHz 35,0
Powsr Crver Span -10,0-) ! il ! ! ! ! ] Power Over Span 40,0 ! s ! ! o ! i
8539452 i 878.5 §79.0 380.0 851.0 882.0 a83.0 84,0 534.5 5355063 iy 878.5 879.0 880.0 881.0 882.0 883.0 84.0 854.5
5723 dBm Frequency (MHz) 4334 dgm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Pawer Over Span and PSD
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Port 1 — LTE — QPSK — 5M — Center Channel — Peak

Port 1 — LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Sattings

F: 521,500 MHz 0
SPAN: 10000 FH: 508 i
RE: 1,000 MHz 45,0 |
WEH 3.000 MHz
Detector: PK (CISPR) 40.0- !
Altn: 30 DE 25.0- i
RL Offsel: 402 DB GIREIRATE
Sweep Time: 105 30.0-] ;
Ref Lvl: 60.2 DEM 2504 :
Max hald: 60 sweeps |
Arnp corrt 0.0d8 E 2010 :
Bin size: 1,25 kHz F co- :
10,0
5.0
0.0+ .
99% Bandwidth 5.0
06 MHe a0
(el e SPan 1s0- ' | ' ' ' ' | ' "
39119.814 iy 876.5 g878.0 879.0 880.0 2810 8320 8830 &840 8350 836.5
5770 dem Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings
35,0 Bl @ 397 PO
CF: 981500 MHz T TPl
SPAN: 10,000 MHz 30,0 3
RB: 120 kHz 25,0 i ]
VB! 360 kHz i H
Detector; RMS 20.0- ' '
Attn: 30 DB 15.0-] | |
RL Offset: 403 DB ' '
Sweep Time: 2.1ms 10.0- i i
Ref Lul: 50.8 DEM 5.0- H i
Py awgs 100 sweeps | |
Amp corrt 0.0d8 E 0.0- ! !
Bin size: 1.25 kHz ® en- ; ;
-10.0- n :
-15.0- ; :
-20.0-
999 Banduwidth 50— b i
451 MHz n.a-
Power Guer Span 3504, ! IN:A ] ! ! IRNREA ! jnni
1496773 iy 876.5 8750 879.0 3300 381.0 832.0 B53.0 854.0 835.0 886.5
4952 dom Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 1 — LTE — 16QAM — 5M — Center Channel — Peak

Port 1 — LTE — 16QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

55.0 ; T 7
CF: 831,500 MH2 + +
SPAN: 10.000 MH: 0.0 j '
RE: 1000 MHz 45,0 ; :
WE! 3.000 MHz
Detector: PK (CISPR) 40.0 '
Abn: 30 DB 35.0-] Pdints
RL Offsel: 40.8 DB i
Sweep Time: 1.0s 30.0- #
Ref Lyl 60,8 DBM 25.0-| | |
Max hald: 60 swesps | |
Amp corr: 0.0dE £ 200 : :
o | j |
Bin sizet 1,25 kHz 15,0+ : !
10.0- : i
5.0+ ' |
0.0+ : i
999 Bandwidth 504
508 MH: 1004 : :
O DYer Span 150 ' i | ] | ! i ' "
802,295 876.5 878.0 879.0 880.0 8810 2820 6830 8840 8850 86,5
5831 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

35.0 ey L
CF: #1500 MHz ey
SPAN: 10.000 MH: 0.0
RE: 120 kHz 25.0-
YE: 360 kHz
Detector: RMS 20.8-
Attn: 30 DB 15.0-
RL Offset: 40,3 DB
Sweep 2 Ams 10.0-
Ref Lul: 50.8 DEM 50—
Pur ava: 100 swesps
Amp corri 0.0d8 & 0.0~
Ein size! 1,25 kHz o
5.0

-10.0

-15.0-

-20.0-
999 Bandwidth 5.0

450 MH: _30.0-
Rouet Oyer Span =380 ' 1 | ' | | N | o
TILEET 876.5 878.0 879.0 880.0 8810 882.0 §33.0 £84.0 885.0 886.5
4241 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 5M — Center Channel — Peak

Port 1 — LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Sett
pectrum Analyzer Setings i . m
CFi 881,500 MHz H
SPAN: 10,000 MH: 50.0 i
RE: 1,000 MHz 45.0- :
W 3.000 MHz
Detector: PK (CISPR) 40,0
At 30 DB 5.0 bl
RL Offsel: 4.8 DB 9% Rojpks
Sweep Time: 105 b R S e e R o Do e
Ref Lul: £0.8 DEM 250
Max hald: 60 swesps = H
Amp carr: 0.0dE & 200+ '
Bin size: 1,25 kHz - 15.0- :
10,0+ :
S.0-| '
0.0+ h
99% Bandwidth 5.0
508 MH: 10,04 i
penCSoer 15,0 AN UAREN RN RNy O R ARV RRY N AR AR O
13826 876.5 878.0 879.0 880.0 8810 8820 883.0 8840 B850 8365
5747 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Bocctrum Analycer Sellings : : m
CFi 381500 MHe 395 Print 205, Pt
SPAN: 10,000 MHz e e
RE: 120 kHz 30.0+
VE: 360 kHz
Cetector: RMS
Attn: 20 DB 0.0
RL Offset: 409 DB
Sweep Time: 2,1ms 10.0-

Ref Lul: 50,5 DEM

P awg: 100 sweeps

Amp corr: 0.0dB & n.0-
Bin size: 1.25 kiHz =

-10.0-
-20.0-
99% Banduwidth
o -30,0-
451 MHz
Eosr Ovar Span 400 1 | 1 1 1 | 1 | [
37618.499 oy 876.5 8780 §79.0 880.0 861.0 8820 8830 884.0 BES.0 886.5
4943 dgm Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD
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Port 3— LTE — QPSK — 5M — Center Channel — Peak

Port 3— LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Sattings

F: 521,500 MHz T T
SPAN: 10000 FH: 508 i
RE: 1,000 MHz 45,0 |
WEH 3.000 MHz
Detector: PK (CISPR) 40.0- !
Altn: 30 DE 25.0- i
RL Offsel: 402 DB EgDTRIE
Sweep Time: 105 30.0-] ;
Ref Lvl: 60.2 DEM 2504 :
Max hald: 60 sweeps |
Arnp corrt 0.0d8 E 2010 :
Bin size: 1,25 kHz F co- :
10,0
5.0
0.0+ .
99% Bandwidth 5.0
06 MHe a0
(rasiaL e SPan 1s0- ' | ' ' ' ' | ' "
48053321 iy 876.5 g878.0 879.0 880.0 2810 8320 8830 &840 8350 836.5
5739 dem Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

|Spectrumn Analyzer Settings
CF: 891500 MHz 39%, Puints

39% Roints
SPAN: 10,000 MHz = 3

RE: 120 kHz 0.0+ L i
B2 360 kHz

Detectar: RMS _|

Attn: 20 DB a0

RL Offset: 40.5 DE:

Sweep Time: 2.1ms 10.0-

Ref Lul: 50,8 DEM
Prar g 100 sweeps

Amp corrt 0.0d8 E 0.0-
Bin size: 1.25 kHz = H !
-10,0-| : :
-20.0- : :
999 Banduwidth 30,0+
452 MH:z : '
Power Guer Span 00—, ! inARmA] ! inmuLa ! iman
13261.274  my 876.5 8750 879.0 3300 381.0 832.0 B53.0 854.0 835.0 886.5
4320 dom Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 3— LTE — 16QAM — 5M — Center Channel — Peak

Port 3— LTE — 16QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

55.0
CFt 651,500 MH:
SPAN: 10.000 MH: 0.0
RE: 1000 MHz 45.0-]
WE! 3.000 MHz
Detector: PK (CISPR) 40,0
Altn: 30 DB 350
RL Cffsel: 40,3 DB
Sweep Ti 105 30.0-|
Ref Lwl: £0.2 DEM 2504 I
Max hald: 60 sweeps |
Amp corr: 0.0dE £ 200 :
Ay L |
Bin sizer 1.25 kHz 15.0- ;
10,0 :
S0+ :
0.0- ;
999 Bandwidth 5.0
07 MH:z 10,04 i
e Ovsr Span 180 | \ \ ' | | i . "
I §76.5  878.0 879.0 880.0 £81.0 8320 8930 8340 8950 8365
5811 dem Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings
CF! 231,500 MHz p !

SPAN: 10.000 MHz 0.0+ ;
RE: 120 kHz 25.0- i b
YB: 360 kHz i j
Cetector: RMS 20.0- ' |
Attn: 30 DB 15.0- i |
RL Offset: 40 DB | |
Sweep Time: 2.1ms 10.0-) i i
Ref Lul: 60.8 DEM 5.0- i i
Pwr awg: 100 sweeps H H
Amp corrt 0.0dB E 0.0- o 0
Ein sizet 1.25 kHz = 5.0 1 i
-10.0-| i i
-15.0-| | i
-20.0-
999 Banduwidth 25.0- g i
449 MH:z _a0.0-
pawerQuer Span 3|0 | . | ' ' | L | [
34883.350 gy 876.5 8780 §79.0 880.0 861.0 8820 883.0 884.0 BES.0 886.5
4323 dBm Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 3 - LTE — 64QAM — 5M — Center Channel — Peak

Port 3— LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

£5.0 T
TF1 381,500 MHz H
SPAN: 10,000 MH: 50.0
RE: 1,000 MHz 45.0-
W 3.000 MHz
Delector: PK (CISPR) 40,0+
At 30 DB 35.0-
RL Offsst: 40,8 DB
Sweep Time: 105 30,0
Ref Lul: £0.8 DEM 250
Mo hald: 60 swasps
Amp carr: 0.0dE & 200+
Bin size: 1,25 kHz - 15.0-
10,0+
S.0-|
0.0+
999 Bandwidth 504
508 MH: 10,04
Pawer Cver Span 504, ! 1 ! | | I ‘ I i4n
®I7E39E 876.5 878.0 879.0 880.0 8810 8820 883.0 8840 B850 8365
5721 dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings
CFi 381500 MHe
SPAN: 10,000 MHz 30.0-
RE: 120 kHz 25.0-
VE: 360 kHz
Cetector: RMS 20.0-
Attn: 30 DB 15.0-
RL Offset: 409 DB
Sweep Time: 2,1ms 10.0-
Ref Lul: 60,3 DEM 5.0-

Puor g 100 sweeps

Amp corr: 0.0d8 £ n.0-
Bin size: 1,25 kHz = s0- : :
-10.0-| 3 3
-15.0-] 1 1
-20.0- ' '
99% Banduwidth 25.0- g i
451 MHz 30.0-
Pawer Over Span a0 ! N8R ! ! InnaEyl ! jan
396053 oy 876.5 8780 §79.0 880.0 861.0 8820 8830 884.0 BES.0 886.5
4924 dgm Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD
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Port 5 - LTE — QPSK — 5M — Center Channel — Peak

Port 5 — LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Sattings

5760 dem Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

F: 831,500 MHz :
SPAN; 10.000 MHe 50,0 :
RE: 1,000 MHz 45,0-] !
WEH 3.000 MHz
Detector: PK (CISPR) 40.0- h
Altn: 30 DE 35.0] el
RL Offsel: 402 DB Exiitic yics
Sweep Time: 105 30,0+ ;
Ref Lvl: 60.2 DEM 2504 ;
Max hold: 0 sweeps !
Amp cor: 0.0dE E 200+ '
Bin size: 1,25 kHz = 15,0+
10,0+
5.0
0.0+ :
43% Bandwidth 50-
S5 MH 0.0 |
Pawer Crver Span R E ! | I ‘ ‘ I ; I jani
RSB i §76.5 8780 579.0 980.0 8810 88520 830 8540 8650 8985

[Epectrum Analyzer Settings

99% Bandwidth, Power Ower Span and PSD

CF: 981500 MHz .w
SPAN: 10,000 MHz 30,0 - %
RB: 120 kHz 25,0 i i
VB! 360 kHz : f
Detector; RMS 20.0- ' !
Attn: 30 DB 15.0-] | |
RL Offset: 403 DB ' '
Sweep Time: 2.1ms 10.0- i i
Ref Lul: 50.8 DEM 5.0- H i
Py awgs 100 sweeps | |
Amp corrt 0.0d8 E 0.0- ! !
Bin size: 1.25 kHz B 5.0- I 1
-10.0- n :
-15.0- ; :
-20.0-
999 Banduwidth 50— b i
451 MHz 0.0
poker Dver Span U | . | ' ' I ‘u | [
B030.476  in 876.5 8750 879.0 3300 381.0 832.0 B53.0 854.0 835.0 886.5
44 dpm Frequency (MHz)

Port 5 - LTE — 16QAM — 5M — Center Channel — Peak

Port 5 — LTE — 16QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

55.0
CFt 651,500 MH:
SPAN: 10.000 MH: 0.0
RE: 1000 MHz 45.0-
WE! 3.000 MHz
Detector: PK (CISPR) 40.0
Altn: 30 DB 35,0
RL Cffsel: 40,3 DB
Sweep Ti 105 30,0+
Ref Lwl: £0.2 DEM 2504
Max hald: 60 sweeps
Amp corr: 0.0dE E 200
Ay L
Bin sizer 1.25 kHz 15,0+
10,0+
S0+
0.0-
999 Bandwidth 504
S08 MH:z 10,04
Power Cver Span S50 ! | ! ! ! ! ! !
39685255 §76.5  878.0 879.0 880.0 5810 8320 8930 8940 885.0

5835 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
B86.5

[Spectrum Analyzer Settings

CFi 821,800 MHz 1 i

SPAN: 10,000 MHz 30.0-
RE: 120 kHz 50—
WB: 360 kHz

Detector: RMS 20.0-
Attn: 30 DB 15.0-
RL Offset: 403 DE

Sweep Time: 2.1ms 10.0-
RefLyl: 50.8 DEM 5.0-

Puor awg: 100 sweeps

Amp corrt 0.0dB E 0.0- :
Ein sizer 128 kHz ® co-
-10.0-| ;
-15.0-| :
-20.0- ;
99% Bandwidth -25.0-
451 MHz _a0.0-
Power Cwer Span 35.0- I , I . d . -l .
TIEELE iy 876.5 8780 §79.0 880.0 861.0 8820 883.0 884.0 BES.0
4338 dBm Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

[
886.5

Port 5 - LTE — 64QAM — 5M — Center Channel — Peak

Port 5 — LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

E7.44  dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

£5.0
TF1 381,500 MHz
SPAN: 10,000 MH: 50.0
RE: 1,000 MHz 45.0-
W 3.000 MHz
Detector: PK (CISPR) 40,0
At 30 DB 5.0
RL Offsst: 40,8 DB
Sweep Time: 105 30,0
Ref Lul: £0.8 DEM 250
Mo hald: 60 swasps
Amp carr: 0.0dE & 200+
Bin size: 1,25 kHz - 15.0-
10,0+
S.0-|
0.0+
999 Bandwidth 504
508 MH: 10,04
(riEL T SRan S0 ! ! | | | ! | ! [
546211 876.5 878.0 879.0 880.0 8810 8820 883.0 8840 B850 886.5

[Epectrum Analyzer Settings

CFi 331,500 MHz

e — s |

93% Bandwidth, Power Over 5pan and PSD

SPAN: 10,000 MHz 30.04
RE: 120 kHz 25.0- | |
VB: 360 kHz | i
Cetector: RMS 20.0- i i
Attr: 30 DB 15.0- i i
RL Offsst: 40.8 DB | |
Sweep Time: 2,1ms 10,0 i i
Ref Lul: 50.8 DEM 5.0- ' '
Pwr awg: 100 sweeps c ' '
Amp corr: 0.0dB £ 0.0- v |
Bin size: 1,25 kHz 5.0- : :
-10.0-| i i
-15.0-] i i
-20.0-| 1 1
99% Banduwidth 25.0- g i
452 MHz 30.0-
Eosr Cyar Span S350 1 5 1 1 1 | L | [
219506 oy 876.5 8780 §79.0 880.0 861.0 8820 8830 884.0 BES.0 886.5
44 dem Frequency (MHz)
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Port 1 — LTE — QPSK — 10M — Center Channel — Peak

Port 1 — LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Sattings

F: 831,500 MHz ;
SPAN: 20000 FH: 45,0 ;
RE: 1,000 MHz 40,0
WE: 3.000 MH2 |
Detectar: PK (CISPR) 35.0-| 9% Point: 39% Phinks
Alin: 20 DB 30,0 ; ;
RL Offsel: 40.8 DB B B
Sweep Tirne: 105 25.04 ] R
Ref Lul: 50.8 DBM 20,0 ' !
Max hald: €0 sweeps i |
Arop corrt 0.0dE 5 15.0- : ]
Bin size: 2,50 kHz T
5.0+ ] !
0.0+ ] !
-5.0 i i
43% Bandwidth -10.0-] . .
334 MH: 50
ot Over Span 200- ' L ' ! ' i ' | !
0220340 it 871.5 8740 576.0 8750 2300 3320 584.0 886.0 B855.0 590.03915
5778 dBm Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

CF: 881,500 MHz
SPAN: 20,000 MHz

F9% Roints 39% Roints

RE: 120 kHz 0.0+
B2 360 kHz

Detectar: RMS _|
Attn: 20 DB a0
RL Offset: 408 DE:

Sweep Time: 43ms 10.0-

Ref Lul: 50,8 DEM
Prar g 100 sweeps

99% Bandwidth, Power Ower Span and PSD

Amp corrt 0.0d8 E 0.0
Bin size: 250 kHz =
-10,0-|
-20,0-|
999 Banduwidth 30,0+
234 MHz
paeL gy Span 0.0 ' ' ' | ' ' | ' ' '
18100.475 iy 871.5 5740 &76.0 878.0 550.0 832.0 534.0 3360 3880 800.0891.5
4945 dom Frequency (MHz)

Port 1 — LTE — 16QAM — 10M — Center Channel — Peak

Port 1 — LTE — 16QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings

50.0
<F 881500 MHz
SPAN: 20.000 FH: 5.0
RE: 1,000 MHz 40,0+
WE! 3.000 MHz
Detector: PK (CISPR) 35.0
Altn; 20 DB 30,0 ;
RL Cffset: 40,3 DB H |
Sweep Time: 105 25.0-| i i
Ref Lvl: 50.6 DEM 20,0 H :
Max hald: 60 sweeps H '
Amp corr: 0.0dE E 15.0- 3 i
Bir sizet 2,50 kHz © 1004 H i
5.0+ h i
0.0+ h i
5.0~ H f
999 Banduwidth -10.0-] i !
939 MH: 5.0
Power Cover Span 200-) , ! L ! ! ! 3 ! ! !
SFTRI0E 8715 874.0 &76.0 /6.0 880.0 S320 #64.0 8660 €38.0 B90.0891.5

5834 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

CF 831,500 MHz
SPAN: 20,000 MHz

9% Roints 9% Roints

RB: 120 kHz 30.0- Ty AP,
WB: 360 kHz

Detector: RMS _

Attn: 20 DB 20.0

RL Offset: 40.5 DB

Sweep Time: 43ms 10.0-]

Ref Lul: 50,6 DEM
Puor awg: 100 sweeps

995 Bandwidth, Pawer Over Span and PSD:

Amp corr: 0.0d8 E 0.0-
Bir size: 250 kHz =
-10.0-|
-20.0-]
999 Banduwidth 30.0-
294 MH:z
paiE Cer Span 400 ' ' ' | ' ' | ' ' '
FEEELIEL iy 871.5 740 8760 €75.0 880.0 8820 8840 S350 880 B90.089LS
4344 dBm Frequency (MHz)

Port 1 — LTE — 64QAM — 10M — Center Channel — Peak

Port 1 — LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Sett
pectrum Analyzer Setings m
TFs 381,500 MHz 1 T
SPANT 20000 MHz 5.0 ; §
RE: 1,000 MHz 40.0-] /
W 3.000 MHz | h
Delector: PK (CISPR) 35.0+ 39%{Paints 39%: Phinks
At 20 DB 30,0- ; B
RL Offset: 40.8 DB . .
Sweep Time: 105 25.0 B B
Ref Lul: £0.8 DEM 2000 ! B
Max hald: 60 swesps = | i
Amp carr: 0.0dE £ 150 : :
Bin size: 2,50 kHz *® 0.0 ) I
5.0+ : :
0.0- : |
-5.0 i i
999 Bandwidth 10,0 : :
9,35 MH:z 5.0+
2 Oyer Span 200, ' L ' | ' \ ' | !
166 871.5  874.0 &76.0 &76.0 880.0 8820 884.0 886.0 888.0 B90.0891.5
ETEE dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Sellings

99% Bandwidth, Power Over Span and PSD

CFi 331,500 MHz 39% Poinks 29% Points
SPAN: 20,000 MH: ] |
RE: 120 kHz 30.0 ¥
VE: 360 kHz
Detector: RMS 1 i
Attn: 20 DB 0.0 | i
RL Offset: 40,8 DB H f
Sweep Time: 4.3ms 10.0- ' i
Ref Lul: 50.3 DEM | |
Amp corr: 0.0d8 & 0.0+ s |
Ein size: 2.50 kHz - i |
-10.0-| ' !
-20.0-| : :
3% Bandwidth : 1
= -30,0- | !
894 MHz : {
Powsr Qusr Span 40,0 B i | i i M
WFAEIZ 8715 8740 876.0 6780 880.0 882.0 884.0 886.0 B86.0 890.0891.5
4.4 dpm Frequency (MHz)
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Port 3— LTE — QPSK — 10M — Center Channel — Peak

Port 3— LTE — QPSK — 10M — Center Channel — Average

Spectrum Analyzer Settings
: - ® so- m
CF: 861,500 MHz

SPAM: 20.000 MHz 45.0

REH 1,000 PHz i

WE! 3,000 fHz 0o

Datector: P (CISPR) 35.0- nm
Attri: 30 DE

RL Ofsel: 403 DB 30.0-

Sweeep Time: 103 -
Ref Lul: 60.8 DEM =0
Max hold: 60 sweeps £ 20.0-
Amp corv: 0.0d8

&
Bin size: 250 kHz © 15.0+
10.0-
5.0
0.0-
%3% Bandwidth =04
9,34 MH: 10,0
Pawer Cver Span 1s0-0 i | | | ‘ , ‘ , —
M0 it 8715 8740 §78.0 B73.0 8900 820 894.0 B86.0 3930 BI0.08ULS
5757 dem Frequency (MHz)

99%: Bandwidth, Power Ower Span and PSD

[Epectrum Analhyzer Settings

35.0- 9% Fair) AL oIt
CF: 831,500 MHz : '
SPAN: 20000 MH: 0.0 %
RE: 120 kHz 25.0-
VB! 360 kHz 1 f
Datector: RMS 20.0- f b
Attn: 30 DE 15.0-] | i
RL Offset: 40.8 DB i f
Sweep Time: 4.3ms 10.0- : |
Ref Lul: 50.9 DBM 5.0- | i
Pwr awgi 100 sweeps H H
Amp corrt 0,008 _E 0.0 g !
Bin size: 2.50 kHz 5.0+ ' !
-10.0-] ; 1
-15.0 3 3
-20.0-|
999 Bandwidth 5.0 b 4
8.94 MH: 30,0
e ol oso-|sjum e aims e s | e} e e
32726 A% i 871,56 874.0 &V6.0 5780 280.0 882.0 5540 S5B6.0 833.0 59003915
49,18 dpm Frequency (MHz)

99% Bandwidth, Power COver Span and PSD

Port 3— LTE — 16QAM — 10M — Center Channel — Peak

Port 3— LTE — 16QAM — 10M — Center Channel — Average

Spectrum Analyzer Setlings
CF: 881500 MH: : :
SPAMN: 20,000 MHz 45.0- :
RE: 1,000 PHz i
B 3,000 MHz 0.0 h
Detectar: PK (CISPR) 3.0 39%fPaints 39% Blinks
&tr: 30 DB : :
RL Offset: 40,3 DB 0.0 i 4
Sweep Time: 1.05 - H H
Reef Lul: 60,5 DB =0 H '
Max hold: 60 sweeps = 20.0- H H
& ' '
Bin size: 250 kHz ° 150+ i H
1n.0-
5.0 : -
0.0- : :
999 Bardwidth 5.0+
933 MHz 10.0-
ROWSL Oer Span -15.0-0, | o | | ' / | | |
BIEED iy 871.5 8740 6.0 €78.0 830.0 £82.0 884.0 586.0 835.0 590.08915

Frequency (MHz)

5610 dbm

99% Bandwidth, Power Over Span and PSD

[Spectrunn Analyzer Settings
CFi 821,800 MHz 9% Points 7

e Rainks
SPAN: 20,000 MHz

RE: 120 kHz Oy -
YE: 360 kHz

Detector: RMS |

Attn: 20 DB 0.0

RL Offset: 403 DE

Sweep Time: 4.3ms 10.0-

Ref Lul: 50,5 DEM

P awg: 100 sweeps

Amp corrt 0.0dB E 0.0-
Bir size: 250 kHz =

-10.0-|
-20.0-]
999 Banduwidth an.a-
293 MH:z
pauerQxer Span 0.0 ' ' ' | ' ' | | ' '
BTITS iy 871.5 740 8760 €75.0 880.0 8820 8840 S350 880 B90.089LS
4323 dBm Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 3 - LTE — 64QAM — 10M — Center Channel — Peak

Port 3— LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Sett
pectrum Analyzer Seffings m
TFs 381,500 MHz ; ;
SPAN: 20000 MH: 45,0 ; ;
RE: 1,000 MHz i
WE: 3.000 MHz 0.0 | b
Detector: PK (CISPR) 35.0- s9%dpoints 23% Phinks
At 30 DB ] ]
RL Offset: 40.9 DB 30.04 k k
Sweep Time: 105 i i |
Ref Lul: 60.5 DEM 2.0 i i
Max hald: 60 swesps = 200+ H |
Amp corr: 0.0dE & i A i
Bin size: 2,50 kHz = 150 | |
10,0 : :
5.0+ | i
001 1 1
39% Bancwidth 5.0
935 MH: -10.0-|
Pawer Cver Span 1500 1 ML | ! | 1§ 1 ey
042567 871.5  874.0 &76.0 &76.0 880.0 8820 884.0 886.0 888.0 B90.0891.5
5733 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings
CFi 831500 MH: 39% Points

9% Paints
SPAN: 20,000 MHz ]

RE: 120 kHz 0.0
VE: 360 kHz

Cetector: RMS

Attr: 20 DB a0
RL Offset: 409 DB

Sweep Time: 4,3ms 10.0-

Reef Lul: 4013 DEM

P awg: 100 sweeps

Amp corr: 0.0dB & n.0-
Bin size: 2,50 kHz =

-10.0-
-20.0-
99% Banduwidth
o= -30,0-
295 MH:z
Pawer Over Span -a0,0- | | ! ! ‘ ! ! ! )
32660.818 oy 871.5 8740 876.0 78.0 880.0 882.0 £84.0 5350 680 B890.089L.5
4917 dBm Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD
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Port 5 - LTE — QPSK — 10M — Center Channel — Peak Port 5 — LTE — QPSK — 10M — Center Channel — Average
Gpechium Andlyeer Sefings m Frectrum Andhaer Setfings -~ ‘ .
CF: 881500 MHe 1 CF: 851,500 MHz 39% Puinks 359 Buints
SPEN; 20,000 MHz 4.0 SPAN: 20000 MH: ’ 1
RE: 1,000 MHz 40,0 - RE: 120 kHz 30.0- N
WE! 3,000 MH: Bt 360 kHz
Detector: PK (CISPR) 5.0 ints Detector: RMS 20.0- 1
Atin: 20 DE an.0- Alin: 20 DE " !
RL Offset: 403 DE RL Offset: 40.2 DB !
Sueep Time: 105 25,0 Sweep Time: 4.3ms 10.0-] I
Ref Lvl: 50,8 DEM s0.0- Ref Lwl: 50.8 DM !
Max hold: 60 sweeps Puir awgi 100 sweeps !
Arnp coryt 0.0d8 & 150+ Amp corr: 0.0d8 § nvo- :
Bin size: 250 kHz = - Bin size: 2.50 kHz = ;
10.0 :
5.0- -10.07 '
0.0~} :
-20,0 -] B
5.0- !
499 Bandwidth 100+ 999 Eandwidth 30.0- :
3,34 MH 15.0- 895 MH:
Power Over Span - ! ! ! ! ! ! | ! [ Power Over Span 4n0-) | ! o ! ! ! ! ! ———
JEAZE03 ity 8715  874.0 §76.0 B78.0 830.0 5320 854.0 B86.0 8350 890.089L5 213593 o 2715 874.0 8780 8780 980.0 882.0 £84.0 586.0 888.0 90.0891.5
5773 dBm Frequency (MHz) 4936 dpm Frequency (MHz)
99%: Bandwidth, Power Ower Span and PSD 99% Bandwidth, Power COver Span and PSD
Port 5 — LTE — 16QAM — 10M — Center Channel — Peak Port 5— LTE — 16QAM — 10M — Center Channel — Average
Specirum Arahzer Sefings m Frectrum Anahper Selings -~ : .
CF1 881500 MHz CF1 851,500 MHz 3% Points | 2% Boints
SPAMN: 20,000 MHz 45.0- SPAN: 20,000 MH: ; 1
RE: 1,000 PHz 40,0 RE: 120 kHz 30.0- 3 '
WEB: 3,000 MHz ' YE: 360 kHz
Detectort PK (CISPR) 35.0- inte Detector: RMS 00—
Atn: 30 DB : Altn: 20 DB "
RL Offset: 40,3 DB 0.0 i : RL Offset: 40,2 DB
Sweep Time: 105 25.0- H H 10.0-
Reef Lul: 60,5 DB } H '
Max hold: 60 sweeps 20.0-] : : Puir avg: 100 sweeps
E ] R Amp corr: 0.0dE & 0.0-
Bin sizet 2,50 kHz 5 150~ " ; Bin size: 2.50 kHz =
0.0 : : -10.0-
5.0- : -
2a- ; i -20.0-
999 Bandwidth 5.0+ 999 Bandwidth 004
933 MHz 10.0- 895 MHz :
RoReL Oer Span -15.0- | Vo | | ' / | | | Rouet Oyer Span -40.0-, ' | | ' ' | 1 | | '
*ADS5.366 iy §71.5 740 §76.0 878.0 850.0 5920 8540 S86.0 S95.0 890.089L5 36880289 o 8715 8740 8760 578.0 880.0 882.0 8540 5860 853.0 90.0891.5
58.29 dBrn Frequency (MHz) 4939 dpm Frequency (MHz)
99%, Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
Port 5 — LTE — 64QAM — 10M — Center Channel — Peak Port 5 — LTE — 64QAM — 10M — Center Channel — Average
Spectrum Analyzer SeHings [Epectrum Analyzer Settings
CF1 881500 MHe : : CFi 831,500 MHz : il |
SPAN: 20,000 MHz 45,0 H : SPAN: 20,000 MHz R "y ey
RE: 1,000 MH: a0.0- RE: 120 kHz 25.0- {
WE: 3,000 MH: . : E VB: 360 kHz i |
Detector: PK (CISPR) 35.0-] 39%{Pairts 39% Bints eEctoulRhE 2007 i |
At 30 DB Attr: 30 DB 15.0- | H
RL Offset: 408 DB 30.0- % % RL Offsst: 40,3 DB i |
Sweep Time: 105 25.0- f 0 Sweep Time: 43ms 10.0- H H
Ref Lul: 6.8 DEM ) g ! Ref Lul: 50.8 GEM 50— ! !
Max hiold: 60 sweeps 20,0+ : ; : :
Arp core: 0048 5 d B Amp corr: 0.0d8 & 0.0- : 4
Bin size: 2,50 kHz o 1504 H i Bin size: 2,50 kHz ~ 50— i |
10.0- | : [ 1
' H -10.0- i i
5.0 g B -15.0- : d
o ; : -20.0- | 1
999 Bandwidth 5.0- : : 9% Bandwidth 5.0~ G !
335 MHz -10.0- : : 35 MH: 0.0 L |
Power Over Span B ! LN ! ! ! i i e Power Ovar Span 3504, ! I ! ! ! i I N
EIEE0S iy 8715 674.0 8760 B78.0 880.0 882.0 884.0 B586.0 888.0 B90.08915 BIE05I0 i 8715 8740 8760 B78.0 B80.0 882.0 8840 B86.0 888.0 890.0891.5
S7.44 dBm Frequency (MHz) 4939 g Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 15M — Center Channel — Peak

Port 1 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Setlings

CF: 661500 MHz
SPAM: 30,000 MHz
REH 1,000 PHz

WE! 3,000 fHz
Datector: P (CISPR)
At 20 DE

RL Ofsel: 40,3 DB
Sweep Time: 103
Ref Lul: 50,8 DBM
Max hold: 60 sweeps
Amp corv: 0.0d8

Bin size: 375 kHz

%3% Bandwidth
1371 MHe

Pawer Ouer Span

IEERETa
57.54 dbm

50.0- .

40,0
9% Points

9% Rpints

-10.0

-20.0-

-30.0- '

1 | | |
866.5  E70.0 875.0

\
830.0 835.0
Frequency (MHz)

99%: Bandwidth, Power Ower Span and PSD

| [
&90.0 96,5

[Epectrum Analhyzer Settings

40.0-
(hl68 Lo0IVE 2 39% Raints 39% Paints
SPAN: 30,000 MHe =
RB: 300 kHz 30.0- - %
Bt 910 kHz
Datector: RMS |
Alin: 20 DE 200

RL Offset: 40,3 DB
Sweep Time: 1dms
Ref Lul: 50.8 DEM
Puir awgi 100 sweeps

10.0-|

Amp carr: 0.0dE E 0.0
Bin size: 3.75 kHz =
-10.0
-20,0
999 Bandwidth 0.0
13.45 MHe
Power Sver Span -40.0- ! ! ! ! | ik
37140 347 i 8665 870.0 8750 &30.0 885.0 890.0 896.5
49,40 dpr Frequency (MHz)

99% Bandwidth, Power COver Span and PSD

Port 1 — LTE — 16QAM — 15M — Center Channel — Peak

Port 1 — LTE — 16QAM — 15M — Center Channel — Average

Spectrum Analyzer Setlings

99% Bandwidth, Power Over Span and PSD

CF: 881500 MH: i .
SPAMN: 30,000 MHz
RE: 1,000 PHz 40.0- !
WEB: 3,000 MHz 9% Points 9% Fipints
Detector: PK (CISPR) 30,0 ! B
At 20 DB Nl T O s (S A R E e e e e Vi W[
RL Offset: 40,3 DB ' !
Swweep Time: 1.05 20.0- 4 :
Ref Lul: 50,8 DEM : :
Max hold: 60 swesps ; :
£ 10.0- : :
Bir size: 275 kHz = ! '
0.0+ ; ;
-10.0- 0 i
999 Bandwidth 20.0-
13,77 MHz ' |
Pawer Cver Span an.0-| ! i ! ! il lun
MBSEEE ity 866.5  #70.0 875.0 880.0 885.0 290.0 896.5
58.46 dBrm Frequency (MHz)

[Epectrum Analyzer Settings

40.0-
SRS LE00INE 39% Roints 39% Roinks:
SPAN: 30,000 MH: p g
RE: 300 kHz 30.0-
YE: 910 kHz
Detector: RMS _|
Attn: 20 DB 200
RL Offset: 40,8 DB
10.0-
Pur ava: 100 swesps
Amp corri 0.0d8 & 0.0~
Bin size! 3.75 kHz =
-10.0-
-20.0-
999 Bandwidth 30,0
1247 MHz
Power Sver Span -40.0-, ! | ! ! ! s
FEIZALL oy 8665  570.0 #75.0 280.0 285.0 890.0 896.5
4243 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 1 — LTE — 64QAM — 15M — Center Channel — Peak

Port 1 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Selings

99% Bandwidth, Power Over Span and PSD

CF: 881,500 MHz : i
SPAN: 30,000 MHz f
RE: 1,000 PHz 40.0-
WE: 3,000 MHz 39% Paints 39% Bpints
Detector: PK (CISPR] | p g
attn: 20 DB .o t i
RL Offset: 408 DB : |
Sweeep Time: 1.05 20,0+ ' H
Ref Lul: 50, EM : :
Max hold: 60 swesps : |
Arnp corr: 0.04B & 10.0- ! v
Bin size: 2.75 kHz - : :
0.0+ ; ;
-10.0- i f
3% Bandwidth
= -20.0- : :
1374 MHz i H
Pawer Over Span 30,0 ! l ' | R [
14998170 iy 866.5 870.0 875.0 680.0 685.0 890.0 695.5
5752 dBm Frequency (MHz)

[Epectrum Analyzer Selti
e — . N nTs |
CFi 331500 MHz 3% l?ulnts 29% Roinks
SPAN: 30,000 MH: i i
RE: 300 kHz 0.0 T g
VE: 310 kHz
Detector: RMS.
Attn: 20 DB 2.0
RL Offsst: 40,8 DB
Sweep Times 1dms 10.0-
Ref Lul: 50.8 DEM
Amp corr: 0.0dB & 0.0~
Ein size: 3.75 kHz =
-10.0-|
-20.0-|
999 Bandwidth
=Ly -30,0-
1346 MH:z
Pawer Over Span 40,0, ! | ' | | [
997,373 o 866.5 B70.0 875.0 880.0 885.0 890.0 896.5

4939 dpm

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 3 - LTE — QPSK — 15M — Center Channel — Peak

Port 3— LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Setlings

CF: 661500 MHz
SPAM: 30,000 MHz
REH 1,000 PHz

WE! 3,000 fHz
Datector: P (CISPR)
At 20 DE

RL Ofsel: 40,3 DB
Sweep Time: 103
Ref Lul: 50,8 DBM
Max hold: 60 sweeps
Amp corv: 0.0d8

Bin size: 375 kHz

%3% Bandwidth
1372 MHe

Pawer Ouer Span

B0IEET ity
5737 dbm

50.0-

40,0

9% Points

9% Roints

-10.0

-20.0-

-0,0-)
866.5

|
&70.0

| |
875.0

\
830.0 835.0
Frequency (MHz)

99%: Bandwidth, Power Ower Span and PSD

| [
&90.0 96,5

[Epectrum Analhyzer Settings

.17 dem Frequency (MHz)

99% Bandwidth, Power COver Span and PSD

40,0
g:gzﬁ 13-300003";*4; 39% Poinks 39% Rainks
: 30, : —

RE: 300 kHz 30.0- £ i
B! 3100 kHz |
Detector: RMS | i
Altn: 20 DE 200 i
RL Offset: 40.8 DB |
Sweep Time: 1.1ms 10.0- ;
Ref Lyl 50.8 DBM '
Pwr awgi 100 sweeps c H
Amp carr: 0.0dE E 0.0 i
Bin size: 3.75 kHz = ;

-10.0 i

20,0~ :
999 Bandwidth 30,0+

13.44 MHe :

Power Sver Span 40,0 ! 1I ! ! ! e
12601584 b 8665 870.0 87%.0 &30.0 885.0 890.0 896.5

Port 3— LTE — 16QAM — 15M — Center Channel — Peak

Port 3— LTE — 16QAM — 15M — Center Channel — Average

Spectrum Analyzer Setlings

U |y S —

50.0-
CF: 881500 MH:
SPAMN: 30,000 MHz
RE: 1,000 PHz 40.0-
WEB: 3,000 MHz
Detectar: P (CISPR)
attr: 20 DB
RL Offset: 40,3 DB
Sweeep Time: 105 20.0-
Ref Lul: 50,8 DEM
Max hold: 60 swesps
£ 10.0-
Bin size: 375 kHz =
0.0+
-10.0-
99% Bandwidth
andwi 0.0
1377 MHz
Power Quer Span 0.0+
E4EI.34 B68.5
5830 dbm

1
8715

9% Points

I
3815
Frequency (MHz)

'
876.5

99% Bandwidth, Power Over Span and PSD

'
886.5

39% Fioints

1 |
8915 8955

[Epectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

40.0- T T
SRS LE00INE 29% Pairt; 29% Pairt:
SPAN: 30,000 MH: p i
RE: 300 kHz 30.0-
YE: 910 kHz
Detector: RMS _|
Attn: 20 DB 20:0
RL Offset: 40,8 DB
10.0-
Pur ava: 100 swesps
Amp corri 0.0d8 & 0.0~
Bin size! 3.75 kHz =
-10.0-
-20.0-
999 Bandwidth 30,0
1348 MHz
Power Sver Span -40.0-, ! ! ‘ ! ! "
AN oy 66,5 8715 876.5 881.5 886.5 291.5 896.5
4216 dBm Frequency (MHz)

Port 3 - LTE — 64QAM — 15M — Center Channel — Peak

Port 3— LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Selings

5732 dBm

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

CF: 881,500 MHz - +
SPAN: 30,000 MHz !
RE: 1,000 MHz 40.0-
WE: 3,000 MHz 39% Paints 39% Fpinks
Detector: PK (CISPR) | 4 :
attn: 20 DB 00 ¥ i
RL Offset: 408 DB ; H
Swweep Time: 105 20.0- : :
Ref Lul: 50, EM : :
Max hold: 60 swesps : :
Amp corv: 0.0d8 £ 0.0+ | ;
Bin size: 2.75 kHz - : :
0.0-
-10.0- s >
3% Bandwidth
= 20,0~ ! |
13,74 MHz : :
Power Over Span 30,0 ! AR ! lanar; ! '
I91E4683  miny 866.5 671.5 876.5 a81.5 886.5 891.5 896.5

[Epectrum Analyzer Sellings

4911 dem

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

ERISSLENINE e 39% Roinks 309 Boinks
SPAN: 30,000 MH:
RE: 300 kHz 30.0- - = =
VE: 310 kHz
Detector: RMS.
Attn: 20 DB 0.0
RL Offsst: 40,8 DB
Sweep Times 1dms 10.0-
Ref Lul: 50.8 DEM
Amp corr: 1.0d8 & n.0-
Ein size: 3.75 kHz =
-10.0-|
-20.0-|
999 Bandwidth
Ly -30,0-
1348 MHz
Pawer Over Span 40,0 ! ! ! ! ! "
53409 ot 866.5 8715 876.5 881.5 886.5 831.5 836.5
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Port 5 - LTE — QPSK — 15M — Center Channel — Peak

Port 5 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Setlings

5746 dem

Frequency (MHz)

99%: Bandwidth, Power Ower Span and PSD

CF: 881500 MHe " T
SPAN: 30,000 MHz ! :
REH 1,000 PHz 40.0-
WE 3.000 MH2 29% Points 9% Rpinks
Detactor: PK (CISPR) 0.0 : :
Atin: 20 DE - ] ]
RL Offset: 403 DE : '
Suveep Tirne: 105 20.0- : :
Ref Lvl: 50,8 DEM ; :
Man hold: 60 sweeps ! :
Amp corv: 0.0d8 E 10.0- : :
Bi size: .75 kHz : :
0.0+ : :
-10.0- : H
499 Bandwidth 200~ : ;
1372 MHe : :
Pawer Over Span 300 ! AR ! lnnri ! d
STE2E.261 66,5 8715 76,5 831.5 886.5 915 96,5

[Epectrum Analhyzer Settings

40,0

[ G ini 39% Roinks 3% Roints
SPAN: 30,000 MHz .
RE: 300 kHz 30.0- § ¥
B! 3100 kHz
Datector: RMS _|
Attn: 20 DE 200
RL Offset: 40,3 DB
Sweep Time: 1dms 10.0-
Ref Lul: 50.8 DEM
Pur avgi 100 sweeps
Amp corrt 0.0d8 & 0.0-
Bin size: 3.75 kHz =

-10.0

-20,0
999 Bandwidth 0.0

13.45 MHe
Power Sver Span 40,0 ! ! ! ! ! "
I ot 66,5 3718 &76.5 8515 886.5 201.5 2965
4931 dom Frequency (MHz)

99% Bandwidth, Power COver Span and PSD

Port 5 - LTE — 16QAM — 15M — Center Channel — Peak

Port 5 — LTE — 16QAM — 15M — Center Channel — Average

Spectrum Analyzer Setlings

5855 dbm

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

CF: 881500 MH: i 7
SPAMN: 30,000 MHz
RE: 1,000 PHz 40.0- i
WE: 3,000 MHz 39% Paints 39% Bhints
Detectar: P (CISPR) 20.0- ! :
attr: 20 DB : ] *
RL Offset: 40,3 DB ' :
Swweep Time: 1.05 20.0- 4 H
Ref Lul: 50,8 DEM : :
Max hold: 60 swesps ; :
£ 10.0- : :
Bir size: 275 kHz = ! !
0.0+ ; ;
-10.0- 0 h
999 Bardwidth 20.0-
1376 MHz b i
Pawer Cver Span an.0-| ! MR ! lunnri ! d
ROBLELL ity 866.5 871.5 876.5 281.5 886.5 891.5 896.5

[Epectrum Analyzer Settings

40.0-
CF: 831,500 MHz 9% Poinks 3% Roints
SPAN: 30,000 MH: p v
RE: 200 kHz 30,0+
VB: 910 kHz 1
Detector: RMS _ f
Altn: 20 DB 200 f
RL Offset: 40.8 DB '
10.0- i
Pwr awg: 100 swesps < i
Amp corri 0.0d8 & 0.0~ i
Bin size! 3.75 kHz = 1
-10.0- i
-20.0-| :
999 Bandwidth 0+
1348 MHz !
Power Sver Span -an.0-| ! : ! ! ! 4 J
T2 66,5 8715 876.5 881.5 886.5 891.5 896.5
4237 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 5 - LTE — 64QAM — 15M — Center Channel — Peak

Port 5 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Selings

CF: 881500 MHe
SPAN: 30.000 MHz
RE: 1,000 MHz

WE: 3.000 MHz
Detector: PK (CISPR)
Altr: 20 DB

RL Offzet: 408 DB
Suveep Tim
Ref Lul: 50,3 BEM

Max hold: 60 swesps

Arnp corr: 0.0dB &
Bin size: 375 kHz =

25

3% Bandwidth
13,74 MHz

Pawer Over Span

7806197 iy
5754 dBm

50.0-

40.0 -

30,0

9% Roints

EEE

inks

20,0+

10.0 -

0.0

-10.0 -

20,0

-30.0-

1
B66.5

1 '
871.5 876.5

'
881.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

'
B886.5

1 |
891.5 B96.5

[Epectrum Analyzer Selti
T — . e nTs |
CFi 531500 MHz 39% Rains 25% Bainks
SPAN: 30,000 MH: 7
RE: 300 kHz 0.0 = b
VE: 310 kHz
Detector: RMS.
Attn: 20 DB 2.0
RL Offsst: 40,8 DB
Sweep Times 1dms 10.0-
Ref Lul: 50.8 DEM
Amp corr: 0.0dB & 0.0~
Ein size: 3.75 kHz =
-10.0-|
-20.0-|
999 Bandwidth
=Ly -30,0-
1346 MH:z
Pawer Over Span -an.0-| 4 ] | | ' !
24059 o 866.5 a71.5 676.5 881.5 886.5 8315 896.5
4.4 g Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 1.4M — Low Channel — Peak Port 1 — LTE — QPSK — 1.4M — Low Channel — Average
Spactrum Analyzer Sattings [Frectrum enlyzer Setings
F: 853,700 MHz CF: 969,700 MHz ’
SPAN: 4000 MHz AN: 2,800 MHz 30,0
RE: 1000 MHz RE: 30,0 kHz 25.0-
WEH 3.000 MHz B: 91,0 kHz
Detector: PK (CISPR) Detector: RMS 20.0-
Altn: 30 DE Attn: 20 DB 15.0-
RL Offset: 40,8 DB RL Offset: 40,3 DB
Sweep Time: 105 Sweep Time: 9.6ms 10.0-
Ref Lvl: 60.0 DEM Ref Lul: 50,0 DEM 50—
Max hald: 60 sweeps Prar g 100 sweeps
Arnp corr: 01.0dE Amp carrt 0.0dE £ 0.0-
Bin size: 500 Hz Ein size: 350 Hz ® en-
-10.0-
-15.0-
-20.0-
43% Bandwidth 999 Banduwidth z5.0-
206 MHe 110 MHz .-
Pawer Crver Span s0- b ! ! ! NI i Power Guer Span Em0e il ! ! RERAN ! ]
8082852 it 867.7868.0 B63.5  389.0 869.5 8700 8705 &7LO 877 WIBLIET o 865.3 8690 869.5 &70.0 g70.5 871.0 8713
5651 dim Frequency (MHz) 4350 dpm, Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 1 — LTE — 16QAM — 1.4M — Low Channel — Peak Port 1 — LTE — 16QAM — 1.4M — Low Channel — Average
Spectrum Analyzer Settings [Frectrum enalyzer Setings i ‘ m
<t 83,700 MHz CFi 369,700 MHz w0 ¢ !
SPAN: 4000 MHz 50.0- SPAN: 2,800 MHz . Cir Ellye
RE: 1,000 MHz RE: 30,0 kHz 30,0 e e e ey
B 3.000 MHz 45.0- B: 91,0 kHz 25.0-
Detector: PK (CISPR) 40.0- ' Cetector: RMS . 4 |
Altn: 30 DB : : Attn: 20 DB 20,0+ i ;
RL Offset: 40,2 DB 35.0- o RL Offset: 403 DB 15.0- H :
Sweep Time: 1.0s F9% Foin Sweep Time: 3.6ms : :
Reef Lul: 60.0 DEM 30,0~ i Ref Lul: 50,0 DEM 10.0- : :
Max hald: €0 sweeps H Pwr awg: 100 sweeps 5.0~ ' '
Amp corr: 0.0dE E25.0- : Amp corrt 0.0d8 & hys : :
Bir sizet 500 Ha = : Bin sizet 350 He = : :
20,0 ! 5.0 2 7
15.0- ' -10.0- : :
10.0- : 150+ : ;
i -20.0- H '
9995 Bandwidth 5.0 ! 9995 Bandwidth 25,0
211 MH: 0.0- 140 MHz 0.0 g g
Power Over Span 5.0~ ! - ! ! ! Il . Power Cwer Span am0- AL ! ! | ! ! ]
1928T0 867.7868.0 B68.5 9690 869.5 E70.0 8705 &7L0 8717 BEFLATS iy 365.3 269.0 869.5 #70.0 870.5 871.0 8713
5674 dim Frequency (MHz) 4971 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Pawer Ower Span and PSD
Port 1 — LTE — 64QAM — 1.4M — Low Channel — Peak Port 1 — LTE — 64QAM — 1.4M — Low Channel — Average
Epectrum Andlyzer Setfings m [Epectrum fndyeer Setings
TF1 363,700 MHz 3 CFs 369,700 MHe
SPAN! 4000 MHz 50.0- - SPAN: 2,800 MHz2 30.0-
RE: 1,000 MHz ] RE: 30,0 kHz 5.0+ !
W 3.000 MHz 45.0- ; VE: 910 kHz i 3 |
Detector: PK (CISPR) ; Cetector: RMS 20.0- i |
At 30 DB 40.0- d Attn: 20 DB k :
RL Offset: 40.8 DB i RL Offset: 40.8 DB 15.0- g &
Sweep Time: 105 35.0 e Sweep Time: 9.6ms _ H |
Ref Lul: 60.0 DEM s Roints Ref Lyl 50.0 DEM n.o g 1
Max hald: 60 swesps 30.0- j Puer awg: 100 sweeps 5.0 h |
Amp corr: 0,048 E : Amp corr: 0.0d8 & g :
Bin size: 500 Hz = 25,04 : Bin size: 350 He 0.0 H |
20.0- ; 507 : '
' -10.0-| H i
15.0 i 3 i
0 -15.0-] : :
. 10.0- E : !
999 Bandwidth ' 99% Banduwidth -20.0- : :
205 MH:z 5.0- f 110 MHz 5.0~
Power Ovver Span 0.0-) ! b ! ! ! ! ! e Power Over Span a0.0-) — ! ! i 1 [ d
549,139 i 867.7868.0 8685 869.0 8695 8700 8705 8710 &71.7 T020.295 gy 868.3 869.0 869.5 &70.0 870.5 871.0 8713
S6E0 dEm Frequency (MHz) 4940 dgm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Pawer Over Span and PSD
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Port 1 — LTE — QPSK — 1.4M — High Channel — Peak Port 1 — LTE — QPSK — 1.4M — High Channel — Average

Spactrum Analyzer Sattings

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

< 593,300 MHz CF: 993,300 MHz f f
SPAN; 4000 MHz 50.0- AN: 2,800 MHz E o e i 2tk Bl i 7 i &

RE: 1.000 MHz RE: 30,0 kHz 5.0 b

WEH 3.000 MHz 45.0- B: 91,0 kHz ! 1 |

Detector: PK (CISPR) Detector; RMS 20.0- 3 g

Altn: 30 DE 40.0- Attn: 20 DB R !

RL Offsel: 402 DB RL Offset: 40,3 DB 15.0- b ;

Sweep Time: 105 35,0 Sweep Time: 9.6ms 10.0- R R

Ref Lvl: 60.0 DEM Ref Lul: 50,0 DEM i R !

Max hold: 60 sweeps 30.0- Puwr awg: 100 sweeps 5.0- 7 1

Amp corr: 0.0dE g Amp cort 0.0d8 E 3 :

Bin size: 500 Hz 5.0~ Bin size: 350 He o 0.0 g :

20.0- 5.0 : :

-10.0- R :

15.0- | :

-15.0- H ;

10,0 v i

43% Bandwidth 999 Banduwidth -20,0- : '

206 MHe 5.0- 110 MHz 5.0~
Pawer Crver Span 0o0- ! ! ! ! ! ! Rne Power Guer Span 30,0, ! : ! ! ' ! ! ]

R4 ITE it 891.3 892.0 8925 8930 5935 3940 8945 595.0895.3 BATROES 891.9 924 892.9 934 893.9 94,4 894.9
56.26 dpm Frequency (MHz) 4922 dpm Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 1 — LTE — 16QAM — 1.4M — High Channel — Peak

Port 1 — LTE — 16QAM — 1.4M — High Channel — Average

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Settings [Spectrum Analyzer Settings
o+ 293,300 M 550 =0 5% Tpw 7, Poirts
1 693, 2 CF1 333,300 MHz ]
SPAN: 4000 MHz 50.0 - SPAN: 2,800 MHz <1 1 L R ey e e -
RE: 1,000 MHz RE: 30,0 kHz
B 3.000 MHz 45.0- VB: 31,0 kH: 25.0- 3 1
Detector: PK (CISPR) _ Cetector: RMS _| : |
Altn: 30 DB 0.0 Attn: 20 DB 0.0 i !
RL Offset: 40,2 DB 35.0- RL Offset: 403 DB 15.0- : 1
Suweep Time: 1.0s Sweep Time: 9.6ms | :
Reef Lul: 60.0 DEM 30,0~ Ref Lul: 50,0 DEM 10,0 g ;
Max hold: 60 sweeps Puor awg: 100 sweeps : '
Amp corr: 0008 5 25.0- Amp corr: 0.0d8 & 5.0- : :
Bir sizet 500 Ha = s0.0- Bin sizet 350 He aa-
15.0- 5.0-
10.0- -10.0-] H i
999 Banduwidth 5.0 999 Banduwidth -15.0-
241 MH: 0.0 110 MHz -20.0-] H |
Power Crver Span 50- I ! ! ! ! N Power Guer Span 250} ! R ! o ! i
1673 8913 892.0 92,5 8930 5935 8940 8945 89508953 003,176 gy 891.9 792.4 892.9 893.4 893.9 894.4 894.9
5539 dpm Frequency (MHz) 4954 dm Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 1 — LTE — 64QAM — 1.4M — High Channel — Peak

Port 1 — LTE — 64QAM — 1.4M — High Channel — Average

99% Bandwidth, Power Over Span and PSD

Epectrum Andyzer Setings m [Epectrum fndyeer Setings
TFs 393,300 MHz i CFi 393,300 MHe
SPAN: 4000 MHz 50.0- SPAN: 2,800 MHz 30.0-
RE: 1,000 MHz RE: 30,0 kHz |
VE: 3.000 MHz 45.0 VB: 91,0 kHz 2.0
Detector: PK (CISPR) Cetector: RMS 20.0-
At 30 DB 40.0- : Attn: 20 DB -
RL Offsst: 40,8 DB ] RL Offset: 409 DB 15.0-
Sweep Time: 105 35.0- Y TE— Sweep Time: 9.6ms
Ref Lul: 60.0 DEM it Ref Lyl 50.0 DEM 10,0
Max hold: 60 swesps  _ 30.0- ; Pur avg: 100 swesps
Amp carr: 0.0dE & ' Amp corr: 0.0d8 & 5.0-
Bin size: 500 Hz = 25,04 : Ein size: 350 He - aa-
20,0 i
: 5.0~
150 : -10.0-
99% Bandwidth 10.0- 3 3336 Bandwidth -15.0-
206 MHz 5.0 ; 110 MHz 20,0~
Power Ovver Span o.o-, IR - ! ! ! ! ! d Pover Over Span -25.0- ! | ! ! ! d
0695.993 891.3 892.0 8925 8950 8935 8940 8945  §95.0895.3 HE17.A70 gy 291.9 892.4 892.9 893.4 893.9 894.4 894.9
5624 dEm Frequency (MHz) 4911 dBm Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD
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Port 1 — LTE — QPSK — 3M — Low Channel — Peak Port 1 — LTE — QPSK — 3M — Low Channel — Average

Spactrum Analyzer Sattings

5731 dem

Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

4350 dBm

< 870,500 MHz i CF: 970,500 MHz a0 i i
SPAIN: 6.000 MHz 50.0+ i AN: £.000 MHz i o R =
RE: 1.000 MHz 45.0- H RE: 30,0 kHz 25.0-
WEH 3.000 MHz p B: 91,0 kHz 20.0- {
Datector: PK (CISPR) 40.0-] d ; Detector; RMS g : |
Aln: 30 DB i g Attn: 20 DB 15.0- ' ]
RL Offset: 40.3 DB 35,0 294 Pairks 39% Poifits RL Offset: 40.5 DB 10.0-
Sweep Time: 105 30,04 Sweep Time: 20.3ms ' :
Ref Lvl: 60.2 DEM ' Ref Lul: 50,8 DEM 5.0+ : :
Max hald: €0 sweeps 25.0- 1 i Pwr awg: 100 sweeps 0.0- g g
Amp corr: 0.0dE g : : Amp corrt 0.0d8 & : :
Bi siz2! 750 Hz s 20,07 : : Bi size: 750 He B 507
15.0- ! ! -10.0- B '
100- 5 : 150 1 1
- 1 : -0.07 ! !
: H H -25.0- i i
993 Bandwidth 0,0 999 Bandwidth 30,0
34 MHe S0 : ' 26 MHz . : :
Power Gver Span 10,0+ ! il ! ! b ! i Power Gwer Span 40,0, ! I ! i ! ]
TBIE3E i 867.5 B68.0 369.0 §70.0 a71.0 872.0 373.0 8735 039,950 roify B67.5 868.0 60,0 370.0 871.0 #72.0 873.0 873.5

Frequency (MHz)
99% Bandwidth, Power Ower Span and PSD

Port 1 — LTE — 16QAM — 3M — Low Channel — Peak

Port 1 — LTE — 16QAM — 3M — Low Channel — Average

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Settings [Spectrum Analyzer Settings
: veer S g5 d prer S 5.0 o e NTS |
<Ft £70.500 MHz CFi 870,500 MHz 20.0- i i
SPAN: 6.000 MHz 50.0- SPAN: 6,000 MHz - e SRR
RE: 1,000 MHz 45,0 RE: 30,0 kHz 25.0-
WE! 3.000 MHz ' YE: 91.0 kHz 20,0 !
Detector: PI (CISPR) 40,0 | Detector: RMS : i i
Abtn: 30 DB : Attr: 20 DB 15.0- : !
FL Offset: 40,9 DB =504 P RL Offseti 40.8 DB 10.0- : ;
Suweep Time: 1.0s 30,04 i Sweep Time: 20,3ms : :
Reef Lul: 60,2 DEM ' ! Ref Lul: 50,6 DEM 5.0 : :
Max hold: 60 sweeps 25.0- ' Puor awg: 100 sweeps 0.0- : :
Amp corr: 0.0dE & 3 Amp corr: 0.0d8 & 5.0- f f
Bir size1 750 Hz = 20,0+ : Bir size: 750 H o ' '
15.0-] | -10.0- B B
10,0+ : -15.0-
5.0 : 20,0~ : :
' -25.0- ; ;
9996 Bandwidth 0.0-| : 999 Bandwidth 30,0~ H H
347 MH: 50 ' 269 MHz 5.0 i i
Power Cver Span -10.0-, ! ol ! ! ! ! i Power Guer Span 40,0, ! I ! ! v | i
TR0 867.5 868.0 869.0 870.0 871.0 872.0 #73.0 873.5 PR iy 867.5 868.0 269.0 #70.0 &71.0 #72.0 §73.0 873.5
5735 dem Frequency (MHz) 4968 dBm Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 1 — LTE — 64QAM — 3M — Low Channel — Peak

Port 1 — LTE — 64QAM — 3M — Low Channel — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

£5.0 n 30.0-
TF+ 870,500 MHz ; CFs 870,500 MHe
SPAN £.000 MHz 508 ; SPAN: 6,000 MHz
RE: 1,000 MHz 45,0 L RE: 30,0 kHz 20.0- !
W 3.000 MHz ' P VE: 910 kHz : |
Detector: PK (CISPR) 40,0+ ] Cetector: RMS : |
Abtn: 30 DB i Attn: 20 DB 10.0-
RL Offset: 40.9 DB 35.04 29§ Points 30% Paifts RL Offset: 40.8 DB ] :
Sweep Time: 105 3004 : 0 Sweep Time: 20,3ms : :
Ref Lul: £0.8 DEM ' ] i Ref Lul: 50,3 DEM 0.0- ; ;
Max hald: 60 swasps 25,0 : : Pur avg: 100 swesps : :
Amp carr: 0.0dE & i . g Amp corr: 0.0d8 & ' '
Bin sizei 750 He = 00 : : Bin size: 750 He ® 1004 : :
15.0| i H i i
10,0 : : 20,0+ 3 3
S0+ i H i i
45% Banduwidth 0.0+ 953 Bandwidth 30,0 0 0
343 MHz 5.0 | H 269 MHz | |
Pawer Cver Span -10,0-) ! g ! ! b ! ] Pawer Over Span 40,0, | I | ! o ! i
EI2ITI 867.5 868.0 269.0 870.0 a71.0 87z.0 873.0 873.5 IO iy 867.5 868.0 269.0 &70.0 &71.0 &72.0 §73.0 873.5
5729 dEm Frequency (MHz) 4344 dgm Freguency (MHz)

93% Bandwidth, Power Over 5pan and PSD
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Port 1 — LTE — QPSK — 3M — High Channel — Peak

Port 1 — LTE — QPSK — 3M — High Channel — Average

Spactrum Analyzer Sattings

550 v
< 92 500 MHz H
SPAN: 6.000 MHz 50.0+ i
RE: 1.000 MHz 4 H
WE: 3.000 MH2 5.0 F
Detector: PK (CISPR) 40,0+ 4
Altn: 30 DE H
RL Offset: 40,8 DB 350 29k, Paints
Sweep Time: 105 30,04

Ref Lul: £0.2 DBM

Max hald: 60 sweeps 25.0- : :

Arp corr: 0.0d8 I ; :

Bi siz2! 750 Hz = 200 : :

15.0- : :

10.0-

5.0+

93% Banduwidth 0.0

34 MHe 50 f |

Power Crver Span -10.0-) ! | ! ! ! ! ! ! i
MAELATL 839.5 890.0 891.0 892.0 893.0 894.0 895.0 895.5
5703 dem Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

30,0 - p—m————
CF: 992,500 MHz
AN: 6,000 MHz 25,07
RE: 30.0 kHz 20.0-
VB: 91.0 kHe 1 i
Detectar: RMS 15.0-
Attn: 20 DB 10.0- : |
RL Offset: 403 DB : :
Sweep Time: 20.3ms 5.0- : ;
Ref Lul: 50,8 DEM 0.0- : :
Pwr avgi 100 sweeps : :
Amp corr: 0.0d8 g -5.0- : :
Bin size: 750 Hz B 10.0- : :
-15.0- ; ;
-20.0- ; ;
-25.0- : :
999 Banduwidth 30,0~ d :
263 MH: 5.0
Power Guer Span 40,0, ! I ! ! o
M22L3E iy 889.5 890.0 &91.0 &9z.0 893.0 94.0
4925 dom Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

| |
95,0 895.5

Port 1 — LTE — 16QAM — 3M — High Channel — Peak

Port 1 — LTE — 16QAM — 3M — High Channel — Average

Spectrum Analyzer Settings

55.0
<F #32 500 MHz
SPAN: 6.000 MHz 50.0
RE: 1,000 MHz i
W 3,000 MHz =0
Detector: PK (CISPR) 40,0 i
Al 30 DB | H
RL Offset: 40,2 DB 350+ P 39% Pollts
Suweep Time: 1.0s | i i
Ref Lyl 60,8 DBM 00 ¢ f
Max hold: 60 sweeps 25.0- : .
Amp corr: 0.0dE & ) A
Bir size: 750 H = 200 : :
15.0- ; ;
10.0- : :
5.0+ i i
99% Bandwidth 0.0-]
347 MHz 5.0 H H
Power Gver Span 10,0+ ! ol ! ! K ! i
15246.739 i §89.5 890.0 291.0 892.0 893.0 894.0 #95.0 895.5
5712 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

4352 dBm Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

(€7 GEELT-h 9% Roinks 9% Roinks
SPAN: 6,000 MHz ] 5
RB: 30.0 kHz 0 i S
YE: 91.0 kHz
Cetector: RMS _|
Attn: 20 DB 0.0 : f
RL Offset: 40.8 DE 1 i
Sweep Time: 20.3ms 10.0-] | i
Ref Lul: 50.8 DEM i i
P awg: 100 sweeps . i
Amp corrt 0.0dB E 0.0- i i
Bin sizet 750 He = | |
-10.0- . .
-20.0- : :
999 B : :
ardwidth an.0- ; ;
269 MH:z : '
Power Ower Span -40.0-, ! ! ' ! ! ' ! , g
EALTEE iy 889.5 890.0 291.0 292.0 893.0 294.0 895.0 895.5

Port 1 — LTE — 64QAM — 3M — High Channel — Peak

Port 1 — LTE — 64QAM — 3M — High Channel — Average

Spectrum Analyzer Settings

£5.0 n
<Fi $92,500 MHz +
SPAN £.000 MHz 50,0 ;
RE: 1,000 MHz | |
WE: 3.000 MHz 0 p
Detector: PK (CISPR) 40,0+ f
At 30 OB |
RL Offset: 40.8 DB 35.04 208 Poinks 209 Boitts
Sweep Time: 105 i | H
Ref Lul: 60.3 DEM 00 i ¥
Max hald: 60 swasps 25,0 : :
Amp carr: 0.0dE & i . g
Bin size: 750 Hz v 20,0 : :
15.0- : H
10,0 : :
S.0-| 1 h
45% Banduwidth 0.0+
343 MH: 5.0 : :
Powsr Crver Span -10,0-) ! g ! ! b ! ]
12513.838 89.5 890.0 291.0 892.0 893.0 894.0 95,0 895.5
570 dem Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Sellings

99% Bandwidth, Power Over Span and PSD

CF1 332,500 MHz 255 Poinks 255 Poinks:
SPAN: 6.000 MHz | |
RE: 30.0 kHz 30.0- =
B: 910 kHz
Detector: RMS.
Attn: 20 DB 0.0 1 H
RL Offset: 40,8 DB b K
Sweep Time: 20,3ms 10.0- H h
Ref Lul: 50.3 DEM \ H
Amp corr: 0.0d8 & 0.0+ . 4
Ein size: 750 Hz - H f
-10.0-| H H
-20.0-| : :
53% Bandwidth : £
= -30,0- i !
269 MHz : 0
Pawer Over Span 40,0, ! ! ; ! ! i ! ! /
362138 889.5 890.0 831.0 892.0 893.0 84,0 895.0895.5
4922 dgm Frequency (MHz)
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Port 1 — LTE — QPSK — 5M — Low Channel — Peak Port 1 — LTE — QPSK — 5M — Low Channel — Average
Spectrum Analyzer Settings 50 . ; ‘ m ISpectrum Anslyzer Setings an.0- . : m
F: 871,500 MHz ] t CF: 971500 MHz 39% Buints 9% Poirts
SPAN: 10000 FH: 50.0 I SPAN: 10,000 MHz F i 3
RE: 1.000 MHz 45.0-] ! REB: 120 kHz 30.0
WEH 3.000 MHz B! 360 kHz |
Detector: PK (CISPR) 40.0- i Datector: RMS 20.0- 1
Altn: 30 DE 35.0- 29, Points Attn: 20 DB : ;
RL Offsel: 40.8 DB ' RL Offset: 40.8 DB |
Sweep Time: 105 30,0+ ] Sweep Time: 2.1ms 10.0- +
Ref Lvl: 60.2 DEM 250 I Ref Lul: 50,8 DEM !
Max hald: 60 sweeps | Prar g 100 sweeps !
Amp corr: 0.0d4E E 200 : Amp cort 0.0d8 E 0.0- :
Bin size: 1,25 kHz = 15,0+ i Bin size: 1.25 kHz B i
10,0+ : -10.0- ;
5.0 :
| -20,0-| |
0.0+ : :
939 Bandwidth 50- 999 Bandwidth 30,0+ '
506 MHz 100+ 452 MHz :
Pawer Crver Span 504, ! i ! ! ! ! ! ! innl Power Guer Span 00—, ! ! | ! ! MmN ! iR
F2BHLOTE it 866.5 863.0 889.0 B70.0 E7L.0 &72.0 8730 8740 5750 8765 TN 866.5 8650 869.0 3700 871.0 BY2.0 E73.0 B874.0 875.0 876.5
5758 dpm Frequency (MHz) 4942 dom Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 1 — LTE — 16QAM — 5M — Low Channel — Peak Port 1 — LTE — 16QAM — 5M — Low Channel — Average
Spectrum Analyeer Setings ] I ] [Frectrum enalyzer Setings ‘ ‘ m
Ft 871,500 MHz 1 T CF1 871,500 MH2 355, Paink: 395 Print
SPAN: 10.000 H: 0.0 j T SPAN: 10.000 MHz ; :
RE: 1.000 MHz 45.0- g I RE: 120 kHz 30.0-
WE! 3.000 MHz YE: 360 kHz q il
Detector: PK (CISPR) 40,0 h Detector: RMS s0.0- § i
Altn: 30 DB 35,0 Eolinks Attn: 20 DB : g 1
RL Offset: 40,2 DB ] RL Offset: 403 DB i 1
Sweep Ti 105 30.0-| X Sweep Time: 2.1ms 10.0-] T 1
Reef Lul: 60,2 DEM 25,0 l I Ref Lul: 50,6 DEM ! !
Max hold: 60 sweeps ] | Puor awg: 100 sweeps ! !
Amp corr: 0.0dE E 2000 : : Amp corr: 0.0d8 E 0.0- : :
Biri sizet 1,25 kHz = 50— ! ! Bir size: 125 kHz = b i
10.0- : : 10.0- : i
5.0 : T : ;i
| ' -20.0-] B B
0.0+ : : ' :
999 Bandwidth 5.0 993 Bandwidth an.a- ' '
S08 MH:z 1004 : : 443 MHz
s Svsr Span 150 ' i | ] | ! i ' " ass Oxer Span -40.0= ' o ' ' o | L
09718 iy 866.5 g63.0 889.0 S70.0 5710 §72.0 873.0 &7P4.0 875.0 876.5 BEILO0Z iy B66.5 868.0 869.0 5700 871.0 872.0 §73.0 874.0 875.0 876.5
5829 dpm Frequency (MHz) 4939 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 9% Bandwidth, Power Over Span and PSD
Port 1 - LTE — 64QAM — 5M — Low Channel — Peak Port 1 — LTE — 64QAM — 5M — Low Channel — Average
Epectrum Andyeer Setings [Epectrum fndyeer Setings : : m
TF1 871,500 MHz CFi 371500 MHe 9% Poir 9% Poirits
SEAN: 10,000 MH2 s0.0 SPAM: 10,000 MHz W T e
RE: 1,000 MHz 45.0- RE: 120 kHz 30.0-
W 3.000 MHz VE: 360 kHz j |
Delector: PK (CTSPR) 40,0 Detector: RMS 00— i |
At 30 DB 5.0+ Attn: 20 DB " B ;
RL Offsst: 40,8 DB RL Offset: 409 DB b 1
Sweep Time: 105 30,0 Sweep Timei 2,1ms 10.0- + +
Ref Lul: £0.8 DEM 250 Ref Lul: 50,3 DEM B ;
Max hold: 60 sweeps Puor awg: 100 sweeps ! !
Amp corr: 0.0dE & 200+ Amp corr: 0.0d8 & n.o- : :
Bin size: 1,25 kHz 50— Ein size: 1.25 kHz = ' :
10.0-] -10.0- i f
5.0+ : :
-20.0- : :
0.0+ i ;
999 Bandwidth 50 99% Banduwidth 300~ : :
5409 MHz -10.0 451 MHz '
Bosr Over Span -15.0- | ' | | | ' | | o Eoer Oyar Span -40.0- | V! | ' | | ‘u | [
5075108 i 866.5 868.0 869.0 8§70.0 871.0 8720 &73.0 874.0 8750 876.5 LB iy 866.5 8660 869.0 570.0 871.0 8720 &73.0 874.0 §75.0 876.5
5743 dEm Frequency (MHz) 4340 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Pawer Over Span and PSD
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Port 1 — LTE — QPSK — 5M — High Channel — Peak

Port 1 — LTE — QPSK — 5M — High Channel — Average

Spactrum Analyzer Sattings

57.25 dBm Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

<F: 691,500 MH: : :
SPAN: 10.000 MHe 50,0 ;
RE: 1,000 MHz 45,0 :
VB 2,000 MHz
Detector: PK (CISPR) 40.0- k
Altn: 30 DB 35.0] !
RL Offsel: 402 DB Exiitic i
Sweep Tirne: L5 30.0-] :
Ref Lwl: 60.8 CBM 25,04 ;
Max hold: 0 sweeps !
Amp cor: 0.0dE E 200+ '
Bin size: 1.25 kHz 15.0- :
10,0+
5.0
0.0~ :
999 Bandwidth 5.0
506 MHe 10,0
Power Crver Span T I i I ‘ ‘ I ; . fui
S089.387 i G365 8860 869.0 990.0 B0L0 8920 8030 6040 8050 @985

[Epectrum Analyzer Settings

CF: 991500 MHz
SPAN: 10,000 MHz
RE: 120 kHz

B! 360 kHz
Detector; RMS
Attn: 20 DB

RL Offset: 403 DB
Sweep Time: 2,1ms
Ref Lul: 50,8 DEM
Prar g 100 sweeps
Amp corrt 0.0d8
Bin size: 1.25 kHz

999 Banduwidth
452 MHz
Power Guer Span
090407 iy
4925 dBm

dBm

40,0

39% Roints

9% i}-’n bts

30.0-

R

20.0-|

10.0-

0.0+

-10,0-|

-20,0-|

-30.0-

00—
386.5

Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

| | | ' ' I ' |
8850 839.0 3900 391.0 892.0 B93.0 B894.0 895.0

[
896.5

Port 1 — LTE — 16QAM — 5M — High Channel — Peak

Port 1 — LTE — 16QAM — 5M — High Channel — Average

Spectrum Analyzer Settings

55.0 T

CF 91,500 MH2

SPAN: 10.000 FH: 0.0 j T
RE: 1.000 MHz 45,0 | |
WE! 3.000 MHz
Detector: PK (CISPR) 40.0
Altn: 30 DB 35.0-]
RL Offset: 40,2 DB
Sweep Ti 105 30,0+
Ref Lvl: 60.6 DEM 25.0- |
Max hold: 60 sweeps |
Amp corr: 0.0dE E 20.0- :
o | |
Bin sizet 1,25 kHz 15.0 !
10,0+ :
5.0+ |
0.0+ i
999 Banduwicth 5.0
508 MHz -10.0-] :
Power Cver Span -15.0 - | | | | | f ; f
EZE059 886.5 888.0 889.0 890.0 8910 £92.0 5930 8940 8950
5808 dEim Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
B95.5

[Spectrum Analyzer Settings

995 Bandwidth, Pawer Over Span and PSD:

[EF GREMLLD 29% Pairt; 29% Pairt:
SPAN: 10,000 MHz p 3
RE: 120 kHz 30.0-
YE: 360 kHz i
Detector: RMS _ |
Attn: 20 DB 0.0 '
RL Offset: 40.8 DB |
Sweep Time: 2.1ms 10.0-] i
Ref Lul: 50.8 DEM |
P awg: 100 sweeps -
Amp corr: 0.0d8 E 0.0- :
Bir size: 125 kHz = 1
-10.0- .
-20.0- :

999 B :

andwidih an.0- :

450 MH:z :
Power Cwer Span 400-, ! i ! ! | ! ! ! immy
[ER 886.5 8880 889.0 890.0 891.0 8920 893.0 8940 59S.0 896.5

4323 dBm Frequency (MHz)

Port 1 — LTE — 64QAM — 5M — High Channel — Peak

Port 1 — LTE — 64QAM — 5M — High Channel — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

£5.0
TF1 391,500 MHz
SPAN: 10,000 MH: 50.0+
RE: 1,000 MHz 45.0-
W 3.000 MHz
Detector: PK (CISPR) 40,0
At 30 DB 35.0-
RL Offsst: 40,8 DB
Sweep Time: 105 30,0
Ref Lul: £0.8 DEM 250
Mo hald: 60 swasps
Amp carr: 0.0dE & 200+
Bin size: 1,25 kHz - 15.0-
10,0+
S.0-|
0.0+
999 Bandwidth 504
508 MH: 10,04
Pawer Cver Span 15,0, ! 1 ! | | I ‘ I s
HFTSAE 886.5 888.0 889.0 890.0 5910 8920 8§93.0 8940 895.0 8955
5726 dEm Frequency (MHz)

[Epectrum Analyzer Settings

CFi 831500 MH:

SPAN: 10,000 MHz

RE: 120 kHz

VB: 360 kHz

Detector: RMS

Attr: 20 DB

RL Offset: 40.8 DB

Sweep Time: 2.1ms

Ref Lul: 50,5 DEM

P awg: 100 sweeps

Amp corr: 0.0dB &
Bin size: 1.25 kiHz =

99% Banduwidth
451 MHz
Pawer Over Span
33516.589  rauy
4922 dBm

40,0

9%, Paints

9% Paints
an.0-| =

i

20,0

10,0~

0.0-

-10.0-|

-20.0-]

-30,0

-40.0-,
886.5

| | | ' ' |
B86.0 &89.0 &90.0 891.0 B892.0 893.0

Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD

'
894.0

(]
B96.5

|
895.0
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Port 1 — LTE — QPSK — 10M — Low Channel — Peak

Port 1 - LTE —

QPSK — 10M — Low Channel — Average

Spactrum Analyzer Sattings

1 | ' | ' ' '
864.0 3660 3630 5700 &72.0 874.0 876.0

< 874,000 MHz
SPAN; 20,000 MHz 5.0
RE: 1.000 MHz -
WE: 3.000 MH2 0.0 '
Detector: PK (CISPR) 35.0- 9% Paint 9% Phints
Altn: 30 DE ] '
RL Offsel: 402 DB 0.0 i X
Sweep Time: 103 i ' |
Ref Lyl 60.2 DBM =0 | '
Max hald: €0 sweeps = 200+ i i
Arnp corrt 0.0dE & i H |
Bin size: 2,50 kHz T 150 ; :
100 : ;
5.0+ N '
0.0+ ; :
939 Bandwidth 5.0
934 MHz -10.0-] : !
Pawer Crver Span -15.0- ' I

| ' I |
878.0 830.0 B32.0 3340

[Epectrum Analyzer Settings

CF: 974000 MHz
SPAN: 20,000 MHz
RE: 120 kHz

B! 360 kHz
Detector; RMS

Attn: 20 DB

RL Offset: 40,3 DB
Sweep Time: 4.3ms
Ref Lul: 50,8 DEM
Prar g 100 sweeps
Amp corrt 0.0d8

Bin size: 250 kHz

933 Bandwidth
895 MHz

Power Guer Span

dBm

40,0

F9% Roint 9% Roints

30.0-

20.0-|

10.0-

0.0+

-10,0-|

-20,0-|

-30.0-

-40.0- ' | ' I ! ' ' | ! '
864.0 B866.0 868.0 870.0 BYz2.0 740 5760 875.0 8800 852.0 884.0

EHOEATS BEIAIEE ot
5782 dem Frequency (MHz) 4947 dom Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 1 - LTE — 16QAM — 10M — Low Channel — Peak Port 1 — LTE — 16QAM — 10M — Low Channel — Average

Spectrum Analyzer Settings

<Ft £74,000 MHz
SPAN: 20,000 MH:
RE: 1,000 MHz

WE! 3.000 MHz
Detector: PK (CISPR)
Altn: 30 DB

RL Offset: 40,2 DB
Suweep Time: 1.0s

Reef Lul: 60,2 DEM
Max hold: 60 sweeps
Amp corr: 0.0dE

Bin sizet 2,50 kHz

dEmn

99% Bandwidth
940 MHz

Power Crver Span

0662009

50.0

45.0-
40,0+
35.0+

30.0-
25.0-
20,0
15.0-
10,0
5.0
0.0+
50—
-10.0-

'lS‘D_\ i 1 I 1 1 1
864.0 8660 258.0 870.0 8720 874.0 876.0

| ' | |
§78.0 880.0 88Z.0 8340

[Spectrum Analyzer Settings

CF1 874.000 MH2
SPAN: 20,000 MHz
RE: 120 kHz

YE: 360 kHz
Detector: RMS

Attn: 20 DB

RL Offset; 0.3 DB
Sweep Time: 4.3ms
Ref Lul: 50,5 DEM
P awg: 100 sweeps
Amp corr: 0.0dB

&
Bir size: 250 kHz =

99% Bandwidth
23 MHz

Power Cwer Span

38818.233

0.0

20% Rainks 35% Rainks
00

20,0+

10.0-|

0.0~

-10.0-|

-20.0-]

-30.0-]

-40.0- ' | ' | ' ' ' | ' '
864.0 866.0 868.0 870.0 B72.0 740 8760 878.0 8800 88z.0 884.0

5833 dBm Fraquency (MHz) 4343 dBm Frequency (MHz)
99% Bandwidth, Power Cver Span and PSD 994, Bandwidth, Power Over Span and PSD
Port 1 — LTE — 64QAM — 10M — Low Channel — Peak Port 1 — LTE — 64QAM — 10M — Low Channel — Average

Spectrum Analyzer Settings

TF1 874000 MHz
SPAN: 20,000 MH:
RE: 1,000 MHz

W 3.000 MHz
Detector: PK (CISPR)
At 30 DB

RL Offsst: 40,8 DB
Sweep Tim
Ref Lul: £0.8 DEM
Max hold: 60 sweeps
Amp carr: 0.0dE

Bin size: 2,50 kHz

05

dBm

999 Bandwidth
935 MH:
Pawer Cver Span
*1227.897
5757 dEm

50.0

43,0+
40.0-|
35.0-
30.0-

9%{Paints

39% Phints

25.0-
20,0+
15.0-
10,0

5.0+

0.0-|
50—

-10.0-)

-15.0- | ! | ' ' '
864.0 866.0 868.0 870.0 872.0 874.0 876.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

| ' | '
&78.0 8&0.0 88Z.0 &34.0

[Epectrum Analyzer Settings

CFi 8740000 MHz

SPAN: 20,000 MHz

RE: 120 kHz

VB: 360 kHz

Detector: RMS

Attr: 20 DB

RL Offset: 40.8 DB

Sweep Time: +3ms

Reef Lyl 50,5 DEM

P awg: 100 sweeps

Amp corr: 0.0dB &
Bin size: 2,50 kHz =

99% Banduwidth
234 MHz
Pawer Over Span
38057.120 oy
4945 dBm

40,0

0% Paifts 9% Painks

30.0-

20,0

10,0~

0.0-

-10.0-|

-20.0-]

-30,0-|

-40.0- ' | | i i ' ! | ! '
864.0 866.0 868.0 B70.0 87Z.0 8740 &76.0 878.0 880.0 882.0 884.0
Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD
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Port 1 — LTE — QPSK — 10M — High Channel — Peak

Port 1 — LTE — QPSK — 10M — High Channel — Average

Spactrum Analyzer et
pectium Analyzar Sattings m
<F: 59,000 MHz
SPAN; 20,000 MH: 5.0
RE: 1.000 MHz -
WE: 3.000 MH2 0.0 ]
Detector: PK (CISPR) 35.0- 9% Point 9% Phinks
Altn: 30 DE ]
RL Offsel: 402 DB 0.0 i X
Sweep Time: 103 i ' |
Ref Lyl 60.2 DBM =0 | '
Max hald: €0 sweeps 20.0-| i i
Amp corr: 0.0d4E g ; ;
Bin size: 2,50 kHz g 150 ; :
10.0-] : :
5.0+
0.0+ : i
939 Bandwidth -5.0-|
9.34 MHz 10,0
ot Over Span 50 ' . ' | | ! N ' [
3131464 by 879.0 882.0 884.0 836.0 B558.0 §90.0 8920 3940 3960 &99.0
5764 dam Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

CF: 889,000 MHz 9% Roints 9% Roints
SPAM: 20,000 MHz 30.0 - '

RE: 120 kHz " =

YE! 360 kHz

Detector: RMS 20.0-|

Attn: 20 DB

RL Offset: 40.% DE 10.0-)

Sweep Time: 4.3ms
Ref Lul: 50,8 DEM

Pr awgs 100 sweeps 0.0

Amp corrt 0.0d8 g
Bin size: 250 kHz 10,0
-20.0-]
-30.0-
999 Banduwidth
2.3 MH: 40,0
poier Dver Span 0.0 ' ! ' ' ' I ' | [
135,922 my 879.0 8820 8340 3360 883.0 890.0 5920 B894.0 596.0 899.0
4935 dom Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 1 — LTE — 16QAM — 10M — High Channel — Peak

Port 1 — LTE — 16QAM — 10M — High Channel — Average

Spectrum Analyzer Settings

50.0 . -
< 559,000 MHz : :
SPAN;: 20,000 MH: 45.0 :
RE: 1,000 MHz i
W 3,000 MHz 400 ' h
Detector: PK (CISPR) 35,0 39%Rainks 39%. Pibinks
Altn: 30 DB : :
RL Offset: 40,2 DB 300+ * ;
Sweep Time: 1.05 4 H |
Ref Lol: 60.8 DEM 0 H |
Max hald: 60 sweeps 20,0 H '
Amp corr: 0.0dE E H |
Bir sizet 2,50 kHz o 150 i :
10.0-]
5.0+ : :
0.0+ : 1
999 Bandwidth 5.0
939 MH: -10.0-]
Power Cover Span 504, | I | ! ! | " ! ==
SIFETI §79.0 882.0 884.0 886.0 885.0 £90.0 5920 8940 8960 299.0
58.26 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

CF 839,000 MHz
SPAN: 20,000 MHz

F9% Roints F3% Foints|

30.0- Py PP T
RE: 120 kHz st el o
YE: 360 kHz
Cetector: RMS 20,0~ 1
Attn: 20 DB |
RL Offset: 403 DB 10.0- :
Sweep Time: 4.3ms !
Ref Lul: 50,6 DEM | :
Pwr 3wg: 100 sweeps 0.0 :
Amp cor 0.0dB & !
Ein size 2,50 kHz ™ 10.0- 5
-20.0-
-30.0- :
999 Banduwidth
295 MH:z 0.0 ;
poueruer Span S0.0- ' ' ' ' ' | “ | [
IEEELL12 iy 879.0 8820 8840 8860 S63.0 890.0 8920 894.0 B9E.0 899.0
4934 dom Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 1 — LTE — 64QAM — 10M — High Channel — Peak

Port 1 — LTE — 64QAM — 10M — High Channel — Average

Spectrum Analyzer Sett
pectrum Analyzer Seffings m
TF+ 389,000 MHz :
SPAN: 20,000 MH: 45,0 ;
RE: 1,000 MHz i
WE: 3.000 MHz 0.0 4 h
Detector: PK (CISPR) 35.0- 39%{Points 29% Phinks
At 30 DB ] ]
RL Offset: 40.9 DB 30.04 k k
Sweep Time: 105 i i i
Ref Lul: 60.5 DEM 2.0 i |
Max hald: 60 swesps = 200+ H i
Amp corr: 0.0dE & i A i
Bin size: 2,50 kHz = 150 | |
10,0 : :
5.0+ | i
001 1 1
39% Bancwidth 5.0
935 MH: -10.0-
Pawer Cver Span [s0-, | 1 | ! ! | " ! o,
BAUETOZ §79.0 882.0 884.0 886.0 888.0 890.0 892.0 8940 B9A.0 899.0
5739 dem Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Setings m
CFi 389,000 MHz ' 9% Paint: 29% Paints
SPAM: 20,000 MH2 30.0 r 1
RE: 120 kHz 3 T N
VE: 360 kHz g i
Detector: RMS 20,0 1 |
Altn: 20 DB ' :
RL Offset: 40,8 DB 10,0 : :
Sweep Time: 4.3ms ' !
Ref Lul: 50.8 DEM F |
0.0-] n i
Amp corr: 0.0d8 & g g
Bin size: 2,50 kHz 10,0 : :
-20.0-| : :
-30.0-
963 Banduwicth
835 Mz -40.0 : :
Eos Oyar Span -50.0- 1 1 i | 1 1 | i | 1 [
14149.295 oy 879.0 882.0 894.0 886.0 886.0 B90.0 8920 894.0 896.0 899.0
425 dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD
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Port 1 — LTE — QPSK — 15M — Low Channel — Peak

Port 1 — LTE — QPSK — 15M — Low Channel — Average

Spectrum Analyzer Settings
CF: 876,500 MHz

SPAN: 30.000 MHz 5.0
RE: 1.000 MHz -
WE: 3.000 MH2 0.0 1 !
Detector: PK (CISPR) 35.0- 9% Boints 39% Phints
Altn: 30 DE : '
RL Offsel: 402 DB 0.0 i ¥
Sweep Time: 103 i H |
Ref Lyl 60.2 DBM =0 H '
Max hald: €0 sweeps 20.0-| H i
Amp corr: 0.0d4E g 2 ;
Bin size: 3.75 kHz g 150 H :
10.0-] : :
5.0+
0.0+ : /
939 Bandwidth -5.0-|
1372 MHe 100 : !
Pawer Crver Span -15.0-" ' :‘ ! ! ' ! -
TFIIT TR 861.5 8850 8700 875.0 880.0 535.0 915
5762 dem Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

|Spectrum Analyzer Settings
Shlzes00lihiz 39% Roints 39% Roints

SPAN: 30,000 MHz
RB: 300 kHz 0.0+ i ¥
B2 910 kHz
Detectar: RMS
Attn: 20 DB

RL Offset: 40.5 DE:
Sweep Time: 1ims 10.0-
Ref Lvl: 50.8 DBM

Par awg: 100 sweeps

20.0-|

Amp corr: 0.0d8 E 0.0
Bin size: 375 kHz = :
-10,0-| :
-20.0- :
999 Banduwidth 30,0+
1346 MHz !
Power Ower Span -40.0-) ! 1 ! | ! il
ITITTHES iy 861.5  885.0 g70.0 875.0 &30.0 885.0 891.5
4343 dom Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 1 - LTE — 16QAM — 15M — Low Channel — Peak

Port 1 — LTE — 16QAM — 15M — Low Channel — Average

Spectrum Analyzer Settings

50.0
<Ft £76 500 MHz
SPAN: 30,000 MHz 45.0
RE: 1,000 MHz i
WE! 3.000 MHz 40,0
Detector: PK (CISPR) 35.0-
Altn: 30 DB
EL Offset: 40.3 DB 30,0+
Suweep Time: 1.0s i
Reef Lul: 60,2 DEM z50
Max hold: 60 sweeps 20,0+
Amp corr: D.0dE E
Bin size! 3.75 kHz 15D
10.0-
5.0+
0.0+
99% Banduwidth 50
1377 MH 10,04
Power Crver Span -15.0-" 4 ‘ ‘ . i e
ZEINZA 861.5 8650 #70.0 875.0 880.0 885.0 2915
585 dm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrunn Analyzer Settings
CF 876,500 MHz 29% Poinks

39% Ruints
SPAN: 30,000 MHz :

RE: 300 kHz 0.0
YE: 910 kHz

Detector; RMS _|
Attn: 20 DB .0
RL Offset: 403 DB

Sweep Time: 1.ims 10.0-

Ref Lul: 50,5 DEM

P awg: 100 sweeps

Amp corrt 0.0dB E 0.0-
Bir size: 375 kHz =

-10.0-|
-20.0-]
999 Banduwidth an.a-
1346 MHz
Power Cwer Span -40.0-, ! ! ! ! ! i
FHOIZ iy 2615 865.0 870.0 875.0 #80.0 285.0 8915
944 dom Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 1 — LTE — 64QAM — 15M — Low Channel — Peak

Port 1 — LTE — 64QAM — 15M — Low Channel — Average

Spectrum Analyzer Settings
CF: 876,500 MHz

SPAN: 30,000 MH: 45,0 ;
RE: 1,000 MHz i
WE: 3.000 MHz 0.0 : A
pelectorR(CISERY 350+ 3% Roints 9% Pints
At 30 DB : ]
RL Offset: 40.9 DB 30.0+ . ’
Sweep Time: 105 i H i
Ref Lul: 60.5 DEM 2.0 H |
Max hald: 60 swesps = 200+ H i
Amp corr: 0.0dE & i H i
Bin size: 3,75 kHz = 150 H |
10,0+ : :
5.0+ h i
o0+ 5 1
3996 Bandwidth 5.0+
1375 MHz -10.0-
Pawer Cver Span -15.0-) d :‘ ! ! i ! .
FI0L24 861.5  865.0 &70.0 75.0 880.0 885.0 8915
ETEl dem Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings
CFi 876,500 MHz 0%

Paints 39% Points
SPAM: 20,000 MHz2

RE: 300 kHz 0.0 H T 3
VE: 910 kHz

Cetector: RMS

Attr: 20 DB a0

RL Offset: 408 DB

Sweep Time: 1,ims 10,0+

Reef Lul: 50,5 DEM

P awg: 100 sweeps

Amp corr: 0.0dB & n.0-
Bin size: 3.75 kHz =

-10.0-
-20.0-
99% Banduwidth
= -30,0-
1345 MHz
Pawer Over Span 40,0 ! ) ! ! ! an
T4 oy 8615 B65.0 870.0 a75.0 880.0 885.0 891.5
4940 dgm Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD
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Port 1 — LTE — QPSK — 15M — High Channel — Peak Port 1 — LTE — QPSK — 15M — High Channel — Average

99%: Bandwidth, Power Over Span and PSD

Spactrum Analyzer Sattings [Epectrum Analyzer Settings
< 896 500 MHz ] : : CF: 986,500 MHz 3% Boints 3% Boints
SPAN: 30.000 MHe 450 g : SPAN: 30,000 MHz 7 -
RE! 1.000 MHz 40,0 RE: 300 kHz 30.0- # &
WEH 3.000 MHz b B! 310 kHz
Detector: PK (CISPR) 35.0- 0% Rainks 9% Fpinks Detector: RMS 20.0- 1
Altn: 30 DE 30,0 H . Attn: 20 DB . .
RL Offsel: 40.8 DB ' i RL Offset: 40.8 DB i
Sweep Time: 105 25.0-| i : Sweep Time: 1.1ms 10.0- i
Ref Lvl: 60.2 DEM 20,0 g I Ref Lul: 50,8 DEM d
Max hold: 60 sweeps g i Pwr avgi 100 sweeps !
Arnp corrt 0.0dE 150+ i 1 Amp corrt 0.0dB & 0.0- !
Bin size: 3.75 kHz = | H H Bir size: 375 kiHz = :
10.0 H ' i
5.0+ : ! +10.07 3
no- i | |
: ' -20,0- :
-5.0 h i |
43% Bandwidth -10.0-] : 1 999 Banduwidth 30,0+ '
1371 M 1504 1347 MHe
Pawer Crver Span 20,0+, ! dl ! ! LARN inN Power Guer Span 40,0, ! i ! ! ! i
052362 8715 £75.0 #80.0 885.0 890.0 895.0 901.5 HAILIE ity 8715 875.0 880.0 265.0 30,0 305.0 o015
5755 dBm Frequency (MHz) 4937 dBm Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 1 — LTE — 16QAM — 15M — High Channel — Peak

Port 1 — LTE — 16QAM — 15M — High Channel — Average

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Settings [Spectrum Analyzer Setings
CFt 656,500 MH: CF1 856,500 MHz 29 Paint 359 Point:
SPAN;: 30,000 MH: 45.0 SPAN: 30,000 MHz :
RE: 1,000 MHz 40,0 RE: 300 kHz 30.0-
WE! 3.000 MHz ' YE: 910 kHz
Detector: PK (CISPR) 35.0-] Detector: RMS 00—
Altn: 30 DB Attn: 20 DB "
RL Cffsel: 40,3 DB 300+ RL Offset: 408 DE
Sweep Time: L5 2504 Sweep Time: 1.1ms 10.0-
Ref Lwl: £0.2 DEM ' RefLyl: 50.8 DEM
Max hald: 60 sweeps 20,0 P ava: 100 sweeps
Amp corr: 0.0dE E Amp corrt 0.0dB E 0.0-
Bin size: 375 kHz = 15.0+ Bir size: 375 kHz =

10,0~ 10.0-

5.0
e 20.0-
999 Bandwidth 5.0+ 999 Bandwidth 30.0-
13.76 MHz 10,0+ 1348 MHz :
Power Cver Span 150 i ! ! ! AN — Power Cwer Span -an.0-) ! / ! ! ! lams
MOEEZIE 8715  &75.0 530.0 885.0 890.0 §95.0 901.5 33978456 iy 8715 875.0 8300 385.0 90,0 595.0 9015
5846 dpm Frequency (MHz) 4924 dgm Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 1 — LTE — 64QAM — 15M — High Channel — Peak

Port 1 — LTE — 64QAM — 15M — High Channel — Average

99% Bandwidth, Power Over Span and PSD

Epectrum Andyeer Setings : : m [Epectrum fndyeer Setings : : m
T+ 886,500 MHz . . CF 386,500 MHe 39% Paints 9% Paints
SPAN: 30,000 MH: 45,0 : : SPAN: 30,000 MHz
RE: 1,000 MHz 40.0- RE: 300 kHz 30.0- - ¥
W 3.000 MHz ' | ! VE: 910 kHz
Detector: PK (CISPR) 35.0-| 39% oints 3% Phinks Detector: RMS. 20.0- |
Abtn: 30 DB Attr: 20 DB . f
RL Offset: 40.9 DB 30.0+ . i RL Offset: 40.8 DB :
Sweep Time: 105 25.0-| H H Sweep Time: Lims 10.0-) H
Ref Lul: 60.2 DEM : H | Ref Lult 50.8 DEM i
Mo hald: 60 swasps 20,0 3 : Pur avg: 100 swesps !
Amp corr: 0.0dE & i H ] Amp corr: 0.0dE & 0.0 n
Bin size: 3.75 kHz = 150 H B Bin sizer 2.75 kHz = !
10.0 ] i -10.0- :
5.0+ H | i
0.0-| : : -20.0-| :
999 Bandwidth 5.0+ 9% Banwidth 0.0
1274 MH: -10.0] 1348 MHz :
Pawer Cver Span -15.0-) ' ' ! ! ! i ! = Pawer Over Span 40,0 ! 1I ! ! ! L
9208953 871.5  &75.0 880.0 885.0 890.0 895.0 901.5 037634 gy 8715 875.0 880.0 285.0 890.0 895.0 9015
ETEE dEm Frequency (MHz) 4935 dBm Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD
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Emission Bandwidths (26dB and 99%)

Emissions bandwidths were measured at Port 1 on low and high channels for all modulations and
bandwidth modes and results presented below.

LTE - QPSK LTE - 16QAM LTE - 64QAM
Low High Low High Low High
26dB (MHz)| 99% (MHz) (26dB (MHz)| 99% (MHz) |26dB (MHz) | 99% (MHz) (26dB (MHz)| 99% (MHz) |26dB (MHz) | 99% (MHz) |26dB (MHz)| 99% (MHz)
1.4M 1.284 1.118 1.29 1121 1.263 1.109 1.263 1.108 1.256 1111 1.26 1.1
M 2918 2.707 2.922 2.709 2.911 2.707 2911 2.707 2918 2.712 2914 2711
5M 4.862 4492 4.856 4.491 4.845 4.486 483 4478 4.861 4.499 4.864 4502
10M 9.7 8.991 9.69 8.989 9.658 9.009 9.693 9.006 9.735 9.001 9.707 8.994
15M 14.526 13.483 14,531 13.48 14.501 13.502 14.449 13.502 14.58 13.495 14,554 13.487

Corresponding plots included on the following pages.
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LTE — 1.4M — QPSK — Low Channel — 26dB

LTE — 1.4M — QPSK — Low Channel —99%

50.0-
40.0- e sttt . E
30.0-
20.0-
]
Ei
£ 10.0-
E
<+ oo-
-10.0-
-20.0-]
'3U'U_I I 1 1 1 1 [
868.3 889.0 869.5 870.0 870.5 7L
Frenuency (MHz)
cusart sr0sis  a1se BB | ootafren 1zee
Cursorz  @ea.0sed 15.56 4l Delta Amplitude 26.00

LTE - 1.4M — 16QAM — Low Channel — 26

o
(o8]

Analyzer Settings
Agient Technologies, E44464
F: 663,700 MHz
SPAN: 2,500 MHz
RE: 30.0 kHz

WB: 91,0 kHz
Detector: POS
Attn: 20 DB

RL Offsst; 40,8 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DB

Conments
2648 BW: 1.284 MHz

50,0
40.0-] M
30,0
20,0
-]
Z2
£ 10.0-
£
< oo~
10,0+
20,0+
ano- , , \ \ L
68,3 69,0 8695 70,0 §70.5 71,1
Frequency (MHz)
Cursor 1 869.1393  41.56 il‘_"‘"ﬂ Delta Freg. 1.118
cusor2 srozses 15,56 i Bl Delta Arplitude  26.00 ‘

LTE — 1.4M — 16QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, Ed446
CFi 569,700 MHz
SPAN: 2,500 MHz
RE: 30,0 kHz

VB: 91,0 kHz
Detector: POS
Attn: 20 OB

RL OFfset; 0.5 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DBM

Comnments
99% power BW: 1,118 MHz

50.0-

40.0-

30.0-

20.0-
]
2
ERULLE

£
< nao-

-10.0-

-20.0-]

a00- \ \ \ | I

8583 859.0 60.5 870.0 a70.5 7L
Frequency (MHz)

Cusart g0z aes lEd] Delta Fren. 1,263
Cursorz  869.0700  17.95 ﬂ-_*—lﬂ Delta Amplitude  26.00

LTE — 1.4M — 64QAM — Low Channel — 26dB

Analyzer Settings
Agilent Technologies, E44464
CF: 663,700 MHz
SPAN: 2,800 MHz
RE: 30.0 kHz

WE! 91,0 kHz
Detectar: POS
Aktr: 20 DB

RL Offset: 40,5 DB
Sweep Time: 1.0s
Ref Lvl: 0.8 DB

Conments
26dB BW: 1,263 MHz

50.0

400- M

30,0+ / \
20,0+
k]
2
£ 10,0
£
< 00-

-10.0-

20,0+

a00- | \ , |

8683 69.0 B69.5 70.0 5705
Frequercy (MHz)

Cusor1 msetszn 4n.ss [l Deita Fraq. 1,109
Cursor2 870.2514  17.95 il-_*—iﬂ Delta Amplitude  26.00

LTE — 1.4M — 64QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, E44465
CF: 569,700 MHz
SPAN: 2,800 MHz
RE: 30.0 kHz

VEB: 91.0 kHz
Detector: POS
Attn: 20 OB

RL OFfset: 0.5 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DBM

Comnments
99% power B, 1,109 MHz

WE ENGINEER SUCCESS

50.0-
40.0-
30.0-
20.0-|
£
2 jno-
2 100
£
< 0o
-10.0-|
-20.0-|
00 T ' ' ' L
Bea.3 gea.0 369.5 5700 2705 B711
Frequency (MHz)
cusort sroszn  azve loidd] Delta Freq. 1,256
arsowz seaorza  1e7e Pl B | peits ampitude 26,00

Anakyzer Settings
Agilent Technologies, E44464
CF! 869,700 MHz
SPAN: 2,800 MHz
RE: 30.0 kHz

WE! 91,0 kHz
Detector: POS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 1.0s
Ref Lyl: 50,8 DEM

Comments
26dB BW: 1.256 MHz

500
400 M
30.0-
20.0-
]
R
£ 100
£
T oo
-10.0-
=200
s00- \ | I |
3683 380 a5 5700 5705
Frequency (MHz)
Cusor 1 segraez azes |t el Dsita Frsq. 1,111
cusorz grazsto 1e7e Sl & Delta Amplitude 26,00

Analyzer Settings
Agilent Technologies, E44465
CF: 869,700 MHz
SPAN: 2,800 MHz
RE: 30,0 kHz

VB! 91.0 kHz
Detector: POS
Attn: 20 DB

RL OFfset: 40.2 DB
Swieep Time: 1.0s
Ref Lvl: 50,8 DEM

Comments
99% power Bw. 1,111 MHz
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LTE — 1.4M — QPSK — High Channel — 26dB

LTE — 1.4M — QPSK — High Channel — 99%

Amplitude
o
o
T

5.0-
0.0-
50—
-10.0-
VIS'U_I 1 I 1 I 1
8919 §92.5 893.0 §93.5 894.0
Frequency (MHz)
Cursor 1 5939447 41,36 i“_""lﬂ Delta Freq. 1.290
Cusorz sszeses 15,36 [l @l Delta Amplitude 26.00

LTE — 1.4M — 16QAM — High Channel — 26dB

Analyzer Settings
Agient Technologies, E44464
F: §93,300 MHz
SPAN: 2,500 MHz
RE: 30.0 kHz

WB: 91,0 kHz
Detector: POS
Attn: 20 DB

RL Offsst; 40,8 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DB

Conments
2648 BW: 1.290 MHz

45.0 Analyzer Settings
40,0+ Agilent Technologies, E44460
35.0] CF: 593,300 MHz
SPAN: 2,500 MHz
30,0 RE: 30,0 kHz
25.0- VB: 91,0 kHz
i Detector: POS
200 Attn: 20 OB

RL Offset: 40,6 DB
Sweep Time: 1,05
Ref Lvl: 50,8 DBM

Amplitude
o
o
i

10,0

5.0-]
0.0+
50 Comments
10,0 99% power BW: 1,121 MHz
-15.0 T 1 I 1 I I
8919 8925 893.0 893.5 940 947
Frequency (MHz)
cusart mozzere arae lHE] | pokeren. 12
Cursorz memasss 1506 - @& | Dara Amplitude 26,00

LTE — 1.4M — 16QAM — High Channel — 99%

50.0-
40.0-
30.0-
£ z0.0-
2
H
£ 1.0
0.0~
-10.0-
VZU'U_I 1 I 1 I 1
8919 892.5 393.0 8935 894.0
Frequency (MHz)
Cusart goasae a7 ) Ed] Delta Fren. 1,263
Cursorz 8926679 17.71 ﬂ-_*—lﬂ Delta Amplitude  26.00

LTE — 1.4M — 64QAM — High Channel — 26dB

Analyzer Settings
Agient Technologies, E44464
CF: §93.300 MHz
SPAN: 2,800 MHz
RE: 30.0 kHz

WE! 91,0 kHz
Detectar: POS
Aktr: 20 DB

RL Offset: 40,5 DB
Sweep Time: 1.0s
Ref Lvl: 0.8 DB

Conments
26dB BW: 1,263 MHz

5000 | Analyzer Settings
Agilent Technolagies, E44464
40,0 CF: 633,300 MHz
SPAN; 2,500 MHz
20,04 RB: 30.0 ktz
/ VEB: 91.0 kHz
Detector: POS
8 200+ Attri: 20 DB
£ RL Offset: 40.6 DB
£ 1.0+ Sweep Time: 1,05
Ref Lvl: 50,8 DBM
0.0
Comnments
10,0+
99% power B, 1,108 MHz
-20.0 T 1 I 1 I I
@19 a92.5 #93.0 2935 94,0 @947
Frequency (MHz)
Cusart mozrazn  azon Al Delta Freq. 1,108
cusor2 somesos 1771 @loiHBY | peta Amplitude 26,00

LTE — 1.4M — 64QAM — High Channel — 99%

50.0-
40.0-
30.0-
£ z0.0-
E
B
£ 10.0-|
0.0-
-10.0-
20.0-, , | | '
o 2.5 2950 3.5 4.0
Frequency (MHz)
Cusort sssssos  azse loidd] Delta Freq. 1,260
Cwsorz mszeron 1ege el Ee] Delta amplitude 28,00

Anakyzer Settings
Agilent Technologies, E44464
CF! 593,300 MHz
SPAN: 2,800 MHz
RE: 30.0 kHz

WE! 91,0 kHz
Detector: POS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 1.0s
Ref Lyl: 50,8 DEM

Comments
26dB BW: 1.260 MHz

500 Analyzer Settings
Agient Technologies, E44468
40.0- CF! 593,300 MHz
SPAN: 2,800 MHz
2004 RE: 30.0 kHz
VB! 91.0 kHz
R Detector: POS
§ 00 At 20 DB
] RL Offset: 40.5 DB
£ 100- Sweep Time: 1,05
Ref Lyl 50.8 DEM
0.0+
Comments
-10.0-
99% power Bw, 1,110 MHz
200 T 1 I 1 I
919 892.5 893.0 893.5 3940
Frequency (MHz)
Cusor 1 sozraez  azsz |t Delta Freg. 1,110
cusorz ammasss 1652 -H & o amplitude 26,00
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LTE — 3M — QPSK — Low Channel — 26dB

LTE — 3M — QPSK — Low Channel — 99%

50,0+

<0.0-|

30,0+

20.0-|

10.0-|

Amplitude

0.0-

-10.0-

-20.0-

00—

' ' ' ' '
867.5 868.0 g70.0 g71.0 g72.0 §73.0873.5

Frequency (MHz)

41.48 ﬂ-_ﬁlﬂ
15.48 ﬂi"lﬂ Delta Amplitude 26,00

'
869.0

Cursor 1 871,9530 Delta Freq. 2918

Cursor 72 B69.0398

LTE — 3M — 16QAM — Low Channel — 26dB

Analyzer Settings
Agient Technologies, E44464
F: 670,500 MHz
SPAN: 6,000 MHz
RE: 2.0 kHz

B 200 kHz
Detector: POS
Attn: 20 DB

RL Offsst; 40,8 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DB

Conments
2648 BW: 2,918 MHz

50,0 Analyzer Settings
o agilent Technologies, E44464
40.0- W&ﬂ' CF! 670,500 MHz
SPAN; 6,000 MHz
30,0 RE: 62,0 ktz
VEB: 200 kHz
200 Detector: POS
3 Attn: 20 0B
£ 10.0- RL Offset: 40,6 DB
E Sweep Time: 1,05
00~ Ref Lvl: 50,8 DBM
10,0+
Comments
20,0+ 99%, power B 2.707 MHz
a4 , , . | L
67,5 866.0 69,0 70,0 &71.0 &72.0 §73.0 8735
Frequency (MHz)
Cursor 1 869.1468  41.48 il‘_"‘"ﬂ Delta Freq. 2.707
cusor2 srrasdo 15,98 o | pets Amplitude 26,00

LTE — 3M — 16QAM — Low Channel — 99%

50.0-
40.0-] e
30.0-
20.0-
]
2
ERULLE
£
< nao-
-10.0-
-20.0-,
300-, \ \ , | L
857.5 868.0 859.0 870.0 8710 872.0 873.0 873.5
Frequency (MHz)
Cusart srisse  az7 lEd] Delta Frem, 2,911
Cursorz  869.0472  16.74 ﬂ-_*—lﬂ Delta Amplitude  26.00

LTE — 3M - 64QAM — Low Channel — 26dB

Analyzer Settings
Agilent Technologies, E44464
CF: G70.500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

WB: 200 kHz
Detectar: POS
Aktr: 20 DB

RL Offset: 40,5 DB
Sweep Time: 1.0s
Ref Lvl: 0.8 DB

Conments
26dB BW: 2,911 MHz

5000 T Analyzer Settings
! Agilent Technologies, E44460
40.0- CF: 70,500 MHz
SPAN: £.000 MHz
30.0- RE: 62,0 kHz
VEB: 200 kHz
, 2007 Detector: POS
3 Attn: 20 DB
£ 10,0 FL Offset: 40,5 DB
g Sweep Time: 1.0s
0.0 Ref Lvl: 50,8 DBEM
-10.0 -
Comments
20,0 99% power BW, 2,707 MHz
-30.0 “1 I I ! I I I I I
867 5 8660 869.0 #70.0 #7180 #7280 §73.0 #4735
Frequency (MHz)
Cusor1 mseiszn  dzre el Deita Fraq. 2,707
Cursor2 871.8592  16.74 il-_*—iﬂ Delta Amplitude  26.00

LTE — 3M - 64QAM — Low Channel — 99%

50.0-
40.0-
30.0-
20.0-|
£
2 jno-
2 100
£
< 0o
-10.0-|
-20.0-
-30.0-) T 1 ' ' \ ' '
5675 568.0 gea.0 70,0 710 5720 573.0 873.5
Frequency (MHz)
Cusort srisess  azss loidd] Delta Freq. 2,918
arsorz seantds 1638 Pl B | peits amplitude 26.00

Anakyzer Settings
Agilent Technologies, E44464
CF: 570,500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

WE 200 kHz
Detector: POS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 1.0s
Ref Lyl: 50,8 DEM

Comments
26dB BW: 2,918 MHz

500 Analyzer Settings
Agilent Technologies, E44460
40,0 Pdlos, CF: 870,500 MHz
M 6,000 MHz
3000 RE: 62.0 kHz
VB! 200 kHz
o 20.0- Defector: POS
g Attn: 20 DB
£ 10,0 RL Offset: 40.5 DB
£ Sweep Time: 1.0s
0.0+ Ref Lyl 50.8 DEM
-10.0-
Comments
20,0 99% power BW: 2,712 MHz
30,0} T , , , , | |
867.5 868.0 369.0 70.0 710 a72.0 73.0 8735
Frequency (MHz)
Cusor 1 seg.raen 4235 |t el Dsita Frsq. 2,712
cusorz arrases 1638 oH & o amplitude 26,00

WE EWGINEER SucCE
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LTE — 3M — QPSK — High Channel — 26dB

LTE — 3M — QPSK — High Channel — 99%

50,0~
40.0- Z
30.0-
20.0-
]
2
£ 1n0-
E
<+ oo-
-10.0-
20.0-
W0, \ \ \ \ L
869.5 890.0 8910 892.0 893.0 894.0 895.0895.5
Frequency (MHz)
Cursor 1 8939802 41,33 i“_""lﬂ Delta Freq. 2922
Cusorz satosmz 15,33 [dl=i el Delta Amplitude 26.00

LTE — 3M — 16QAM — High Channel — 26d

Analyzer Settings
Agient Technologies, E44464
F: 92,500 MHz
SPAN: 6,000 MHz
RE: 2.0 kHz

B 200 kHz
Detector: POS
Attn: 20 DB

RL Offsst; 40,8 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DB

Conments
2648 BW: 2,922 MHz

Analyzer Settings
Agilent Technologies, Ed446
CFi 592,500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

VEB: 200 kHz
Detector: POS
Attn: 20 OB

RL OFfset; 0.5 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DBM

50,0
40.0-] M

30,0+

Amplitude
-
o & B
s & o
TR

10,0+
Comments
20,0+ 99%, power B 2.709 MHz
a4 , , . | L
39,5 890.0 #31.0 #92.0 93,0 94,0 95,0 895.5
Frequency (MHz)

Cursor 1 891.1460 41,33 il‘_"‘"ﬂ Delta Freq. 2.709
cusor2 semasd7 15,33 - | pets Amplitude 26,00

LTE — 3M — 16QAM — High Channel — 99%

50.0-
40.0-
30.0-
20.0-
]
2
ERULLE
£
< nao-
-10.0-
-20.0-,
00-, \ \ \ | L
889.5 890.0 8910 892.0 893.0 894.0 895.0 895.5
Frequency (MHz)
Cusart goasenz  azst lidd] Delta Frem, 2,911
Cursorz 8910488 16,51 ﬂ-_*—lﬂ Delta Amplitude  26.00

LTE — 3M — 64QAM — High Channel — 26d

Analyzer Settings
Agient Technologies, E44464
CF: §92.500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

WB: 200 kHz
Detectar: POS
Aktr: 20 DB

RL Offset: 40,5 DB
Sweep Time: 1.0s
Ref Lvl: 0.8 DB

Conments
26dB BW: 2,911 MHz

5000 Analyzer Settings

Agilent Technologies, E44460
CF: 592,500 MHz

SPAN: 6,000 MHz

RB: 62.0 kHz

VE: 200 kHz

Detector: POS

Attn: 20 DB

RL OFfset: 0.5 DB

Sweep Time: 1,05

Ref Lvl: 50.8 DBM

40.0 -

30,0+

Amplitude
T
o 5 B
s a o
T

-10.0-
Comments
-20.0-] 99% power BY: 2,707 MHz
730‘0_\ I I I I I I I
80,5 290.0 910 892.0 893.0 3940 895.0 895.5
Frequercy (MHz)
Cusor1 msliszn 4251 el Delta Freg, z.707 o »
. NTS

cursor2 samessz 16,51 @l-iHB | peta Amplitude 26,00 i

WE ENGINEER SUCCESS

LTE — 3M — 64QAM — High Channel — 99%

50.0-
40.0-
30.0-
20.0-|
£
2 jno-
2 100
£
< 0o
-10.0-|
-20.0-
a0.0-, T 1 ' ' \ ' |
589.5 590.0 L0 2.0 2.0 4.0 595.0 5955
Frequency (MHz)
cusort ssssses  azon [l dd] Delta Freq. 2,914
arsorz sotodzz 1ent Pl B | peits amplitude 26,00

Anakyzer Settings
Agilent Technologies, E44464
CF! 92,500 MHz
SPAN: 6,000 MHz
RE: 62.0 kHz

WE 200 kHz
Detector: POS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 1.0s
Ref Lyl: 50,8 DEM

Comments
26dB BW: 2,914 MHz

500 Analyzer Settings
Agilent Technologies, E44464
40,0 ol e Al CF! 592,500 MHz
SPAN: £.000 MHz
0.0+ RE: 62,0 kHz
VB! 200 kHz
20.0 Detector: POS
Attni 20 DB

RL Offset: 40.5 DB
Sweep Time: 1,05
Ref Lvl: 50,8 DEM

Amplitude
o o
o o
[

-10.0-|
Comments
200} 93% power BW: 2,711 MHz
30,0} T T , \ , | |
39,5 5900 3910 3920 3330 3340 395.0 595.5
Frequency (MHz)

Cusort sornsen  azor (|t Dsita Frsq. 2,711
cusorz aamasn 1601 -H & | ars amplitude 26,00
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LTE — 5M — QPSK — Low Channel — 26dB

LTE — 5M — QPSK — Low Channel — 99%

50,0+

<0.0-|

30,0+

20.0-|

10.0-|

Amplitude

0.0-

-10.0-

-20.0-

0.0,
866.5

[
g76.5

| \ | ' . i \ |
§66.0 869.0 B70.0 E71.0 6720 &73.0 674.0 675.0
Frequency (MHz)

41.60 ﬂ-_ﬁlﬂ
15.60 ﬂi"lﬂ Delta Amplitude 26,00

Cursor 1 873,927 Delta Freq. 4.882

Cursor 2 B63.0650

LTE — 5M — 16QAM — Low Channel — 26dB

Analyzer Settings
Agient Technologies, E44464
F: 671,500 MHz
SPAN: 10,000 MHz
RE: 100 kHz

B 300 kHz
Detector: POS
Attn: 20 DB

RL Offsst; 40,8 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DB

Conments
2648 BW: 4.862 MHz

50,0 Analyzer Settings
Agilent Technologies, E44464
40,0+ CFi 671,500 MHz
SPAN: 10,000 MHz
300 RE: 100 kHz
VEB: 300 kHz
, 2007 Detector: POS
B Attn: 20 DB
£ 10,0 RL Offseti 40,8 DB
5 Sweep Time: 1,05
0.0~ Ref Lvl: 50,8 DEM
-10.0-
Comments
-20.0-] 99% power BW: 4,492 MHz
-0 I | 1 1 I I | | [
66,5 868.0 §69.0 O70.0 ©71.0 B72.0 8730 6740 675.0 4765
Frequency (MHz)
Cursor 1 869.2534  41.60 il‘_"‘"ﬂ Delta Freq. 4.492
cusor2 srazass  15.60 o | pets Amplitude 26,00

LTE — 5M — 16QAM — Low Channel — 99%

50.0-
40.0- PRy |EEEEEEEEEEEEE
30.0-
20.0-
]
2
ERULLE
£
< nao-
-10.0-
-20.0-,
VSU'U_I 1 1 1 I I 1 1 1 [l I 1
886.5  868.0 860.0 B70.0 B7LO 8720 6730 674.0 8750  BIES
Frequency (MHz)
Cusart graszn  azs [liEd] Delta Frenm. 4.845
Cusorz 869.0750 17,28 L] = el Delta Amplitude  26.00

LTE — 5M — 64QAM — Low Channel — 26dB

Analyzer Settings
Agilent Technologies, E44464
CF: 671,500 MHz
SPAN: 10.000 MHz
RE: 100 kHz

WB: 300 kHz
Detectar: POS
Aktr: 20 DB

RL Offset: 40,5 DB
Sweep Time: 1.0s
Ref Lvl: 0.8 DB

Conments
26dE BW: 4,845 MHz

5000 Analyzer Settings
RN m e e e Agilent Technolagies, E44464
40.0- CF: 671,500 MHz
SPAN; 10,000 MHz
30,0 RB: 100 kz
VEB: 300 kHz
o 2007 Detector: POS
g Attn: 20 0B
£ 10,0 RL Offset: 40.6 DB
g Sweep Time: 1,05
00~ Ref Lvl: 50,8 DBM
10,0+
Comments
-20.0- 99% power Bw 4,486 MHz
-0 I | ' ' | | I | [
@665 668.0 860.0 G70.0 S7L0 8720 8730 E740 87RO E7ES
Frequency (MHz)
Cusor1 msezaz  4nzs el Deita Fraq. 4.486
Cursor2 873.7328  17.28 il-_*—iﬂ Delta Amplitude  26.00

LTE — 5M — 64QAM — Low Channel — 99%

50.0-
40.0-
30.0-
20.0-|
£
2 jno-
2 100
£
< 0o
-10.0-|
-20.0-
SE.0- | ' | I ' | | | "
Be6.S  86E0 8590 B0 ETLO 8720 8730 740 B7S0 B7ES
Frequency (MHz)
Cusort sz s ) dd] Delta Freq. 4861
crsorz seanean 1654 Pl B | peits Amplitude 26,00

Anakyzer Settings
Agilent Technologies, E44464
CF! 571,500 MHz
SPAN: 10.000 MHz
RE: 100 kHz

WE 300 kHz
Detector: POS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 1.0s
Ref Lyl: 50,8 DEM

Comments
26dB BW: 4.861 MHz

500 Analyzer Settings
Agilent Technolagiss, E44465
40,0 ’W CF: 871,500 MHz
SPAN: 10,000 MHz
3000 RE: 100 kHz
VE: 300 kHz
o 20.0- Defector: POS
3 Attn: 20 DB
£ 100 RL Offset: 40.6 DB
g Sweep Time: 1,0s
00- Rief Lvl: 50,8 DEM
-10.0-
Comments
-20.0 99%, power BW 4,499 MHz
300 I | 1 ' I I | | [
8665  668.0 8600 G70.0 S7L0 8720 8730 &R0 8PS0 E7ES
Fraquency (MHz)
Cusor 1 megzasy  azse |t el Dsita Frsg. 4.499
cusorz ararent 1654 oH & o amplitude 26,00

WE EWGINEER SucCE
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LTE — 5M — QPSK — High Channel — 26dB

LTE — 5M — QPSK — High Channel — 99%

50,0~

40.0-

30.0-

20.0-
]
2
£ 1n0-
E
<+ oo-

-10.0-

20.0-

00 | ' | | ' ' | | "

866.5  865.0 969.0 890.0 G910 8920 £93.0 840 8950 89S
Frequency (MHz)

Cursor 1 5939283 41.36 i“_""lﬂ Delta Freq. 4.856
Cusorz ses.07zs 15,36 [l @l Delta Amplitude 26.00

LTE — 5M — 16QAM — High Channel — 26d

Analyzer Settings
Agient Technologies, E44464
F: 91,500 MHz
SPAN: 10,000 MHz
RE: 100 kHz

B 300 kHz
Detector: POS
Attn: 20 DB

RL Offsst; 40,8 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DB

Conments
268 BW: 4,856 MHz

50,0 Analyzer Settings
EEsEmam=am e I i e Agilent Technologies, E44460
40,0+ CFi 691,500 MHz
SPAN: 10,000 MHz
300 RE: 100 kHz
VEB: 300 kHz
, 2007 Detector: POS
= Attn: 20 DB
£ 10,0 RL Offseti 40,8 DB
5 Sweep Time: 1,05
0.0~ Ref Lvl: 50,8 DEM
-10.0-
Comments
-20.0-] 99% power BW: 4,491 MHz
-0 I | 1 1 I I | | [
36,5 §68.0 ©89.0 990.0 991.0 B92.0 0930 6340 895.0 36,5
Frequency (MHz)
Cursor 1 859.2547  41.36 il‘_"‘"ﬂ Delta Freg. 4.491
cusor2 semrass 15,36 - | pets Amplitude 26,00

LTE — 5M — 16QAM — High Channel — 99%

50.0-

40.0-

30.0-

20.0-
]
2
ERULLE

£
< nao-

-10.0-

-20.0-|

00 | ' | | ' ' ' | "

886.5  888.0 880.0 8900 5910 8920 8930 894.0 8950  BUES
Frequency (MHz)

Cusart goaoers  a0s lEd] Delta Fren.  4.830
Cursorz  889.0775 1703 ﬂ-_*—lﬂ Delta Amplitude  26.00

LTE — 5M — 64QAM — High Channel — 26d

Analyzer Settings
Agilent Technologies, E44464
CF: §91.500 MHz
SPAN: 10.000 MHz
RE: 100 kHz

WB: 300 kHz
Detectar: POS
Aktr: 20 DB

RL Offset: 40,5 DB
Sweep Time: 1.0s
Ref Lvl: 0.8 DB

Conments
26dB BW: 4,830 MHz

5000 T Analyzer Settings
! Agilent Technologies, E44468
40.0- CF: 831,500 MHz
SPAN; 10,000 MHz
30,0 RB: 100 kz
VEB: 300 kHz
o 2007 Detector: POS
g Attn: 20 0B
£ 10,0 RL Offset: 40.6 DB
g Sweep Time: 1,05
00~ Ref Lvl: 50,8 DBM
10,0+
Comments
20,0 ! 99% power BW, 4,478 MHz
-30.0 i I I I ! 1 1 I I I 1 1 i
@865 689.0 90,0 800.0 8010 8920 893.0 &340 8050 8965
Frequency (MHz)
Cursori meazsos 4303 el @] Delta Freg. 4.478 L) »,
= NTS
cusorz smmrem 17.03 loHEd | oora Amplitude 26,00 i N

WE ENGINEER SUCCESS

LTE — 5M — 64QAM — High Channel — 99%

50.0-
40.0-
30.0-
20.0-|
£
2 jno-
2 100
£
< 0o
-10.0-|
-20.0-
a0, | ' | I ' | | | "
8865 98B0 5890 BAD.0 E9L0 BO20 8930 B40 BA50 BOES
Frequency (MHz)
Cusort mssozss  azas loidd] Delta Freq. 4,864
crsorz sanssn 1643 Pl B | peits Amplitude 26,00

Anakyzer Settings
Agilent Technologies, E44464
CF! 591,500 MHz
SPAN: 10.000 MHz
RE: 100 kHz

WE 300 kHz
Detector: POS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 1.0s
Ref Lyl: 50,8 DEM

Comments
26dB BW: 4.864 MHz

500 Analyzer Settings
L Senmes: Agilent Technologies, E44464
40,0 CF: 831,500 MHz
SPAN: 10,000 MHz
0.0+ RE: 100 kHz
VE: 300 kHz
20.0 Detector: POS
Attni 20 DB

RL Offset: 40.5 DB
Sweep Time: 1,05

Amplitude
=1
=
1

a0 Rief Lvl: 50,8 DEM

-10.0-|

Comments
200+ 93% power BW: 4,502 MHz
300 I | ' ' I I | | [
3865 8350 990 8900 2910 920 G950 40 S50 89S
Frequency (MHz)

Cusor 1 mezasy  azas |t el Dsita Frsq. 4.502
cusorz aamrste 1643 oH & o amplitude 26,00
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LTE — 10M — QPSK — Low Channel — 26dB

LTE — 10M — QPSK — Low Channel — 99%

50,0+

<0.0-]

30,0+

20.0-|

10.0-|

Amplitude

0.0-

-10.0-

-20.0-

'3U'U_I i I 1 1 1 i I 1 1 1
8640 666.0 G66.0 §70.0 72,0 874.0 G760 G700 680.0 BEZ.0 BG40
Frequency (MHz)

42.57 i“_"“lﬂ Detta Freq,
18.57 ﬂi"lﬂ Delta Amplitude 26,00

Cursor 1 5788425 9,700

Cursor 72 B69.1425

LTE — 10M — 16QAM — Low Channel — 26dB

Analyzer Settings
Agient Technologies, E44464
F: 674,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

WB: 620 kHz
Detector: POS
Attn: 20 DB

RL Offsst; 40,8 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DB

Conments
2648 BW: 8.700 MHz

50,0

40.0 -

30,0+

Amplitude
-
o 2
& B
TR

=
o
'

-10.0

-20.0 -]

730‘0_\ 1 1 I I I 1 1 I I I
G540 966.0 956.0 B70.0 6720 6740 876.0 878.0 G30.0 8820 GO40
Frequency (MHz)

42.57 il‘_"‘"ﬂ Delta Freg.
16.57 ili"‘ﬂ Delta Amplituds  26.00

Cursor 1 869.5018 8.991

Cursor 2 875.4932

LTE — 10M — 16QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, Ed446
CFi 674,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

VE: 620 kHz
Detector: POS
Attn: 20 OB

RL OFfset; 0.5 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DBM

Comnments
99% power BW: 8,991 MHz

50,0+

40.0-|

30,0

20.0-

10,0

Amplitude

0.0-

-10.0-]

-20.0-

'SU.U—I i I 1 1 1 i I 1 1 1
8640 866.0 S68.0 370.0 §72.0 874.0 E76.0 5780 830.0 8820 8840
Frequency (MHz)

44.17 i‘i“lﬂ Delta Freq.
18.17 ﬂi"lﬂ Delta Amplitude 26,00

Cursor 1 B78.817% 9.658

Cursor 2 B63.1600

LTE — 10M — 64QAM — Low Channel — 26dB

Analyzer Settings
Agilent Technologies, E44464
CF: 674,000 MHz
SPAN: 20000 MHz
RE: 200 kHz

WB! 620 kHz
Detectar: POS
Aktr: 20 DB

RL Offset: 40,5 DB
Sweep Time: 1.0s
Ref Lvl: 0.8 DB

Conments
26dB BW: 9,658 MHz

40.0 -

50,0

30,0+

[
2 o
o
1
.

Amplitude
=
1

=
o
'

-10.0

=200 -]

730‘0_\ 1 1 I I I 1 1 I I I
3640 266.0 365.0 S70.0 8720 £74.0 8760 878.0 830.0 8820 340
Frequency (MHz)

44.17 il;"“‘ﬂ Delta Freq.
18.17 ﬂﬂﬂ Delta Amplitude  26.00

Cursor 1 8694868 9.009

Cursor 2 878.4957

LTE — 10M — 64QAM — Low Channel — 99%

Analyzer Settings
Agilent Technologies, E44460
CF: 574,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

VE: 620 kHz
Detector: POS
Attn: 20 OB

RL OFfset: 0.5 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DBM

Comnments
99% power B, 9,009 MHz

50.0-

40,0

30.0-

20.0-|

10.0

Amplitude

0.0-

-10.0-|

-20.0-

'SD'D_I i I 1 1 1 i I 1 1 1
8640 866.0 868.0 370.0 §72.0 874.0 E75.0 5780 830.0 8820 8840
Frequency (MHz)

42,53 i‘i“lﬂ Delta Freq,
16.53 ﬂi’lﬂ Delta amplitude 26,00

Cursor 1 &78.8700 9.735

Cursor 2 G69,13%0

Anakyzer Settings
Agilent Technologies, E44464
CF: 574,000 MHz
SPAN: 20.000 MHz
RE: 200 kHz

WE! 620 kHz
Detector: POS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 1.0s
Ref Lyl: 50,8 DEM

Comments
26dB BW: 9.735 MHz

s0.0

40,0+

30.0-

Amplitude
T
o o
o B
TR

=
o
1

-10.0-

=200

ED‘D_\ 1 1 I I I 1 1 I I I
3640 266.0 368.0 E70.0 872.0 £74.0 876.0 878.0 880.0 8820 540
Frequency (MHz)

42.53 il;"‘“ﬂ Delta Freq.
16,53 il’_""iﬂ Delta Amplitude  26.00

Cursor 1 869.4995 9.001

Cursor 2 876,5007

Analyzer Settings
Agilent Technologies, E44460
CF: 574,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

VB! 620 kHz
Detector: POS
Attn: 20 DB

RL OFfset: 40.2 DB
Swieep Time: 1.0s
Ref Lvl: 50,8 DEM

Comments
99% power Bw! 9,001 MHz

WE EWGINEER SucCE
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LTE — 10M — QPSK — High Channel — 26dB

LTE — 10M — QPSK — High Channel — 99%

50,0~

40.0-

30.0-

20.0-
]
2
£ 1n0-
E
<+ oo-

-10.0-

20.0-

00 ' ' | | ' ' | | "

§79.0  862.0 g64.0 8860 G880 8300 8920 840 8960 8990
Frequency (MHz)

Cursor 1 5938400 42,44 i“_""lﬂ Delta Freq. 2.690
Cusorz se4ason  1s.44 )= Bl Delta Amplitude 26.00

LTE — 10M — 16QAM — High Channel — 26

Analyzer Settings
Agient Technologies, E44464
F: 659,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

WB: 620 kHz
Detector: POS
Attn: 20 DB

RL Offsst; 40,8 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DB

Conments
2648 BW: 8,690 MHz

50.0

40.0-

30,0

20,0+
-]
E]
£ 10.0-]
£
< oo~

-10.0-

20,0+

00— i | 1 | | i | 1 "o

8790 662.0 BO4.0 8660 0BA.0 G90.0 G92.0 6940 B0 6990
Frequency (MHz)

Cusart geasos  dzde BB | pokarren, sses
Cursorz memasn7 164 |- @] Delta Arplitude  26.00 e

LTE — 10M — 16QAM — High Channel — 99%

Analyzer Settings
Agilent Technologies, Ed446
CFi 589,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

VE: 620 kHz
Detector: POS
Attn: 20 OB

RL OFfset; 0.5 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DBM

Comnments
99% power BW: 8,989 MHz

50,0+

40.0-|

30,0

20.0-

10,0

Amplitude

0.0-

-10.0-]

-20.0-

0.0,
879.0

[
899.0

1 | | | \ 1 | |
382.0 884.0 8360 8880 890.0 8920 834.0 896.0
Frequency (MHz)

44.15 i‘i“lﬂ Delta Freq.
18.15 ﬂi"lﬂ Delta Amplitude 26,00

Cursor 1 893.8150 9.693

Cursor 2 584.1225

LTE — 10M — 64QAM — High Channel — 26dB

Analyzer Settings
Agient Technologies, E44464
CF: 653,000 MHz
SPAN: 20000 MHz
RE: 200 kHz

WB! 620 kHz
Detectar: POS
Aktr: 20 DB

RL Offset: 40,5 DB
Sweep Time: 1.0s
Ref Lvl: 0.8 DB

Conments
26dE BW: 9,683 MHz

50.0
0.0+ R R R iy
30,0+
20,0+
k]
2
£ 10,0
£
< 00-
-10.0-
20,0+
-0 | I ' ' I | I ' i
870.0  882.0 8540 8860 98B0 G90.0 892.0 8940 B9E.0  899.0
Frequercy (MHz)
Cusar L meedses 45 |t el Deita Fraq. 9.008
Cursor2 893.4932  18.15 il-_*—iﬂ Delta Amplitude  26.00

LTE — 10M — 64QAM — High Channel —99%

Analyzer Settings
Agilent Technologies, E44465
CF: 589,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

VE: 620 kHz
Detector: POS
Attn: 20 OB

RL OFfset: 0.5 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DBM

Comnments
99% power B, 9,000 MHz

WE ENGINEER SUCCESS

50.0-
40.0- PEIEET %
30.0-
20.0-|
£
2 jno-
2 100
£
< 0o
-10.0-|
-20.0-
a0, | ' | | ' | | | "
5720 8820 B840 B850 B9E0 BA0.0 8920 B40 B0 B0
Frequency (MHz)
cusort sssewsn  azsr lodd] Delta Fram, 9,707
arsorz sotzrs 1637 @I B | peits amplitude 26,00

Anakyzer Settings
Agilent Technologies, E44464
CF! 559,000 MHz
SPAN: 20.000 MHz
RE: 200 kHz

WE! 620 kHz
Detector: POS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 1.0s
Ref Lyl: 50,8 DEM

Comments
26dB BW: 9.707 MHz

500
40,0 pha i, SoERE
30.0-
20,0
]
2 1004
£ 100
£
T oo
-10.0-|
-20.0 )
-30.0- I | ' ' I I | ' o
790 8320 340 8860 9830 900 G920 M40 8W.0 8990
Frequency (MHz)
Cusor 1 meesors  aza7 |t el Dsita Frso. 8,994
cusorz eeaassr 167 2IoH B | petts ampitude 26,00

Analyzer Settings
Agilent Technologies, E44465
CF: 589,000 MHz
SPAN: 20,000 MHz
RE: 200 kHz

VB! 620 kHz
Detector: POS
Attn: 20 DB

RL OFfset: 40.2 DB
Swieep Time: 1.0s
Ref Lvl: 50,8 DEM

Comments
99% power BW 5,994 MHz
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LTE — 15M — QPSK — Low Channel — 26dB

LTE — 15M — QPSK — Low Channel — 99%

50,0~
40.0-
30.0-
20.0-
]
2
£ 1n0-
E
<+ oo-
-10.0-
20.0-
ENE i , \ , | [
g6l.5 8650 &70.0 &75.0 80,0 5.0 8915
Frequency (MHz)
Cursor 1 5837450 43.36 i“_""lﬂ Delta Freq. 14.528
Cusorz se9217s 17,36 [dl=i @l Delta Amplitude 26.00

o
v}

LTE — 15M — 16QAM — Low Channel — 26

Analyzer Settings
Agient Technologies, E44464
F: 676,500 MHz
SPAN: 30,000 MHz
RE: 300 kHz

WB: 910 kHz
Detector: POS
Attn: 20 DB

RL Offsst; 40,8 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DB

Conments
2648 BW: 14,528 MHz

50,0 Analyzer Settings
Agilent Technologies, E44464
40,0+ AT CFi 676,500 MHz
SPAN: 30,000 MHz
300 RE: 300 kHz
VEB: 910 kHz
, 2007 Detector: POS
B Attn: 20 DB
£ 10,0 RL Offseti 40,8 DB
5 Sweep Time: 1,05
0.0~ Ref Lvl: 50,8 DEM
-10.0-
Comments
-20.0-| 99% power Bw: 13,483 MHz
300 | 1 | 1 |
G515 965.0 870.0 875.0 880.0 885.0
Frequency (MHz)
Cursor 1 869.7452  43.36 il‘_"‘"ﬂ Delta Freg. 13.483
cusor2 sezzzss 17,36 @loiH B | pets Amplitude 26,00

LTE — 15M — 16QAM — Low Channel — 99%

50.0-

40.0-

30.0-

20.0-
]
2
ERULLE

£
< nao-

-10.0-

-20.0-

30.0-) | \ , | I

BELE  EES.D 8700 750 830.0 8850
Frequency (MHz)

Cusarl smaras sae lEd] Delta Fren, 14,501
Cursor2  869.2400  19.44 ﬂ-_*—lﬂ Delta Amplitude  26.00

LTE — 15M — 64QAM — Low Channel — 26dB

Analyzer Settings
Agilent Technologies, E44464
CF: 676,500 MHz
SPAN: 30000 MHz
RE: 300 kHz

WE! 910 kHz
Detectar: POS
Aktr: 20 DB

RL Offset: 40,5 DB
Sweep Time: 1.0s
Ref Lvl: 0.8 DB

Conments
26dE BW: 14,501 MHz

5000 Analyzer Settings
VM Agilent Technologies, E44460
40.0- CF: 676,500 MHz
SPAN: 30,000 MHz
30,0 RE: 300 kHz
VEB: 910 kHz
, 2007 Detector: POS
o Attn: 20 DB
£ 100 RL Offset: 40,8 DB
g Sweep Time: 1,05
0.0~ Ref Lvl: 50,8 DBM
-10.0-
Comments
-20.0- 99% power B 13,502 MHz
-30.0 i 1 1 1 1 1
3615 865.0 370.0 375.0 380.0 385.0
Frequency (MHz)
Cursor1 msariis  4s.4s el Delta Fraq. 13.502
Cursor2 883.2435  19.44 il-_*—iﬂ Delta Amplitude  26.00

WE ENGINEER SUCCESS

LTE — 15M — 64QAM — Low Channel — 99%

50.0-
40.0-

30.0-

20.0-|
£
2 jno-
2 100

£
< 0o

-10.0-|

-20.0-|

30.0-, , \ | | | [

Bl E65.0 700 750 0.0 5.0 LS
Frequency (MHz)

Cusort ses7ess  azes loidd] Delta Freq, 14,580
Cwrsorz aesziz lees e Delta amplitude 28,00

Anakyzer Settings
Agilent Technologies, E44464
CF: 576,500 MHz
SPAN: 30.000 MHz
RE: 300 kHz

WE! 910 kHz
Detector: POS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 1.0s
Ref Lyl: 50,8 DEM

Comments
26dB BW: 14,580 MHz

500 Analyzer Settings
Agient Technologies, E44468
40.0- CF! 576,500 MHz
SPAN: 30,000 MHz
30,0+ RE: 300 kHz
VE: 910 kHz
, 200 Detector: POS
k| Attn: 20 DB
£ 10,0 RL Offset: 40.5 DB
g Sweep Time: 1,05
0.0+ Ref Lyl 50.8 DEM
-10.0-
Comments
-20.0- 99% power B 13,495 MHz
H
-30,0 i 1 II 1 1 1
8615 865.0 870.0 7.0 80.0 5.0
Frequercy (MHz)
Cusor 1 men7sz  azee (|t el Dsita Frsq. 13,495
cusorz gazzzen 6o -H & o amplitude 26,00
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LTE — 15M — QPSK — High Channel — 26dB

LTE — 15M — QPSK — High Channel — 99%

30,0+

20.0-|

10.0-|

Amplitude

0.0-

-10.0-

-20.0-|

-30.0-

1 | | |
8715 683.0 §90.0 §95.0

Frequency (MHz)

43.32 i“_"“lﬂ Detta Freq,
17.32 ﬂi"lﬂ Delta Amplitude 26,00

| |
&75.0 6300

Cursor 1 5937487 14.531

Cursor 2 79,2175

LTE — 15M — 16QAM — High Channel — 26dB

Analyzer Settings
Agient Technologies, E44464
F: 666,500 MHz
SPAN: 30,000 MHz
RE: 300 kHz

WB: 910 kHz
Detector: POS
Attn: 20 DB

RL Offsst; 40,8 DB
Sweep Time: 1.0s
Ref Lvl: 50.8 DB

Conments
2648 BW: 14,531 MHz

50,0 Analyzer Settings
2 r- Agilent Technologies, E44464
40,0+ CFi 686,500 MHz
SPAN: 30,000 MHz
300 RE: 300 kHz
VEB: 910 kHz
, 2007 Detector: POS
B Attn: 20 DB
£ 10,0 RL Offseti 40,8 DB
5 Sweep Time: 1,05
0.0~ Ref Lvl: 50,8 DEM
-10.0-
Comments
-20.0-| 99% power Bw! 13,480 MHz
30,0 \ \ f | | "
§715 8750 880.0 885.0 8900 895.0 901.5
Frequency (MHz)
Cursor 1 879.7490  43.31 il‘_"‘"ﬂ Delta Freg. 13.480
cusor2 semzzss 17,31 - | pets Amplitude 26,00 ‘

LTE — 15M — 16QAM — High Channel — 99%

50,0+

40.0-|

30,0

20.0-

10,0

Amplitude

0.0-

-10.0-]

-20.0-

| | |
535.0 g30.0 95.0

Frequency (MHz)

45,37 i‘i“lﬂ Delta Freq.
19.37 ﬂi"lﬂ Delta Amplitude 26,00

0.0 | |
8715 &7S0 830.0

Cursor 1 §93.7225 14.449

Cursor 2 B79.2737

LTE — 15M — 64QAM — High Channel — 26dB

Analyzer Settings
Agilent Technologies, E44464
CF: G66.500 MHz
SPAN: 30000 MHz
RE: 300 kHz

WE! 910 kHz
Detectar: POS
Aktr: 20 DB

RL Offset: 40,5 DB
Sweep Time: 1.0s
Ref Lvl: 0.8 DB

Conments
26dE BW: 14,449 MHz

5000 Analyzer Settings
Agilent Technologies, E44464
40,0 CF: 886,500 MHz
SPAN; 30,000 MHz
30,0 RB: 300 kiz
VEB: 910 kHz
200 Detector: POS
g Attn: 20 0B
£ 10,0 RL Offset: 40.6 DB
g Sweep Time: 1,05
00~ Ref Lvl: 50,8 DBM
10,0+
Comments
-20.0- 99% power B 13,502 MHz
30.0-) \ , \ \ \ [
715 &0 80,0 385.0 90,0 395.0 2018
Frequency (MHz)
Cusor1 araris 4537 el Delta Fraq. 13.502
Cursor2 893.2435  19.37 il-_*—iﬂ Delta Amplitude  26.00

WE ENGINEER SUCCESS

LTE — 15M — 64QAM — High Channel — 99%

50.0-
40.0- e Y
30.0-
20.0-|
£
Ry
2 100
£
< nao-
-10.0-|
-20.0-
SEI'I:I_I [l I [l I [l I 1
LS &0 0.0 5.0 E E LS
Frequency (MHz)
Cusort ms7ses s loidd] Delta Freq, 14,554
Cwrsorz araz0zm 1es4 e Delta amplitude 28,00

Anakyzer Settings
Agilent Technologies, E44464
CF! 556,500 MHz
SPAN: 30.000 MHz
RE: 300 kHz

WE! 910 kHz
Detector: POS
Attn: 20 DB

RL Offset: 40,8 DB
Sweep Time: 1.0s
Ref Lyl: 50,8 DEM

Comments
26dB BW: 14.554 MHz

500 Analyzer Settings
Agient Technologies, E44468
40.0- CF! 586,500 MHz
SPAN: 30,000 MHz
30,0+ RE: 300 kHz
VE: 910 kHz
, 200 Detector: POS
k| Attn: 20 DB
£ 10,0 RL Offset: 40.5 DB
g Sweep Time: 1,05
0.0+ Ref Lyl 50.8 DEM
-10.0-
Comments
-20.0- ! 99% power B 13,487 MHz
1
-30.0- | " | ' |
a715 &m0 80.0 5.0 90.0 95.0
Frequency (MHz)
Cusor 1 erarsr azse |t ] Dsita Frsq. 13,487
cusorz ammzzen 1654 oH & | pars amplitude 26,00
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Antenna Port Conducted Bandedge

Limit is -13dBm and is further reduced by 10*log(4) per FCC KDB 662911D01 v02r01 due to
4x4 MIMO operation, which brings it down to -19.03dBm.

Tests performed at Port 1 on lowest and highest channels for all modulations and channel
bandwidth modes.

LTE - QPSK LTE - 16QAM LTE - 64QAM
Low High Low High Low High
1.4M -19.39dBm -20.31dBm -19.47dBm -21.03dBm -19.13dBm -20.15dBm
3M -19.16dBm -19.99dBm -19.46dBm -19.97dBm -20.06dBm -20.85dBm
5M -21.15dBm -22dBm -22.47dBm -22.25dBm -21.90dBm -22.84dBm
10M -22.31dBm -22.23dBm -22.78dBm -23.50dBm -22.95dBm -22.20dBm
15M -23.82dBm -24.63dBm -24.11dBm -25.29dBm -25.19dBm -24.66dBm
1.4M Dual -21.19dBm -19.92dBm -20.97dBm -20.27dBm -20.79dBm -20.09dBm

Measurements were performed in RMS average mode with 100kHz RBW and 300kHz VBW
over 100 traces. In 1IMHz bands immediately outside and adjacent to the frequency block, a
resolution bandwidth of 1% of the emission bandwidth has been used.

Total path loss of 40.8dB accounted in via reference level offset to the spectrum analyzer.

All corresponding plots are included on the following pages.
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LTE - 1.4M - QPSK — Low

40,0 Analyzer Settings 40.0 Analyzer Settings
Agilent Technologies, E44464 Agilent Technologies, E44468
0.0+ CF: 569.000 MHz 30.0 CF: 854,000 MHz
SPAN; 2,000 MHz SPAN: 6,000 MHz
20.0- RE: 15.0kHz 20.0+ RE: 100 kHz
B 47.0 kHz VEB: 300 kHz
o 10.0- Detector: RMS o 1007 Detector: RMS
3 Attn: 20 DB g Attn: 20 DB
£ Do- RL Offset: 40.8 DB £ 0.0+ RL Offset: 40,8 DB
CE( Sweep Time: 27.2ms CE( Sweep Time: 2.7ms
-10.0- Ref Lvl: 50.8 DB -i00 Ref Lvl: 50.8 DBM
RMS: 100 RMS: 100
-20.0-7 -20,0|
Comments £ Comments
-30.0- -30.0-|
-40.0- | | | I | | | | I ' 40,0 I v ) | | | ' |
668.0 G868.2 O68.4 B6A.6 B858.0 659.0 B69.2 B69.4 BE9.6 B69.8 8700 8500 8510 8620 8630 8640 8650 8660 8670 8680
Frequency (MHz) Frequency (MHz)
Cwrsor 1 aesomee -1a.3e bl e Delta Freq, 563 kHz cursort meromn 24,20 bl &
cusorz seossts  a04s @l=dBe |peis Armplitude 49,84 0.0000 ooo &
LTE — 1.4M — QPSK — High
40.0- Analyzer Settings 40.0 Analyzer Settings
Agilent Technologies, E44464 i Agilent Technologies, E44464
0. TS CF: 894,000 MHz 30.0 CF: 899,000 MHz
SPAN; 2,000 MHz 200 SPAN: 8,000 MHz
20.0- RB: 15.0kHz ’ RE: 100 kHz
WE: 47.0 kHz 10,04 VEB: 300 kHz
o 1007 Detector: RMS Flias Detector: RMS
3 Attn: 20 DB TR Attn: 20 DE
= 0.0 RL Offset: 40.8 DB = RL Offset: 40.5 DB
£ Sweep Time: 27.2ms £ i00- Sweep Time: 2,7ms
-10.0- Ref Lul: 50.5 DEM ' Ref Lvl: 50.8 DEM
RMS: 100 20,04 RMS: 100
-20.0-
Comments 300 Comments
-30.0-
'4D'D7I I I 1 1 I I 1 1 1 '44‘D7\ i I I I I I I I
893.0 §93.2 £93.4 B93.6 8938 894.0 8942 BI4.4 B946 8948 895.0 8950 8960 8970 8980 8990 9000 9010 9020 9030
Frequency (MHz) Frequency (MHz)
Cursor 1 Ban.13m2 30,34 Ll = el Delta Freq, 863 kHz Cursor1 950900 -2z.00 =i Bl
cwsorz sotonzn 203 @I58 |peis Arplitude 50,65 0.0000 G2 I -
LTE - 1.4M — 16QAM — Low
40.0- Analyzer Settings 40,0 Analyzer Settings
Agilent Technologies, E44464 Agilent Technologies, E44468
90,0+ CF: 569,000 MHz 30,0 CF: 864,000 MHz
SPAN; 2,000 MHz SPAN: 8.000 MHz
20.0- RE: 15,0 kHz 200+ RE: 100 kiz
W 47.0 kHz VE: 300 kHz
o 10:0- Detector: RMS o 1000 Detector: RMS
= Attn; 20 DB ] Attn; 20 DB
£ 0.0+ RL Offset: 40.3 DB £ 0.0+ RL Offset: 40,5 DB
£ Sweep Time: 27.2ms £ Sweep Time: Z.7ms
-10.0- Ref Lvl: 50.5 DBM -10.0 Ref Lyl: 50.3 DEM
RMS: 100 RMS: 100
-20.0-] -20.0-| —
Comments Comments
-30.0 - -30.0
0.0 | | ' | | | | ' | ' -10.0- ! | | ' | | ! |
868.0 8682 G684 BES.6 8668 859.0 B69.2 BE9.4 BE9.6 B69.8 8700 800 8610 8620 8630 8640 8650 8660 8670 B6G.0
Frequency (MHz) Frequency (MHz)
Corsor 1 @eseats 1947 o= e Delta Freq, 1.003 Cursort merzen -zz.as ol @]
crsorz seossan asn plodBe |peis Amplitude 50,97 0.0000 o0 Bl |8
wE EnoinEER sucEE
LTE — 1.4M — 16QAM — High
40,0 Anakyzer Settings 40,0 Analyzer Settings
Agilent Technologies, E44464 | Agilent Technologies, E44460
30.0- CF: 594,000 MHz 00 CF: 539,000 MHz
SPAN; 2,000 MHz 2004 SPAN: 8.000 MHz
20.0- RB: 15.0 kHz i RB: 100 kHz
WE: 47.0 kHz 10.0 YB: 300 kHz
g 10:0- Detector: RMS Flias Detector: RMS
T Attn: 20 DB 3 o4 Attn: 20 DB
£ 0.0 RL OFfset: 40,3 DB £ " RL Offset: 40,5 DB
£ Sweep Time: 27,2ms £ ino- Sweep Time: 2.7ms
-10.0- Ref Lul: 50.8 DBM ' Ref Lvl: 0.8 DEM
RMS: 100 20,0 RMS: 100
-20.0- '
Cornments 30,0 Camments
-30.0-
~40.0-, | | ! ' ' ' ' ' ' | 40— | ! | | | ! | |
§93.0 8932 B934 8936 0938 8940 8942 5944 8946 #9458 8950 2950 #9860 #9700  £980 8990 9000 9010 9020 9030
Frequency (MHz) Frequency (MHz)
Cursor 1 mesesie genz el e Delta Freq. 350 ke Cursor1 mesamen  -zr.as el @] | >,
ZNTS
. i) . »
cwsorz mstonsn 2103 o8 | pans Amplitude 53,05 0.0000 oo0 | & L)

Page 61




NTS Plano - EMC Department

NTS Test Report No. PR045341 Rev. 2
Report Date: April 1%, 2016

LTE - 1.4M - 64QAM — Low

40,0 Analyzer Settings 40.0 Analyzer Settings
Agilent Technologies, E44464 Agilent Technologies, E44468
0.0+ i ~ee  CF: 869.000 MHz 30.0 CF: 854,000 MHz
SPAN; 2,000 MHz SPAN: 6,000 MHz
20.0- FB: 15.0 kHz 20,0 RE: 100 kHz
B 47.0 kHz VEB: 300 kHz
o 10.0- Detector: RMS o 1007 Detector: RMS
3 Attn: 20 DB g Attn: 20 DB
£ D0- RL Offset: 40.8 DB £ 004 RL Offset: 40,808
CE( Sweep Time: 27.2ms CE( Sweep Time: 2.7ms
-10.0- Ref Lul: 50.8 DEM -10.0 Ref Lyl: 50,8 DEM
RMS: 100 RMS: 100
-20.0-" -20.0-]
Cornments Comnments
30.0- -30.0-|
-40.0- | | | I | | | I ' -0 ] ] ] | | | ' |
668.0 G868.2 O68.4 B6A.6 B858.0 659.0 B69.2 B69.4 BE9.6 B69.8 8700 8500 8510 8620 8630 8640 8650 8660 8670 8680
Frequency (MHz) Frequency (MHz)
Cwrsor 1 aesemnr 113 bl e Delta Freq, 517 kHz cursort meroeen zmas bl &
cuwsorz seoster 3053 @l=dBe |pers Amplitude 49,72 0.0000 ooo &
LTE — 1.4M — 64QAM — High
40.0- Analyzer Settings 40,0 -7 Analyzer Settings
Agilent Technologies, E44464 | Agilent Technologies, E44464
0.0~ 7 s CF: 894,000 MHz 30.0 CF: 899,000 MHz
SPAN; 2,000 MHz san i SPAN: 8,000 MHz
20.0- RB: 15.0kHz ’ RE: 100 kHz
WE: 47.0 kHz 10,04 VEB: 300 kHz
o 1007 Detector: RMS Flias Detector: RMS
3 Attn: 20 DB TR Attn: 20 DE
= 0.0 RL Offset: 40.8 DB = RL Offset: 40.5 DB
£ Sweep Time: 27.2ms £ i00- Sweep Time: 2,7ms
-10.0- Ref Lul: 50.5 DEM ' Ref Lvl: 50.8 DEM
RMS: 100 2004 RMS: 100
e 20,01
Comments 300 Comments
-30.0-
-40.0-, | | ' ' ' ' ' ' ' 4407 | ! | | | | | |
893.0 §93.2 £93.4 B93.6 8938 894.0 8942 BI4.4 B946 8948 895.0 8950 8960 8970 8980 8990 9000 9010 9020 9030
Frequency (MHz) Frequency (MHz)
Cursor 1 8932117 30,60 ﬂ-_*—lﬂ Delta Freq, 790 kHz Cursor1 895.0630  -26.30 il-_*—iﬂ
crsorz sotoms 205 I8 s Armplitude 50,75 0.0000 G2 I -
LTE — 1.4M Dual — QPSK — Low
30,0 Analyzer Settings 300 Analyzer Settings
Agilent Technologies, E44464 "T 'r Agilent Technologies, E44468
20.0- F: 859,000 MHz 20.0-] CF: #70,000 MHz
SPAN: 18.000 MHz SPAN: 4.000 MHz
10.0- RB: 100 kHz 10,0 RE: 15,0 kz
W 300 kHz VEB: 47.0 kHz
v 0.0 Detectar: RMS Pa— Detector: RMS
= Attn; 20 DB 5 W Attn; 20 DB
T 100+ RL Offset: 40,3 DB 2 RL Offset: 40,5 DB
£ Sweep Time: 5.9ms £-100- Sweep Time: 53.9ms
Ref Lvl: 50.5 DBM Ref Lyl: 503 DEM
-20.0- RMS: 100 5004 RMS: 100
-30.0- Comments Comments
-30.0-|
] | ' ' | ' ' ' ' | -0.0- | | | | | ! ! |
850.0 852.0 8540 8560 853.0 860.0 862.0 G640 8860 8880 @660 8665 8690 8695 800 805 8710 815 8720
Frequency (MHz) Frequency (MHz)
Cusor 1 8679257 25,17 [l =i el Cusor 1 semass 2119 |- Bl Delta Freq. 888 kHz
0.0000 oo0 bl 8- cusorz meaies  zrze 2loH B |oera Amplitude 46,46
wE EnoinEER sucEE
LTE — 1.4M Dual — QPSK — High
30.0- Anakyzer Settings 300 Analyzer Settings
T b Agilent Technologies, E44464 Agilent Technologies, E44460
20.0- CF: 693,000 MHz 20,0 CF: 904,000 MHz
SPAN; 4,000 MHz SPAN: 18,000 MHz
10.0- RB: 15.0 kHz 10,0+ RB: 100 kHz
WB! 47.0 kHz VEB: 300 kHz
© | Detectar: RMS & 004 Detector: RMS
| 00 Attry 20 DB -] Attri: 20 DB
£ RL OFfset: 40,3 DB = 100 RL Offset: 40,5 DB
£ -10.0- Sweep Time: 53,9ms £ Sweep Time: 5.9ms
Ref Lul: 50.8 DEM 5004 Ref Lvl: 0.8 DEM
_20.0-! RMS: 100 ' RMS: 100
Camments -30.0+ Carnments
-30.0-
-40.0-| "
~40.0-, ' ' ' ' ' ' | 60t | ' | ' ' | | [
891.0 8915 8920 @925 8930 8935 8.0 8.5 8950 #95.0 2980 900.0 9020 9040 9060 9080 9100 913.0
Frequency (MHz) Frequency (MHz)
Cosor 1 @ar7ian 27z el e Delta Fren, 2282 Cursor1 meszzra -ze.ae el @] | >,
ZNTS
. i) . »
cwsorz mstooon 1992 o8 | pans Amplitude 47,16 0.0000 oo0 | & L)
OO COoMEEs S
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LTE — 1.4M Dual — 16QAM — Low

30,0 Analyzer Settings 30.0 Analyzer Settings
Agilent Technologies, E44464 Agilent Technologies, E44464
20.0- F: 559,000 MHz 20,0+ CF: 870,000 MHz
SPAN; 18,000 MHz SPAN; 4,000 MHz
10.0- RE: 100 kHz 10.0- RE: 15.0 kHz
B 300 kHz VB: 47.0 kHz
o 0.0- Detectar: RMS o go- Detectar: RM3
El Attn: 20 DB E] . Attn: 20 DB
£ 100~ RL Offset: 40,8 DB £ RL Offset: 40,8 0B
CE( : Sweep Time: 5.9ms CE( -10.0-| Sweep Time: 53.9ms
Ref Lvl: 50.8 DB Ref Lvl: 50.8 DBM
-20.0 RMS: 100 20,0 RMS: 100
20.0
-30.0- Cornments Comnments
=300
i) i 1 1 | | 1 i ' | 40,0 | | | | | ] ] |
850.0 6520 854.0 6560 B658.0 880.0 6520 G640 866.0 658.0 8680 8685 B6A.0 8685 8700 8705 8710 8715 8720

Frequency (MHz) Frequency (MHz)
Cwrsor 1 sermeon 235 bl e cursort msaaden 20,07 bl & Delta Freg. 2.406
oo oo Bl &0 cusorz a0 zast Rl B | e ampitude 4959

LTE — 1.4M Dual — 16QAM — High

30.0- Analyzer Settings 300 Analyzer Settings
Agilent Technologies, E44464 Agilent Technologies, E44464
20.0- F: 593,000 MHz 20,0+ CF: 904,000 MHz
SPAN: 4,000 MHz SPAN: 18,000 MHz
10.0- RE: 15.0 kHz 10.0-| RE: 100 kHz
W 47.0 kHz VB: 300 kHz
. Detector: RMS s 004 Detector: RMS
El . Attn: 20 DB E] Attn: 20 DE
= RL Offset: 40.8 DB 5 100+ RL Offset: 40.5 DB
E -10.0- Sweep Time: 53.9ms ETT Sweep Time: 5.9ms
Ref Lyl: 50.2 DEM Ref Lvl: 50,3 DBM
20,0 RIMS: 100 20.0- RMS: 100
Cormments 30,0 Cormmerts
-30.0-
'4D'D7I 1 1 1 1 1 1 1 -44.0- I I 1 I I 1 I i 1 [}
891.0 8915 89Z0 895 8930 8935 8940 8945 8950 895.0 8980 900.0 902.0 9040 9060 9080 910.0 913.0
Frequency (MHz) Frequency (MHz)

cursor 1 gsasen  2a.3s [l Delta Freg, 453kHz
cusorz eotooon 2027 bl e | pos Arnplitude 4865

Cursor 1 Besania zr.om el =i @]

10,0000 G2 I -

LTE — 1.4M Dual — 64QAM — Low

30,0 Analyzer Settings 300 Analyzer Settings
Agilent Technologies, E44464 Agilent Technologies, E44468
20.0- CF: 559,000 MHz 20.0- CF: 570,000 MHz
SPAN: 18.000 MHz SPAN: 4.000 MHz
10.0- RE: 100 kHz 100 R 150 kHz
WE: 300 kHz VEB: 47.0 kHz
p 0.0- Detector: RMS @ Detector: RMS
| Attry 20 DB g 00 At 20 DB
£ loo- RL Offset: 40.8 DB £ RL Offset: 40.5 DE
E Sweep Time: 5.9ms E-10.0- Sweep Time: 53.9ms
20.0- Ref Lvl: 50,6 DEM Ref Lvl: 50,8 DBM
RMS: 100 500 RMS: 100
-30.0 Comments Comments
-30.0
-40,0-
-6.0- i ' ' i ! ! i 1 ! ~40.0 | | | | | ] |
850.0 B52.0 854.0 8560 B658.0 880.0 8520 G640 8686.0 858.0 8680 BES.S5 86RO BEA.5  B700  E705  B7L0  B715  B720
Frequency (MHz) Frequency (MHz)

cusor 1 sevonon 2079 Sl =i ] Delts Freq. 2.002
cusorz arronen zros bl & Delta Amplitude 4864

Cursor 1 B67.9393 -25.26 ﬂ;%‘lﬂ

0.0000 oo0 bl 8-

wE EWGINEER SUCCE

LTE — 1.4M Dual — 64QAM — High

30,0 _ Anakyzer Settings 300 Analyzer Settings
¥ Agilent Technologies, E44464 Agilent Technologies, E44460
20,0+ CF: §93.000 MHz 20,0 CF: 904,000 MHz
SPAN; 4,000 MHz SPAN: 18,000 MHz
10.0- RB: 15.0 kHz 10,0+ RB: 100 kHz
WB! 47.0 kHz VEB: 300 kHz
© Detectar: RMS & 004 Detector: RMS
B 00— Attry 20 DB -] Attri: 20 DB
£ RL Offset: 40,3 DB £ 00— RL Offset: 40,5 DB
£ -10.0- Sweep Time: 53,9ms £ Sweep Time: 5.9ms
Ref Lul: 50.8 DEM 5004 Ref Lvl: 0.8 DEM
20, RMS: 100 ' RMS: 100
Camments -30.0+ Carnments
-30.0-
-40.0-|
'4U'U_I 1 1 1 1 1 1 1 6.0 I I 1 I I 1 I I 1 I
891.0 8915 8920 8925 8930 8935 8940 M5 8950 &95.0 8950 9000 S0z0 9040 9060 9OS0 9100 913.0
Frequency (MHz) Frequency (MHz)

cusort soLeoss  zreo [lidd] Delta Fram. 2,192
Cursorz 6940000 20,08 ﬂf_**lﬂ Delta Amplitude 47.69

Cursor 1 8950968 -Z7A1 ili‘_‘ﬂ = oy

- NTS

, WE EHBiNEER SU

0.0000 oon Bl &
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LTE - 3M - QPSK — Low

30,0 Analyzer Settings 30.0 Analyzer Settings
Agilent Technologies, E44464 Agilent Technologies, E44464
20.0- F: 564,000 MHz 20,0+ CF: 869,000 MHz
SPAN; §,000 MHz SPAN; 2,000 MHz
| RE: 100 kHz . RE: 30.0 kHz
10.0 10.0
B 300 kHz VB: 91.0 kHz
w i Detectar: RMS o i Detectar: RM3
T 0o Aktn: 20 DB g 00 Attn: 20 DB
£ RL Offset: 40.8 DB £ RL Offset: 40,5 DB
CE( -10.0-| Sweep Time: 2.7ms CE( -10.0-| Sweep Time: 6.9ms
Ref Lul: 50.% DEM Ref Lvl: 50.8 DEM
20.0- RMS: 100 20,0 RMS: 100
Cornments Comnments
-30.0-| =300
-40.0- 1 h f ' | ' ' ' 40,0 | | | | | | | | |
860.0  651.0 @52.0 653.0 6540 68850 68s60 85A0  6sA.0 858.0 858.2 B68.4 G68.6 0688 8690 859.2 B69.4 G69.6 0698 870.0
Frequency (MHz} Frequency (MHz)
Cwrsor 1 aeraten -2eee bl e cursort memoonn -19.16 Sl & Delta Freg. 606 kHz
0.0000 000 4 folé Cursor 2 869.6056 29,57 il;"'iﬂ Delta amplitude  48.73
30. Analyzer Settings 40.0 Analyzer Settings
Agilent Technologies, E44464 i Agilent Technologies, E44464
20.0- CF: 894,000 MHz 30.0 CF: 899,000 MHz
SPAN; 2,000 MHz | SPAN: 8,000 MHz
10.0- RE: 30.0 kHz 200 RB: 100 kHz
WE: 91.0 kHz 1004 VEB: 300 kHz
5 go- Detectar: RMS o Detector: RMS
El . Attn: 20 DB E] o0 Attn: 20 DE
= RL Offset: 40.8 DB £ 7 RL Offset: 40.5 DB
£ -10.0- Swieep Time: 6.9ms £ o4 Sweep Time: 2,7ms
Ref Lyl: 50.2 DEM ' Ref Lvl: 50,3 DBM
20, RMS: 100 20,04 RMS: 100
30,0 Cormments 300 Cormmerts
'4D'D7I I I 1 1 I I 1 1 1 '43‘D7\ i I I I [i i [i [}
893.0 §93.2 £93.4 B93.6 8938 894.0 8942 BI4.4 B946 8948 895.0 8950 8960 8970 8980 8990 9000 9010 9020 9030
Frequency (MHz) Frequency (MHz)
Cursor 1 Ban.4252 20,05 [l = el Delta Freq, 575 kHz Cursor 1 954730 -28.03 |- Bl
cuwsorz sotooon 19,90 el ®e o Amplitude 49,04 0.0000 G2 I -
30,0 Analyzer Settings 300 Analyzer Settings
Agilent Technologies, E44464 Agilent Technologies, E44468
20.0- CF! 864,000 MHz 20.0- CF: 369,000 MHz
SPAN; 5,000 MHz SPAN: 2.000 MHz
10.0- RE: 100 kHz 10,0+ RE: 30,0 kHz
WE: 300 kHz VE: 91.0 kHz
" i Detectar: RMS o i Detector: RMS
0o Attry 20 DB g oo At 20 DB
£ RL Offset: 40.8 DB £ RL Offset: 40.5 DE
£-10.0- Sweep Time: 2.7ms £-100- Sweep Time: 6.9ms
Ref Lvl: 50.8 DBM Ref Lvl: 50.8 DBM
20,0~ RMS: 100 20,0 RMS: 100
Comments Comments
-30.0- -30.0-|
1
'4D'D_I ] ) 1 1 1 1 ! 1 74D‘D_\ 1 1 I I 1 I I I
80.0 8sl.0 @20 8530 8840 8850 8860 85RO 8sad 8660 8667 B68.4 G68.6 8688 S690 869.7 BE9.4 G69.6 D69 8700
Frequency (MHz) Frequency (MHz)
Cursor 1 @e7.8esn  -aeas =] Cursort segonn -19.96 ol @] Delta Freg. 401 kiz
0.0000 000 g fulé Cursor 2 9694005 29.95 il*_"‘*iﬂ Delta Amplitude 4941
wE EwcinEER succE
40,0 Anakyzer Settings 40,0 Analyzer Settings
Agilent Technologies, E44464 | Agilent Technologies, E44460
0. F: 534,000 MHz 00 CF: 539,000 MHz
SPAN; 2,000 MHz | SPAN: 8.000 MHz
20.0- RE: 30.0 kHz 20.0 RB: 100 kz
WE: 91.0 kHz 100 VB: 300 kHz
g 10:0- Detector: RMS s Detector: RMS
T Attn: 20 DB 3 ol Attn: 20 DB
£ 00— RL Offset: 40,3 DB £ W RL Offset: 40,5 DB
£ Sweep Time: 6.9ms £ .04 Sweep Time: 2.7ms
-10.0- Ref Lul: 50.8 DBM ' Ref Lvl: 0.8 DEM
. RMS: 100 20,0 RMS: 100
Conments Cornments
- -30.0
-40.0- 43

1 | | | | | | | | |
893.0 893.2 §93.4 30936 393.8 894.0 8942 5944 8945 5948 8950
Frequency (MHz)

s |- &
R AR A ]

Cursor 1 §93,7845 Delta Freq. 216 kHz

Cursor 2 G94,0000 Delta smplitude 49,58

.0 :\ i I I [} I i [l i
3950 8960 8970 8980 8990 9000 9010 9020 9030
Frequency (MHz)

Cursor 1 8954630 -28.71 il;’:"‘ﬂ

oon Bl &
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0.0000
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